PARTS CATALO

Pub. No. KO60E1293 =

i 3




CONTENTS (1)

Power Transmission Structural Drawing (1) For Model YM241 ...............cooui i
Power Transmission Structural Drawing {2) For Model YM241D ..............covvvuiee il
Engine Sectional View (1) 2TR20A-YP ... ... oiiuiiiiiiiiiiiiiiiiiiininietananas i
Engine Sectional View {2) 2ZTR20A-YP .......ouieieianiiiiionsoniacsninnciaeenns (Y
Travelling Transmission Sectional View (1} For Model YM241 ...............covveeeen v
Travelling Transmission Sectional View (2) For Modef YM241D .......c.vivnnnnnnen vi
Travelling Transmission Sectional View (3) For Model YM241/YM241D ................ vii
Travelling Front Driving Sectional View For Model YM241D .............coovivnaanne vili
Wiring Diagram . .. .ouiiriiiiniiiitiinaetretantaeieiirisesistettiestnsasnne ix
- Components —
ENGINE PARTS
Fig. Page
1. CylinderBIoCK ...covevuinrrnenrsnrerrsnssneasernnaortaassnsetscossnsas 1
2 GomsHOUSING ..oovveueceriiicencansaensnnssencecvssrssacsnsaccassenes 5
3 Cylinder Hewd ......oooveiiiniennrinaissnnesseisennsessescnsnrnncarans 9
4, AirCleaner (With Pre-Clesner) .. .........cvcvveirnirantiiricrtasascennaas 13
5. Silencer ............. e ettenteseteceirtetaatsetratanstetrnsaaasearens 17
6. Camshaft ........ccoveveincnncnns Cereestassaiiasrasrnaes Crvresrareee 19
7. MainBoaring & Crankshaft . ......cocienenieiniiiiiruiiitieeransiancnenas |
B Piston & Connecting Rod . ..o evveseiranrnisnsrnssnerensssrnsionenaenes W %
9.  Lubricating Oil System................ Ceesereeserietstsannttiaetaaneenne 27
11, Fuel Injection PUmp .....ccovuveeienss Setssutessacretsasreseresaaresrans k<]
12 FuelinjectionValve ...........ccovvivvninneniansns pevasirsrssesarantans 37
13, Fuel OilSystem .....oovvinnnaennnens Ceeteasreseestraraeeratrararannnas »
14, GovernorSystem ..........ciceuvnnes Ceesbeteeraaseirasennirarasenntans 43
15, Electric Starting SYstem ... ...o.cvvvieuiiioiroreniristnrensssnensansssans 4
16. Starter (12V-1.3kW) TypeS114146 ... ....ooiivviiiirniieisiiianiennranes 49
17.  AC Generator (12V-15A) Type LT115:62 .......cciviviviieniinincncinaenens 63
18. Thermostart DeVIC® .....civviinenrirnroncronsessninonensssarsasaconnons 55
19, Gosket Kit (FOrENging) .......ovvuiaininriiinirceriensscsicsirsssnannen 57

CHASSIS PARTS

20. Underslung Exhaust Silencer ........cooiiiiiviiiiireetiiinnenioisannnens 61
21. Thiottle ......oovvvvnnnns veenes Chesesiasesirisanee Cereerrriesrecsnens 63
22, FUBl TaNK...cuveieeneneseenonsesscsanssnsssanssssssasessssasasvocense 67
23.  Front Axie Bracket [ForModel YM241] ... ......oociiiiiiiiiininiecnoninnns n
24, Front Axle Bracket (For Model YM241D] ........ccovvveniininniiiiiinnnnns n
25.  Front Axle [ForModel YM241] ......ccciiinnienieracinsonniennessnnans 7%
26.  Propeller Shaft of Front Axie [For Model YM241D] ...... Charesenesesinaniaes ”
27. st Shaft & Ring Gear of Front Axie (For Model YM241D] ...........cceveeenn,s 83
28.  Casing of Front Axle [For Modet YM241D] ................... beasasaisenne 87
29. 2nd Shaft & Spindle of Front Axie [For Model YM241D] ..............c0vess 81
30. Steering [For Model YM241) .......... Ceeeerasseetaaseentias Cetsereerais 95
31. Steering [For Model YM241D] ...... Ceessesrersnren Ceeeserrisesirarenrens 99
32, Clutch Housing [For Model YM241] ......... cecresaiins Cerresesiaes verenes 103
33.  Clutch Housing [For Model YM241D] ..........cccovviiiniiruiniennsnnnnas 107
34, Tramsmission Housing [For Modet YM241} ...........cc0nveeens . 11
35.  Transmission Housing [For Model YM241D] ..........ccoivviviiicinnnnnnnns 115
36. Transmission GOaS......0ocuireeserecnrevencanssasas Cereecsereraseieons 119
37. ShiftLevers ........covcivvennen Getesasasaatresiiensanse Crieererentane 123
38, Front Drive &Shift .....coivveniniaciriiincesanessstsossscnonsas veeees 127
39. Differential Gears of Resr Axie ....... Cernreasiees eereeieeenans chesansenes 131
40. RearAxleHousing .......coocvvvevannnnnns tiersenaee terenessacrans N &
41, Brakes ......... Chiesasieaanees e eieesarsaieresseraranenntrrearienaas 139
42, HydraulicPipes ............ Ceeesseseneseecane P 143
43. HydraulicCylinder...........0e0s seeensens Cheresnaresrinseniee Cieseaees 147
44, HydraulicLift ............ Creeasareenaies et reeittaeeatraereesarenies 154
45, Hydraulic Control Valve ............. N eeeseectettereteretseraserasstinas 163
46. OilPressureControl ...........000 Creriscsnesseanasiansane Cerreesees S LY
47. DOnftControl ........... Ceireernessanes Ceeessaresieatrarsisasaaresones 161
48, ElectricParts ............ versereesenans Chereerane eeeeresesanerenaers 165
49, Hood ......covnvevnnns Cereene Ceeaatrasarantenarrersesesernertitaes m
B0, Fender .........coovuerniinecnsennsrasansessanes Cesreenreressiensanian 175
Bl SOAl .. ....ciiieeiiiianiineneas e ttesereareraethirasitenttonetriserns 179
52, ThreePointHitch......oco0uernaennss Ceteaeiessrstessniaresetsansareres 181
83. ResrHitch ...........00t N ereecitesesaetanentrasenanas Cerreenes 185
BA.  TOOM ....ovvneeneceoencrossonisessssnstssasscsstosssssnssnssssesace 187
5. Tires (Front & Rear ) [For Model YM241] ...... eeratevesasiessheasiirnraes 189
66. Tires {Front & Rear ) [For Model YM241D] ...........ccoiiiiiiviiiiiannennn 193
57. Lebels........cooveinrnnnannnne Ceeeeeresiieranans Ceerarerireasarerans 197
68, Large Tires{Front& Rear}........c.coviiiiiiiieiniiiiinioniinieniannnens 201

Numerical PartNo. List .......coovvirireniiiniiioiiiiaiiiiniinaniionicoeianss 205



1A3

POWER TRANSMISSION STRUCTURAL DRAWING (1) FOR MODEL YM241 POWER TRANSMISSION STRUCTURAL DRAWING (2) FOR MODEL YM241D

Jdig ENGINE
2TR20A-YP
20HP/2400r0m
-

SFQS1S

B{z

1]

6304
ool

a7

NP0 I T TNeY »7
-2 uln T Fm::: Pt
. 0 s
5 - Sz ) 18T
23] =3 Ea HiS s KKl
LRI o[ 0
437
1B
fi0
-y
ey
d 1 00
o P~ — N12r 3 ! S200NR S208NA
M!N foiiof 97
av
O “Tu S 127
€207

8304
u'u wiliol



ENGINE SECTIONAL VIEW (1) 2TR20A-YP

Radiator

1A4

0 Pan Cover

Nov,, 198!

ENGINE SECTIONAL VIEW (2} 2TR20AYP

Bonnet

Exhaust manifold

[y

Oil pan cover.

Nov., 1981

iv

Ax intake hose

Pre-cleaner

Starter motor



1AS

TRAVELLING TRANSMISSION SECTIONAL VIEW (2) FOR MODEL YM241D

TRAVELLING TRANSMISSION SECTIONAL VIEW (1) FOR MODEL YM241

Ly =Z WV3IO G33dS IS LIVHS HIINNOD
ty=Z HV3ID Q33dS PUZ LIVHS HILNNOD

9E = 2 MV3ID a324dS P
ez b s34 s .rn H(zm ”ﬂ._.z:oo LAVHS HOLATD
b <w% e Nma <5n ._.uu.m mﬂﬂ.ﬂx 00 SZ =2 V3O 3AIHA INOYS
v= pﬂ(ﬂ” x... N ONISNOH JAINA LNOYS
34NNOD ¥Z=Z UV3O IAING LNOYS
ONISNOH NOISSIWSNVY.L
Zv=2 YVID ONIGIS 0L 44VHS 3A14Q INOYS
d 1Z =2 YV3O IAIHO LNOHY
6F~Z UV3IO LSHIJ'O'L'd
V ONISNOH HOLNTD

L3VHS 'O°L'd
J ONIYdS NYNLIY

Y3IA00 ALIIVS ‘O Ld- H =7 amma
H3A0D HV3H NOISSINSNVH.L
ZL=2Z % 61 %2 NOINId ‘O'L'd
14VHS ONILOINNOD
8l =2 % v€=2 Yv3IOD NOILONA3Y A.SSV 31V1d 3UNSSIN
92 =Z HVID ONIAITS Q33dS WS 9 pig A.SSV 381Q HOLATD
L4VHS LIIHS NIV 1dVHS 3AINA NIV
0Z=2 B £l ~2Z YVID ONIGITS OIS PUZ B I8} 14VHS NIV

ty =2 HV3ID Q33dS PUZ LJ4VHS HILINNOD
Ly = Z YvIAD Q33dS 5L LIVHS BILNNOD

SE=Z YVIOD Q33dS PIE LAVHS HILNNOD

£Z =Z YV3D 033dS NS 14VHS HILNNOD
8¥=2Z V3D 14IHS IONVY
LIVHS HILNNOD
ONISNOH NOISSINSNVY.L
Z¥ =2 V3O ONICITS ‘O'L'd
6¥=2 ¥Vv3O 1S4 .o.l_..aN \
g ye AR, .

ONISNOH HOLNTD
4 [ U] ONIYdS NUNLIY
A L W = ',RH)%

T

l'v ! ' }
I Zo\
B3IA0D ALISVS QLY vbmnm.ill. —
NOSAREL ]
H3A00 HVIH NOISSIWSNVY L AR
Zl=2 % 61 =2 NOINIJOL'd W &)

L4VHS ONILOINNOD

6l =2 W ¥ =2 HVIO NOILLONAIY
9Z = Z HVID ONIGITS I3dS Wwe % pig
L4VHS LJIHS NIV

0Z=2 %W €L =2 Yv3D ONICGITS Q334S PUZ % 8L

ASSV 31Vvid 3UNSSI YL
A.SSV 3§14 HOLNTD

14VHS JAIHA NIVIN
LIVHS NIvW



TRAVELLING FRONT DRIVING SECTIONAL VIEW FOR MODEL YM241D

1A6

TRAVELLING TRANSMISSION SECTIONAL VIEW (3) FOR MODEL YM241/YM241D

34l TIFHM LNOYS
dV¥D 3SVD HY3ID LNOH S

3TANIGS LNOU S

0E =2 HVID LNOUS

L13VHS LNOU4

€L «Z ¥Vv30 13A38
£==5 ZT=Z HVv3IO 13A38

=
e~
~

J9M0] ‘3SVD HVIO LNOHd

9€ = Z HVID ONIY TVHIdS
ISVD 3IXV LNOYI
14VHS NOINId TViiN3Y3ddia

¥1 = Z NOINId JAING INOUS 9t = Z ¥V3D 30IS IVILNIEII410
Jsddn ‘3O HVID LNOH4

HI| "WHY ITAONNM
3391 "L3VHS ONIAIYG LNOYS
8] ‘JTIXV ANOUY o
Ol = Z NOINId TVILNIHAIIIa
ONISNOH TVILNIY3d4Ia

IFIXVY Hv3ad

B ‘ONISNOH 3TIXY HV3IY

RN LS

4B ‘L AVHS ONIAIHO LNOH Y
PP ‘IIXV LNOHS

TvA3d MO0 IVILNIYIIIIG

ADOT IVIININIIAIG

\

€9 =2 yvio
NOILLONAIY TVYNIS

Ol = Z NOINId
NOLLONA3AY TVNid

WhU Gl =2
Yv3ao IAIS IVILNIYIISIA

0L ‘IYIL T3IHM HVIY

Vel ———
m_w_.n.l_ R S
ﬂ.\lﬂ e

€v=2 HVIO ONIY

IIXV uvay

€8'=Z HVIO NOILONGIY TVYNId

m\
k
.

01 = Z NOINId NOILONOIY TYNIS

LIS 49} ‘gL = Z HVID IAIS IVILNIYIAANQ

l
51 <)
AR
0L = 2 NOINId TVILNIYIS4I0
L4WVHS NOINId TVILNIYI 3410

14VHS H3LNNOD

viii



1A7
WIRING DIAGRAM

- M \—l‘.l!ll«da - Mrat ys -
o LHO1T TYNDIS NUNL . z/9e
] Y 8 T ] HDIT OW3H
c X 2
x
X 8 2 1) )
2 Mﬁ g ——— S Avaiive
- +
< L 4
&0
g LHBI N—A0LvDIONI HIAN3S 'awa1 u3Lvm ]
mm HIONIG W31 HILVM \_ u R <
ro...lm_m w J —h
w ¢ 11911\ uoLvoiant J)) )
n FDUVYHI AWYILVE "N “
¥itlyvis
YIANIS 'SS3Ud WO
‘$535d 0
] HOLINE FATYA
TOIVOIaNI IATVA J31134 S5364 10 -
431134 $S \ g, -
) HOLIMS LUVIS ALI VS, m —— 2
QA z
H HOLIMS LUVLS —— W — 2
— )
i oy m
—
PSR NUOH
ALY gy J

MSZ/SE 1B
‘AHOT avaH

> —— 0
TYNDIS NUNL

HOLIMS NYOH

S
W LHOIT WVl

MY'8L by
AHOM TYNDIS NYNL

ix



ENGINE PARTS

Type 2TR20A-YP






Fig.1 CYLINDER BLOCK Fig. 1 CYLINDER BLOCK

Qo | § »
R;f: Description Part No. ﬂlﬂ] 3 é > 23 Remarks
(YMML @ |23 &

%43 1- 1|BLOCK ASS'Y, cylinder 2-724465-01561} 1

1- 2{.BLOCK, cylinder * 1 . Order ASS'Y
42 (124465-01011)
1- 3].PLUG M10 23883-100002; 1 10
1-  4}.PACKING 10 121250-01990| 1 10
1- S5[.BOLT(A), cylinder head 124450-01211
M15-115L
1- 6].STUD(B), cyl. head M15-80L 124450-01220} 1
1- 7].STUD(C), cyl. head M15-156L 124450-01230) 1
1- 8|.NUT, cylinder head M15-14t 124450-01250| 2 10
1- 9}.WASHER 264-4t 124450-01240{ 2 10
1~ 10[.FLANGE, o0il feed 2-121250-015221 1
1- 11|.PACKING, flange 124160-34844] 1 10
1- 12},CAP w/DIPSTICK 121250-01791§ 1
1- 131.0-RING 35-G 24321-000350] 1 10
1- 14].BOLT M8x3S 26116-080352] 2 10
1- 15] .PACKING 14 124450-01980| 1 10
1- 16].STUD MBx22 26216-080222] 2 10 For F.I.pump
1- 17{.NUT M8 26716-080002] 2 10 Por F.I.pump
1~ 18] .SEAL WASHER 8 43400-500410§ 2 10
1- 19].BUSH, regulator handle shaft 124550-01900) 1 10
16d-15L
1~ 20}.PLUG 40 27233-400000] 1 10
1~ 21§ .PLUG PF1/4 124160-01910} 1 10
1- 22} .PARALLEL PIN 8x16 22312-080160] 4 10
1- 23{.PLUG PT1/8 124060-01050] 2 10
1- 24} .JOINT, c.w. pipe 121250-49110f 1
1- 25| .PLUG 40 27233-400000f 1 10
Nov, 1981 ®MARK PARTS: NOT SOLD SEPARATELY. 34

-1 Nov,, 1981 -2- Nor., 1981



Fig. 1 CYLINDER BLOCK

Quume | o 5 ¥
212 ™
Refer, - 5 {2 (&%
No. Description Part No, I, 3|82 §, Remarks
M4 1) ERERH
- n
1- 26/ PAN ASS'Y, lub, oil 2-724465-01541] 1
1- 27| .PAN, lub. oil * 1 * Order ASS'Y
(124465-01701)
1- 28} .PLUG M12 124060-01640] 1
1- 29| .0-RING 14-P 24311-000140| 1 10
1- 30| PACKING, oil pan 124465-01751{ 1 10
1- 31{BOLT M8x25 26116-080252 16 10
1- 32| COVER, f.i.pump room 2-121250-01856] 1
1- 33{ PACKING, f.i.pump room 124160-01863{ 1 10
156L-63, 5w
1- 34| BOLT M6x14 26116-060142] 4 10
1- 35{WASHER 6 22137-060000} 6 10
1- 36]BOLT M6x14 26116-060142]f 2 10
1- 37| PIPE 9x560 23065-090560] 1 10
1~ 38{CLAMP, breather pipe 124160-01650{ 1
1- 39|SHIM SET, f.i.pump t=0.3,0.2| 124550-51951} 1
1- 40|BOLT M8x22 26116-080222| 2 10 Fuel injection
pump fitting.
1- 41| SPRING WASHER 8 22217-080000] 2 10
1- 42|LINER w/PACKING, cyl. 72476301900 2
1- 43|.LINER, cylinder * 2 * Order ASS'Y
(124763-01100)
1- 44{.PACKING, cyl. liner 124550-01300| 4 10
1- 45|GASKET, cyl. head 124763-01330f 1 5
1- 46| FLANGE, wmounting 2-124465-~01600| 1
1- 47|STUD M12x25, starter 124450-01610] 2
1- 48INUT M12 26716-120002 2 10
1- 49]|BOLT M10x32 26116-100322] 9 10

Nov,, 1981

Nov,, 1981



Fig.2 GEARS HOUSING Fig. 2 GEARS HOUSING

Quiuse | < (4 §
GEAR STRUCTURAL DRAWING R;l':t Description Part No. e ; é; % Remarks
|| 3|23

Camshatt Gear

Oriving Gear 2- 1|HOUSING ASS'Y, gears 2-724160-01612f 1
2- 2| .HOUSING, gears * 1 * iOrder ASS'Y

(124160-01502)
2- 3|.COVER, side 2-124450-11671( 1
2- 4|.PACKING, cover 124160-01532] 1 10
2- 5;.STUD M8x14 26216-080142} 2 10
2- 6).BOLT M8x12 26116~-080122| 2 10
2- 7].PACKING 8 23414-080000( 5 10
2- 8].BRACKET, 0il feed 124160-01521{ (1) $
2- 9]|.CAP, oil feed 124160-01751} (1) $
2- 10{.0-RING 35-G 24321-000350 (1) $
2- 11|.BOLT M8x16 26116-080162( (3) $
2~ 12{.BOLT M8x22 26116-080222| (1) $
2- 13|.CLAMP, breather pipe 124160-01650| (1) $
2- 14|STUD M8x22 26216-080222] 4 10
2- 15NUT M8 26716-080002| 6 10
2- 16 |WASHER 8 22137-080000] 13 10
2- 17{SPRING WASHER 8 22217-080000] 4 10
2- 18{PACKING, gear housing 124450-01511| 1
2- 19|BOLT M8x100 26116-0810021 5 10
2- 20{BOLT M8x50 26116-080502] 2 10
2- 21{BOLT M8x60 26116-080602| 2 10
2- 221PACKING, hydraulic pump 124240-01882| 1 10
2- 23|SEAL HIC 58 80 12, oil 124450-01800} 1
crankshaft
Remarks:
$-marked parts: In the case of fitting the GEARS HOUSING ASS‘'Y, extract Refer.No.2-8
RMARK PARTS: NOT SOLD SEPARATELY, 3 29 to 2-13 from ASS'Y, because unnecessary.
29
Nov., 1981 26

-6- Nov., 1981 —6- Nov., 1981



Fig. 2 GEARS HOUSING

Quiust | o (L | B
Refer. Description Part No. TR H ,zga; 3 Remarks
e w3 (5|7
2- 24|POINTER, crankshaft V-pulley 124450-07300] 1
2- 25|SCREW M6x10 26557-060102] 2 10
2- 26|GEAR, pump driving 121250-26201| 1
2- 27|SHAFT,driving gear 121250-26400| 1
2- 28WASHER 12, shaft 24d-4t 124450-26410] 1
2- 29{BALL BEARING #6004 24101-060044{ 2
2- 30|BOLT M12x65 26116-1206521 1 10
2- 31|SPACER, ball bearing 27.2d-3t 121250-26216| 1
2- 32|CONNECTOR, hyd. oil pump 121250-26160| 1
2- 33|CIRCLIP 42-H 22252-000420) 1
2 -34IGEAR UNIT, tachometer 2-124250-91400{ 1
2- 35]PACKING, gear unit 124250-91412] 1 10
2- 36|BOLT M6x16 26116-060162| 2 10
2- 37]BOLT M6x32 26116-060326| 1 10
2- 38|PACKING 6 23414-060000f 3 10

Nov., 1981 ~7- Nov,, 1981



Fig.3 CYLINDER HEAD Fig. 3 CYLINDER HEAD

Refes N Q'ty/Unit g ;é §£
No, Description Part No. ::I-'\lvr % §§ “‘ Remarks
4 ® 18814
3- 1{HEAD ASS'Y, cylinder 2-724764-11700
3-  2{.HEAD, cylinder * 1 * Order ASS'Y
(124764-11010)

3- 3|.VALVE, suction 104600-11100| 2 10
3~ 4|.VALVE, exhaust 104600-11110} 2 10
3- 5].TAPER PLUG PT1/2 23873-040000] 1 10
3- 6{.STUD, support 104700-11350| 2 10
3- 7]|.NUT M12 124460-~11270| 2 10
3- 8].GUIDE, suction valve 124450-11161] 2 10

.GUIDE, suction valve 124450-11800] 2 10 |c
3- 9]|.GUIDE, exhaust valve 124450-11171| 2 10

.GUIDE, exhaust valve 124450-11810§ 2 10 | ¢
3~ 10{.SPRING, valve 124450-11120} 4 10
3- 11].RETAINER, valve spring 103338-11180{ 4 10
3- 12|.COTTER, valve spring 27310-080000] 4 10

COTTER, valve spring 27310-080001] ¢4 10 je
3- 13|.SEAL, valve stem 124460-11340] 4 10
3- 14].SPRING PIN 6x14 22351~060014| 2 10
3- 15|.COVER, side 2-124450-116711 1 Flywheel side.
3- 16| .PACKING, side cover 124450-11681] 1 10
3- 17{.BOLT M8x12 26116-080122{ 3 10
3- 18].BOLT M8x14 26116-080142] 1 10
3- 19|.WASHER 8 22137-080000) 1 10
3- 20|.STUD M8x60 26216-080602] 4 10 For F.l.valve
3- 21].NUT M8 26716-080002| 4 10 For F.l.valve
3- 22].STUD MBx75 26216-080752| 4 10
3- 23{.NUT M8 26716-080002| 4 10

1818 FON
3
Nov, 1981 XMARK PARTS: NOT SOLD SEPARATELY,

~-9- Nov., 1981 T Nov., 1981



Fig. 3 CYLINDER HEAD Fig. 3 CYLINDER HEAD

P - " L S . - ‘ “
e Qty/Usit g 5 z‘ e Qtylusit g 4 gl
. < Fl . P £ K]
No. Description Part No. ”an' é gsz« g Remarks No. Description Part No. ”33' 5 gg § Remarks
L M £2)4
3- 24| .TAPER PLUG PT1/4 23873-020000] 2 10 3- 46] .PACKING,adjust cover 124460-03663| 2 10
3- 25|.JOINT, c.w.pipe 124160-494801 1 3- 47 .BOLT Méx10 26116-060102| 4 10
3- 48] .LOCK NUT M5 26756-050002] 2 10
3- 26|ARM ASS'Y, rocker 724450-11650| 2 No.l exh. 3- 49| .0-RING 7~P 24311-000070] 1 10 Por decomp.shaft
& No.2 suc.
~ 50| .TAPER PIN 3x18 .
3- 27] . ARM w/BUSH N 2 . order ASS'Y 3~ 50|.™ x1 22322-030180§ 1 10 For decomp.lever
(124450-11380)
3- 28.SCREM, valve clearance 101158-11230( 2 10 3- 51|.TAPER PIN 3xl4 22322-030140 1 10 For decomp.
3- 29|.LOCK NUT M8 26756-080002| 2 10 spring
3~ 52| .FITTINGS 121250-03783} 1 10
3- 53].SNAP RING 6 22272-000060] 1 10
3- J0{ARM ASS'Y, rocker 724450-11660{ 2 No.l suc.
& No.Z exh. 3- S4].CAP, bonnet 124460-11360] 2
3- 31| .ARM w/BUSH * 2 * Order ASS'Y _ G-RI -p -
(124450-11390) 3- 55(. NG 14 24311-000140] 2 10
3- 32{.SCREW, valve clearance 101158-11230| 2 10
3- 33{.LOCK NUT M8 26756-080002| 2 10 3- 56 |PACKING, bonnet 124450-113101 1 10
3- 57 |CHAMBER(FRONT), pre-combus. 124750-11401}1 2
3- 34|RETAINER, rocker arm 124450-11290] 2 10 3~ 58 |CHAMBER(REAR) , pre-combus. 104900-114101 2
3- 35|SUPPORT w/BALL, rocker arm 124450-11250] 2 3- 59|PACKING, chamber 104900-11450] 4 10
3- 36|FLANGE, fuel injection 173400-11900] 2 3~ 60{INSULATOR, heat 103854-11490 2 10
3- 61|LABEL, valve adjusting 124742-11310} 1 10
3- 37|BONNET ASS'Y, cyl. 2-724460-115211 1
3- 38| .BONNET, cyl. * 1 * Order ASS'Y
(124460-11980)
3= 39|.PLUG U/8 124450-11320| 1 10 Por thermostart
plug screw hole.
3- 40|.SHAFT, decompression 124450-03600] 1
10a-214L
3~ 41|.SPRING, decomptression 124250-03621| 1 10
136-365.
3- 42| .LEVER, decompression 2-124465-03610 1
3~ 43} .10CK SCREW, shaft 124250~03640} 1 10
3~ 44| .SCREW, adjusting M5-21L 120220-03660| 2 10
3- 45] .COVER 124460-03650| 2

Nov., 1981 -1- Noy:, 198} Nov,, 1981 ~-12~ Nov,, 1981



Fig.4 AIR CLEANER (With Pre-Cleaner) Fig. 4 AIR CLEANER {with Pro-cleaner)

Quust | . (5 |8
Refer. - 5 g §‘§
No. Description Part No, AN _-s' g 5 & Remarks
) " Ee a
4- 1]CLEANER ASS'Y, air 121253-12300{ 1
4- 2{.BODY, air cleaner * 1 * Order ASS'Y
(121253~12520)
4- 3| .ELEMENT, air cleaner 121253-12510§f 1
4- 4|.PAN, dust 121253-12530] 1
4- 5|.BAFFLE 121120-12540] 1
4- 6]|.BOLT, wing 121120-12560f 1 10
4- 7]|.WASHER, seal 121120-12570} 1 10
4- B|LABEL, air cleaner 124742-12480] 1 10
4- 9|PRE-CLEANER ASS‘'Y 115h 124064-12400¢ 1
4- 10|.BODY, pre-cleaner 128d . 1 * Order ASS'Y
(124064-12410)
4- 11| .TUBE 1244 124064-12420| 1
4- 12|.CASE w/GASKET 124064-12470{ 1 Inc. 4-14.
4- 13| .COVER(UPPER) w/GASKET 124064-12440) 1 Inc. 4-14.
4- 14]..GASKET, tube 124064-12430f 2 10
4- 15} .WING NUT 101147-12550] 1 10
4~ 16{.SEAL WASHER 124450-12571} 1 10
4- 17} .CLAMP, pre-cleaner 124064-12450| 1
4- 18}..BOLT, clamp 124064-12460] 1
4- 19{LABEL, pre-cleaner 124742-12520) 1 10
4- 20{PACKING, air cleaner 98L-0.5t | 124767-12050{ 1 10
4- 21|BRACKET, air cleaner 2-121253-12110§ 1
4- 22}BRACE(B}, cleaner 2-124764-12560] 1
4~ 23|SEAT(A), brace 124764-12570] 2 10
4- 24|SEAT(B), brace 124764-12580) 1 10
4- 25]|BOLT MBx20 26116~080202| 2 10
4- 26 |SPRING WASHER 8 22217-080000} 2 10
Nov,, 1981 #MARK PARTS: NOT SOLD SEPARATELY.

-13- Nov., 1981 -14- Nov., 1981



Fig. 4 AIR CLEANER (with Pre-cleaner)

Qe | oo (1B
Refer. . 2 *
No. Description Part No. o i é:" -] Remarks
Fervey =5
£3)4

4= 27{BOLT M8Bx25 26116-~080252] 2 10

4- 28/ SPRING WASHER 8 22217-080000; 2 10

4~ 29{BOLT MBx25 26116~080252| 2 10

4~ 30| BOLT MBx105 26116-081052] 2 10

4- 31| SPRING WASHER 8 22217-080000}] 2 10

4- 32|NUT M8 194990-22050 2 10

4- 33| BRACKET, aitr cleaner 2-124767-12100f 1

4= 34iCLANP 70 23000~0700001 2

4- 35|PIPE 64Loa-54d-78L 124767-12040 1

Nov,, 1981 -15- Nov,, 1981



Fig.5 SILENCER

Fig. 5 SILENCER

Qryfunic =15 | &
Refer. L. 2 5 ¥
No. Deetpin i - P IR AT e
w|'m) 4 )31%
S5- 1|GASKET, silencer 124450-11900; 2 2|10
B-TYPE " 5- 2{2nd SILENCER ASS'Y, exhaust 724767-13700 1
S~ 3|.2nd SILENCER, exhaust * 1 * Order ASS'Y
{124767-13500)
5~ 4|.PIPE, 2nd silencer 121120-13570 1
S~ 5].CLaMP 121120-13580
5~ 6{.BOLT M10x65 26116-100652 1710
5- 7}.NUT M10 26716-100002 1]10
§- 8|.SPRING WASHER 10 22217~100000 1110
S- 9|.WASHER 10 22117-100000 110
5- 10|STUD M8x22 26216-080222| 4 10
5~ 11 |SPRING WASHER 8 22217-080000] 4 4|10
S 12|1st SILENCER, exhaust 124764-13510] 1 1
S~ 13].PLUG 35 27233-350000| 1 1110
5- 14|NUT M8 26716~-080002] 4 4 {10
5- 15{STAY, silencer 124742-13530] 1)
S- 16 |BOLT MB8x12 26116-080122] 2 10
5~ 17|BOLT M8x16 26116-0801621 2 10
S- 18{WASHER 8 22117-080000{ 4 10
Note: Select either A-type(under slung) or B-type(standing) of the Exhaust Silencers.
Nov., 1981 ¥MARK PARTS: NOT SOLD SEPARATELY.

-1~ Nov., 1981

T

Nov., 1981



Fig.6 CAMSHAFT Fig. 6 CAMSHAFT

Qty/Unit =18 |9
Refer 3 E '§‘=
3 - 5
No. Description Part No. A 'i §§ & Remarks
) L] _ﬂ_e 5
6~ 1|CAMSHAFT ASS'Y 724465-14580] 1
o 6- 2| .CAMSHAFT 34d-355L . 1 . Order ASS'Y
(124465-14010)
6- 3].KEY 7x7x18 22512-070180] 1 10
|——6 6- 4|.NUT, camshaft gear fitting 124450-14120} 1 10
M24~10t
6_...
6~ S{TAPPET 103338-14200| 4
6~ 6|ROD, valve push 7d-196L 124450-14400] ¢
6~ 7|GEAR, camshaft 165d-21t 121250-14100{ 1 10
6~ 8|BALL BEARING #6206 24101-062064; 1
6~ 9|SCREW MBx12 26587-080122| 1 10 Por retainer.
6- 10 |RETAINER, ball bearing 121250-02450) 1 10

Nov, 1581 ®MARK PARTS: NOT SOLD SEPARATELY.
-19- Nov., 1981 -20- Nov., 1981




Fig.7 MAIN BEARING & CRANKSHAFT Fig. 7 MAIN BEARING & CRANKSHAFT

ol | oo | §
Refes. - S |3 [2«
Description Part No. TR z |e>]ég Remarks
No. 2
PRH L
22 (&
7- 1]|CRANKSHAFT ASS'Y 724764-21700] 1
7~ 2} .CRANKSHAFT * 1 * Order ASS'Y
(124450-21012)
7- 3}.BUSH, pilot 124450-21230{ 1 10
7- 4] .XEY 10xBx36 22512-100362| 1 10 For flywheel
7- 5| .KEY x7x28 22512-070282] 1 10 For crankshaft
gear
7- 6] .KEY Tx7x2¢ 22512-070242| 1 10 For V-pulley
7- 7]GEAR, crankshaft 85d-39¢t 121250-21200f 1
7- 8|V-PULLEY, P.T.0. crankshaft 124460-21651] 1
7-  9|NUT M30, plated 124160-21670] 1 10 For V-pulley
7- 10} HOUSING ASS'Y, main bearing 724465-02500{ 1
7~ 11} .HOUSING, main bearing * 1 * Order ASS'Y
{124465-02010)
7- 12| .MAIN BEARING 121250-02100f 1
7- 13/ .0IL SEAL, crankshaft 124085-02220} 1
7- 14jMAIN BEARING, V-pulley side 121250-02100] 1
7- 15| THRUST BEARING 124450-02110| 2
7- 16{ PACKING, main brg. housing 124460-02150f 1 10 Standard
t=0.3
7- 17{PACKING, main brg. housing 124460-02160; 1 10 For adjustment
t=0.1
7- 18} BOLT M10x25 26116-100252} S 10
7 -19{SPRING WASHER 10 22217-100000; S 10
7~ 20| FLYWHEEL w/RING GEAR 124450-21591; 1
7- 21} .FLYWHEEL * 1 * Order ASS‘'Y
(124450-21401)
7- 22| .GEAR, ring 124550-21600] 1
7- 23| NUT, end M36-27¢ 124450-215307 1
9 7- 24|DISC, oil shield 124160-21700{ 1
Nov., 1981 XMARK PARTS: NOT SOLD SEPARATELY.

-n- Nor., 1981 ~22- Nor., 1981



Fig. 7 MAIN BEARING & CRANKSHAFT

Qry/Unit 3 g, »
B
Refer. Descripti Past No. rn Co N §3
No. : 20A.YP) RN Remarks
1y L E‘i E
*Exclusive Spare Parts”
(Undersize Bearing)
.7,: ﬁ MAIN BEARING(0.25 U.S.) 124764-02130) 2
-2~ Nor, 1981

Nov,, 1981



Fig.8 PISTON & CONNECTING ROD Fig. 8 PISTON & CONNECTING ROD

Qty/Usit =18 |¥
RE
Refer. - Part No 513 HH
) - ER e
2214

8- 1[PISTON w/RING 724768-22721} 2
8- 2{.PISTON . 2 * [Order ASS'Y

(124768-22021)
8- 3|.RING SET, piston 724763-22500| 2 5
8~ 4}..RING, compression (No.l} . 2 * Order RING SET

(124763-22110)
8- 5i..RING, compression * 4 . jorder RING SET

(No.2 & 3) (124763-22100)

8- 6}..RING, oil control * 2 ¢ jOrder RING SET

(124763-22900)
8- 7{PIN, piston 309-73L 104600-22300) 2
8- 8|CIRCLIP, piston pin 324 104600-22400} 4 10
8- 9|ROD ASS'Y, connecting 724450-23100§ 2
8- 10|.ROD, connecting * 2 * Order ASS'Y

(124450-23010)
8~ 11{.BOLY, connecting rod 124450-23200{ 2 10
8- 12].BUSH, piston pin 124450-231001 2
8- 13} .BEARING, crank pin 124450-23300| 2

*Exclusive Spare Parts®
{Undersize Bearing)

8- 13|BEARING(0.25 U.S.), crank pin 124450-23350) 2

%MARK PARTS:
NOT SOLD SEPARATELY.

Nov., 1981

Nov., 1981 -2~ Nov., 198}



Fig.9 LUBRICATING OIL SYSTEM Fig. 9 LUBRICATING OIL SYSTEM

Quumt | = |8 |5
Refer. . g E H
No. Description Part No. ’m,] 3 (B2 Remarks
va24)| LREH
9- 1|PUMP ASS'Y, lub. oil 724790-32100) 1
9- 2].GEAR, lub. oil pump driving 121390-322001 1
9~ 3] .SPRING WASHER & 22217-080000| 1 10
9- 4] .WOODRUFF KEY 3x10 22522-030100] 1 19
9- S|.NUT MB 26716-080002] 1 10
9- 6|SPRING PIN 4x12 22351-040012] 1 10 For pump body.
9- T|BOLT M6x22 26116-060222] 3 10
9- B}PACKING, lub. oil pump 124450-32020¢ 1 10
9- 9ISTRAINER, lub. oil  80d-120L 124550-351101 1
9- 10|0-RING, strainer 124450-35110] 1 10
9- 11jVALVE ASS‘'Y, control 121250-35300f 1
9- 12].BALL 5/16 241%0-100001} 1 10
9- 13| .SPRING, valve 121250-35320| 1 10
9- 14).RETAINER, spring 121250~35330} 1
9- 15].SHIM 8d 121250-35340) 1 10
9- 16|LOCK NUT M20 124450-35350] 1 10
9- 17}PIPE, lub. oil 124465-39200| 1
9~ 18{BOLT 10, pipe joint 124160-39140} 1 10
9- 19{BOLT 8, pipe joint 124550-59820% 2 10
9- 20]PACKING 10 23414100000 2 10
9- 21| PACKING 8 23414~080000] 4 10
9- 22{CLAMP 124450-39240| 1
9- 23|SENDER, oil pressure 121252-39450] 1
9- 24{PIPE, lub. oil intake 124450-35060] 1
9- 251LOCK NUT PF1/4 124450-350701 1 10
1
16
10
Nov., 1981 9

-2~ Nov,, 1981 ~28- Nov., 1981



Fig.10 COOLING WATER SYSTEM Fig- 10 COOLING WATER SYSTEM

. QtyfUsit H P i

Refer. . ) H

No. Description Part No. ::Hw TR Remarks

(wstian) i
E2|X
10- 1/PUMP ASS'Y, cooling water 124768-42011} 1
10- 2| .FLANGE, V-pulley 124768-42261] 1
10- 3| .IMPELLER 704 121252-42200f 1
10~ 4| ,SHAFT, impeller 12125242240 1
10- 5} .SEAL, mechanical 121450-42310| 1
10- 6] .PACKING, c.w.pump 124750-42051| 1 10
10- 7| .MOUNT, c.w.pump 121250-42121] 1
10- 8| .BOLT M6x40 26116-060402| 4 10
10- 9|{BOLT M8x70 26116-080702| 2 10
10- 10|WASHER 8 22117-080000f 3 10
10- 11| v-PULLEY 124768-42351} 1
10- 12| FAN 3204 124768-44740} 1
10~ 13| BOLT M6x20 26116-060202] 4 10
10- 14| V-BELT(A38 inch) 124756-42290{ 1
10~ 15|BOLT MBx45 26116-080452] 1 10 Pump mount.&
belt adjuster
set-tightening
10- 16| BOLT M8x40 26116-080402] 1 10
10- 17/ PACKING, pump mount. 124450-44410f 1 10
10- 18{SENDER, temperature 121250-449011 1
10~ 19| PACKING 16 124465-44950| 1 10
10- 20} JOINT, c.w.pipe 124160-49480| 1
10- 21| PIPE(A), cooling water 124768-49010} 1
{cyl. - radiator)
10- 22{CLAMP 38 23010~038000{ 6 10
Nov,, 1981

-0~ Nov., 1981 ~-30- Nov., 1981



Fig. 10 COOLING WATER SYSTEM Fig. 10 COOLING WATER SYSTEM

o | oo 1§ 3 Quitas | 5 1§ s
Refer. Description Part No. . 3|z E] Remarks Refer. Description Part No. am 7 18>]88 Remacks
No. 20A-YP i 3 No. 2A-YP § 3
N " 1523 218
10~ 23| RADIATOR 124767-44500{ 1 10- 47|LABEL, radiator 124742-44800] 1 10
10- 24{ .CAP, radiator 124450-44590( 1 10- 48|LABEL, anti-freeze 124742-44920| 1 10
10- 25| .BOLT M8x16 26116-080162f 4 10 10- 49{BRACKET, sub-tank 124767~44600] 1
10- 26| .SPRING WASHER 8 22217-080000f 4 10 10- $0lBOLT M8x12 26116-080122] 2 10
10- 27} .WASHER 8 22117-080000| 4 10 10- 51|LABEL, drain caution 124742-07150] 1 10
10~ 28]|SUB-TANK ASS'Y, radiator 121252-44510 1 10- 52| PIPE, drain 121250-49160| 1
10~ 29| .CAP, sub-tank 121450-44530f 1 10- 53| CLAMP 12 124766-59050{ 2 10
10~ 30| .PIPE 7x230 23061~070230{ 1 10 10- S4|RETAINER, pipe 124764-43200] 1 10
10~ 31| .CLAMP, c.w. overflow pipe 12445044560} 1
10~ 32{LABEL, sub-tank 124742-44810] 1 10
10~ 33|SCREEN, radiator 124767-44580{ 1
10- 34|LOCK NUT M8 26756-080002{ 4 10
10- 35|PIPE(B), cooling water 121150~49020§ 1
(radiator - pump)
10~ 36|PIPE(C), cooling water 121250-49030f 1
(pump - cyl.)
10- 37|STUD M8x48 124460-44850| 2 10
10- 38| STAY, radiator 124460-~44600] 1
10~ 39{BOLT M6x20 26116-0602027 1 10
10~ 40|WASHER 6 22137-060000} 4 10
10- 41|LOCK NUT M15, radiator stay 124450-44610] 1 10
10~ 42|PLATE, shelter 124768-44690| 1
10- 43]CLAMP, sub-tank 121750-44550f 1
10- 44}WASHER, fan 12476844750 2
10~ 45|BOLT M6x12 26116-060122] 3 10
10~ 46]COCK w/PACKING, radiator drain| 124550-446%0| 1 10

Nov., 1981 -3t- Nov., 1981 Nor., 1981 -32- Nov,, 1981



Nov., 1981

Fig.11 FUEL INJECTION PUMP

%8
‘ﬁ)@j“
%10

12

®MARK PARTS: NOT SOLD SEPARATELY.
-33-

Fig. 11 FUEL INJECTION PUMP

o | o 1L (B
Refer. . Pat No. 3 i 2z
No. Description TR 2 Remarks
sy i 2 5‘;:
11- 1|PUMP ASS'Y, fuel injection 724761-51701| 1
11- 2|.BODY, f.i.pump . 1 * iOrder ASS'Y
{124550-51011)
11~ 3|.PLUNGER w/BARREL 124240-51100| 2
11- 4|.RETAINER, plunger spring 174307-51176] 2
11- 5|.RETAINER, plunger spring 174307-51181] 2 10
11- 6{.SPRING, plunger 174307-51190! 2 10
11- 7].GUIDE ASS'Y, plunger 724550-51520f 2
11- 8}..GUIDE, plunger * 2 * Order ASS'Y
(124550-51200)
11- 9|..ROLLER ASS'Y, plunger 711100-51540| 2
guide
11- 10|...ROLLER, plunger guide ¢ 2 . Order ASS'Y
(inner) (111100-51210)
11- 11}...ROLLER, plunger guide ¢ 2 ¢ Order ASS'Y
(outer) (111100-51220)
11- 12|..PIN, plunger -quide roller 174100-54120| 2 10
11- 13|.VALVE, delivery 124550-51301| 2 10
11- 14].SPRING, delivery valve 124550-51320| 2 10
11- 15].HOLDER, delivery valve 124550-51341| 2
11- 16}.PIR, plunger barrel 174307-5125¢] 2 10
11~ 17|.PACKING, plunger barrel 174307-51270f 2 10
11~ 18|.STOPPER, plunger guide 174307-51450| 2 10
11- 19|.PIN, lock screw 174307-51460| 2 10
11- 20{.RACK ASS'Y, fuel control 724240-51530) 1
11- 21|.PINION(A), fuel control 174307-51510} 1
1
11~ 22|.SLEEVE, fuel control 174307-51550| 1
pinion(B)

Nov., 1981

~3—

Nov,, 1981



Fig. 11 FUEL INJECTION PUMP

Qopues | oo 1 E (B
Refer, ; Part No. R FE
) Desription Al | BB e
A
11- 23| .PINION(B), fuel control 774307-51490| 1
11- 24] .LOCX SCREW, fuel control 122117-51560| 1 10
11- 25| .LABEL, fuel injection pump * 1 . Not sold
(124761-51920)
11- 26| ,RIVET 2.5x5 124220-51890| 2 10
11- 27| .0-RING, holder 124550-51370| 2 10
11- 28] .PACKING, delivery valve 124550-51350] 2 10
12d-0.5t

11- 29} .SHIM 194 | 174307-51700| 2 10

Nov., 1981 -3~ Nov., 1981



Fig.12 FUEL INJECTION VALVE Fig. 12 FUEL INJECTION VALVE

Qo | oo |4 »
Refer. " .- 718 VE
No. Description 3 o _! HE Remarks
L . 1EalX
12~ 1|VALVE ASS'Y, fuel injection 724770-53100] 2
7 : 12- 2| .VALVE w/CASE 124770-53000| 2 10
e——/
N 12~ 3|.HOLDER, valve 104900-53080| 2
12- 4|.BODY, f.i.valve 103854-53100| 2
O
© & 12- S|.SPINDLE, inter 113200-53110f 2 10
s 8
® © 12- 6|.5PRING, valve 103854-53120| 2 10
12~ 7}.SHOE, valve spring 113200-53120§ 2 10
12- 8).sHIM SET 11.53-0.5t| 110250-53150| 2 10
12- 9|.HOLDER, valve spring 103854-53180| 2
12- 10].PACKING, holder 172100-53200| 2 10

~

il

\)

P

=

Nov., 1981

-31-~ Nov, 198} -38- Nov., 1981



Fig.13 FUEL OIL SYSTEM Fie. 13 FUEL OIL SYSTEM

Tomws | 514 B
Refer. - D {8 j5¥
No. Description PutNo. | amn | i £ ;; Remarks
812
13- 1|STRAINER ASS'Y, fuel 121454-55600) 1
13- 2].COCK ASS'Y, fuel 721257-55540| 1
13- 3]..PLUG M6, air vent 101720-55750| 2 10
13~ 4]..PACKING 6 23418-060000] 2 10 For plug
13~ 5|..HAMDLE, fuel cock 104200-55341} 1
13- 6{..VALVE, taper 104200-55321| 1
13- 7{..SPRING, valve 104200~55330] 1
13- 8[..0-RING 10A-P 24311-240100{ 1 10 Por handle
13~ 9{..LOCK SCREW, handle 104200-55750] 1 10
13~ 10|.BLEMENT, fuel strainer 124550-55700] 1 10
33d-90L
13- 11} .BOWL, fuel strainer 121254-55510] 1
13- 12].RETAINER, bowl 110250-55610| 1
13- 13| .0~RING, bowl 50.74 102103-55520f 1 10
13~ 14| .SPRING 121250-55620f 1
13~ 15]SPRING WASHER 8 22217-080000] 1 10
13~ 16|WASHER 8 22117-080000] 1 10 For Strainer
13- 17{PIPE, f.i., No.l cylinder 124465-59800] 1
13- 18|PIPE, f.i., No.2 cylinder 124465-59810f 1
13- 19[{CLAMP(A), fuel injection pipe 124756-59850{ 1
13- 20iCLAMP(B), fuel injection pipe 124450-59860| 1
13- 21{SCREW M6x8 26557-0600821 1 10
13- 22{BOLT M6x10 26116-060102| 2 10
Nov,, 1981

—%- Nev., 1981 40— Nov., 1981



Fig. 13 FUEL OIL SYSTEM

Qome | o 5 | E
Refer. - 3 2 14%
No. Description Pat No. %) i §§ Remarks
Yu2en) 3|2
13- 23|PIPE, fuel oil 121422-59010] 1
{strainer-injection pump)

13- 24].JOINT 12, pipe 124250-59260f 1 10
13- 25{.CLAMP 12 124766-59050| 1 10
13- 26{CLAMP 12 124766-59050) 1 10
13- 27|PLUG 6, air vent 124060-59380§ 1 10
13- 28|BOLT 12, pipe joint 12406059331} 1 10
13- 29| SEAL WASHER 6 43400-500390} 1 10
13- 30|PACKING 12 104200-59170f 2 10
13- 31|PIPE, fuel return 124465-59500{ 1 10
13- 32|.J0INT 8, pipe 124550-59030} 1 10
13- 33|.JOINT 8, pipe 124550-59090) 1 10
13- 34|.CLAMP 8 124066-59100] 3 10
13~ 35j.PIPE, fuel return 121250-59550] 1 10
13- .PIPE, fuel return 121250-59560| 1 10
13- 37|BOLT 8, pipe joint 101147-59810f 2 10
13- PACKING 8 23414-080012| 4 10
13- 39{BOLT M8x70 26116-080702| 1 10

Nov,, 1981

-4~




Fig.14 GOVERNOR SYSTEM Fig. 14 GOVERNOR SYSTEM

Qs | o |8 | B
Refer. - 3 -
U - _G-‘- a

14~ 1{SUPPORT ASS'Y, governor weight| 724450-61520{ 1
14- 2{.WEIGHT, governor 124450-61200f 2

14- 3{.PIN, weight 6d-S1L 124450-61220f 2 10

14- 4.COTTER PIN 2x20 22417-200200] 4 10
14- 5|.SUPPORT, governor weight 124450-61110| 1
14- 6 |SLEEVE, governor 121250-61600| 1
14- 7|LEVER w/BALL, governor 124460-66611§ 1

» 14- 8 |SCREW, governor link connect. 124450-66411] 1 10
% O\ 14- 9 |CONTROLLER ASS'Y, injection | 124768-66800| 1
' 14- 10|.SHAPT, injection control 124450-66822 1

2 \ 14~ 11].SHOE(A), controller spring 124450-66850| 1 10

\ 14- 12|.SPRING, controller 124768-66810{ 1 10

14- 13|.WASHER(B), spring 124460-66850| 1 10

5 T/ 14- 14 |.LOCK NUT M5 26756-050002| 2 10

33 34 3231

14- 15|LOCK NUT M5 26756-050002] 1 10

14- 16 ]CAP NUT MB 26667-080002} 1 10

14- 17|SEAL WASHER 8 43400-500410] 2 10

14- 18}LOCK NUT M8 124772-66890] 1 10

14- 19|SPACER, governor link 124450-66430| 1 10

14- 20|LOCK WASHER, governor link 124460-66440 1 10
14~ 21 [FITTINGS, regulator spring 121120-66100 1

14- 22|SCREW M6x8 26557-060082} 1 10 [Por Regulator
spring
14- 23|SPRING, regulator 124768-66011| 1 10
Nov., 1981 %MARK PARTS: NOT SOLD SEPARATELY.

-43- Nov., 198} 44— Nov., 1981



Fig. 14 GOVERNOR SYSTEM

. . . v
- Qty/Uait g :é gx
er. i~ 2 s
No Description Part No. o s .§= Remarks
(YM243)! - E3 &

14- 24| LEVER ASS'Y, regulator 121120-66000| 1

14- 25| .LEVER, regqulator . 1 * Order ASS'Y
(121120-66080)

14- 26 .HANDLE, regulator * 1 . Order ASS'Y
(121422-66050)

14- 27| ,SHAFT, regulator handle * 1 * Order ASS'Y
(124450-66040)

14~ 28{.TAPER PIN 3x18 22322-030180| 1 10 For handle

14- 29|.TAPER PIN 3x16 22322-030160| 1 10 For lever

14- 30{.0-RING 7-P 24311-000070| 1 10

14- 31}80LT, adjusting 124550-66420( 1 10

14- 32]/LOCK NUT M6, adjusting bolt 124550-66370| 1 10

14~ 33|LEAD, sealing 135210-61090} 2 10

14- 34|WIRE 1.0 22451~100000{ 2 10

14~ 35[LINK, governor 124465-66400| 1

14- 36 |SPACER, governor link 124450-66420] 1 10

14~ 37|SNAP PIN 6 22360-060000] 1 10

14~ 38|SUPPORT, governor lever 124450-66510] 1

14- 39|PIN, governor lever 124450-66550| 1 10

14~ 40 |COTTER PIN 2x20 22417-200200f 2 10

14~ 41 {CAP NUT M6 26657-060002 | 2 10

14- 42 |SEAL WASHER 6 43400-500400§ 2 10

Nov., 1981 ~45- Nov., 1981



Fig. 15 ELECTRIC STARTING SYSTEM
Fig.15 ELECTRIC STARTING SYSTEM

Qopse | o |5 | B
Refer. Description Part No i RN Remarks
No. : 2arr § Sg =
£2i&
15~ 1|STARTER(12V-1.3kW) 124450-77010} 1 (S114-146)
15- 2|GENERATOR, w/coupler 124756-77210} 1 {LT115-52)
15~ 3| REGULATOR 124550-77710| 1
15- 4|COVER, generator 121250-77210) 1
15- S{LOCK NUT M8 26756-080002] 1 10
15- 6}BRACKET, generator 124450-77250] 1
15- 7}ADJUSTER, belt 124465-77330] 1
15- 8|BOLT M8x30 26116-080302) 3 10 For Generator
15- 9|BOLT M8x18 26116-080182| 2 10 Por Genetrator
bracket
15- 10|NUT M8 26716-080002] 2 10 Por Generator
15- 11|WASHER 8 22137-080000} 1 10 Por adjuster
15~ 12{COVER, B-terminal 124550-77030f 1 10
15- 13|CAP, A-terminal 124756-77040] 1 10
15- 14|WASRER 5 22117-050000f 1 10 A-terminal
15- 15 SPRING WASHER S 22217-050000| 1 10 A-terminal
15- 16{LOCK NUT MS 26756-050002| 1 10 A-terminal
15~ 17|BOLT N5x14 26116-050142] 1 10 E-terminal
15- 18| SPRING WASHER 5 22217-050000{ 1 10 E-terminal
Nov., 1981
Nov., 1981 -48- Now,, 1981

—47-



Fig.16 STARTER (12V-1.3KW) TYPE S114-146 Fia. 16 STARTER (12V-1.3kW) TYPE S114-148

QyfUait =18 |8
2142 2
Refer. e ERY] E
No. Description Part No. a;:;r FREE Remarks
& [E3 2
-
16~ 1|STARTER {S114-146)} 124450-77010| 1
16- 2] .ARMATURE ASS'Y X211491001 1
16- 3{.THRUST WASHER KIT X21148110 1 10
16- 4|..THRUST WASHER(B) * 3 . Order KIT.
16~ 5]..THRUST WASHER(C) ¢ 1 * Order KIT.
16~ 6{..E-RING * 1 . Order KIT.
16- 7|.STOPPER SET, pinion X21147155 1
16- 6}..STOPPER, pinion . 1 . Order SET.
16- 9)..CIRCLIP, pinion * 1 * Order SET.
16- 10].YOKE ASS'Y * 1 . Not sold.
16- 11|..COIL ASS'Y, field X211482001 1
16- 12|...BRUSH(+) X21145312 2 10
16- 13{...SCREW, pole core X21147215 4 10
16~ 14|.COVER ASS'Y, rear X211423001 1
16- 15|..BUSH, rear cover X21145352 1
16~ 16| .HOLDER ASS'Y, brush X21141360 1
16~ 17}..BRUSH(-) X21145313 2 10
16- 18j..SPRING, brush X21144314 4 10
16~ 19}.PLATE, center X21143454 1
16- 20{.PINION ASS'Y X211445002 1
16~ 21| .CASE ASS'Y, gear X211486003 1
16~ 22)..BUSH, gear case X21144661 1
16- 23] .LEVER SET, shift X21148652 1
16- 24]..LEVER, shift . 1 . jorder SET,
16~ 25]..SPRING, torsion . 1 . jOrder SET.
Nov,, 1981 *10 ®MARK PARTS: NOT SOLD SEPARATELY.

—a9- Nor,, 1981 -0~ Nov., 1981



Fig. 16 STARTER (12V-1.3kW) TYPE $114-146

Qunic | o (4 |3
z2|e -
Refer. Description Past No. ara 3 15,185 Remarks
No. © | 32|
LUSH B
16- 26|.SWITCH ASS'Y, magnetic x211457001 | 1
16--27| .THROUGH BOLT X21146815 2 10
16- 28).5CREW Néx12 26557-040122 2 10
16- 29|.COVER KIT, dust X21143963 1 10
16- 30|..COVER(A}, dust . i . locder XiT.
16- 31|..COVER(B), dust ' 1 . Order KIT.
16- 32|..COVER(C), dust . 1 . Ocder KIT.
16- 33|..COVER(D], dust . 1 . Order KIT.
16- 34|.cap X21144858 1 10
16- 35).cAP X21145858 1 10
16- 36| .BOLT M6x32 26116-060322] 2 10

Nov., 1981 -81- Nov., 1981



Fig.17 AC GENERATOR (12V-15A) TYPE LT115-52 Fig. 177 AC GENERATOR {12V-15A) TYPE LT11552

Qofume | o |4 |§
Refer. " 218 |2«
No. Description Part No. e F §§ s‘i Remarks
% 1E2| %
17- 1|GENERATOR, w/coupler 124756-77210| 1
17- 2{.ROTOR ASS'Y XLT1157100 1
17- 3{..SPACER * 1 * Order ASS'Y
17- 4..NUT ASS'Y, pulley XBA44001A 1
17- 5|..BALL BEARING X62015D 1
17- 6}.STATOR ASS'Y xL13sN2200 | 1
17- 7|.COVER ASS'Y, rear XL1156300 1
17- 8{..BRUSH ASS'Y XL135N1301 1
17- 9]|...HOLDER, brush . 1 * Order ASS'Y
17- 10|...N-TERMINAL XL135N1302 | 1
17- 11|..COVER, brush XL135N1303 | 1
17- 12|..BOLT ASS'Y, terminal XL1255310A 1
17- 13]..CONTROL UNIT XL1256320 1
17- 14|..COVER XL1152803 1
25 17- 15| . .SPACER(E) XL1151341 1
26 ”
17- 16|..SCREW M4x20 26557-040202] 2 10
17- 17{..SCREW M4x8 26557-040082{ 3 10
17- 18} ..BOLT MSx16 26117-050169| 1 10
17- 19| ,COVER ASS'Y, front XL1156400 1
17- 20| ..RETAINER, bearing XL1201404 1
P 17- 21| ..SCREW M4x20 26557-040202] 3 10
17- 22|..BALL BEARING X62028 1
17- 23| ..RETAINER XL1201403 1
17- 24| .PULLEY ASS'Y XL1151552 1
17- 25| .THROUGH BOLT XL1251801 2
17- 26| .THROUGH BOLT XL1251802 1
Nov,, 1981 MARK PARTS: NOT SOLD SEPARATELY.

-63- Nov., 1981 -54- Nov., 1981



Fig.18 THERMOSTART DEVICE Fig. 18 THERMOSTART DEVICE

- . e

Refer. - o g ;‘é g"-‘

No. Description Part No. A % § g §§ Remarks

el AT

18- 1|CHAIN 101100-55060} 1 10
18~ 2|CLAMP 10 124060-77680; 2 10
18- 3{PIPE 124460-77701} 1 10
18- 4)TANK, header 124460-77802] 1
18~ 5|BRACKET, header tank 124460-77810{ 1
18- 6|BRACE, header tank 124460-77820| 1
18- 7|PLUG, thermostart 121023-77910} 1
18~ 8)BOLT M8x12 26116-080122] 2 10
18- 9|SCREW M6x8 26557~060082] 2 10
18- 10]LABEL, thermostart fuel 124742-77980] 1 10

Nov, 1981

-85- Nov., 1981 —56- Nov., 1981



Fig.19 GASKET KIT (FOR ENGINE) Fig. 19 GASKET KIT (FOR ENGINE)

Qs | = 1b 1 E
Refer. - 2 § 2
No. Description Purt No. i, § gg E’z Remarks
(MY 418
19~ 1|GASKET KIT 724764-92600] 1
19~ 2| .PACKING 10 121250-01990} 1 (1-4)
19~ 3} .PACKING, flange 124160-34844] 1 {1-11)
19~ 4] PACKING 14 124450-01980] 1 (1-15)
19- 5] .PACKING, 0il pan 124465-01751{ 1 (1-30)
19- 6| .PACKING, f.i.pump room 124160-01863} 1 {1-33)
19- 7] .PACKING, cyl. liner 124550-01300] 4 (1-44)
19- 8{.GASKET, cyl. head 124763-01330| 1 (1-45)
19- 9] .PACKING, cover 124160-01532] 1 (2-4)
19- 10| .PACKING, gear housing 124450-01511| 1 (2-18)
19~ 11]1.PACKING, hydraulic pump 124240-01882| 1 (2-22)
19~ 12{ ,PACKING, gear unit 124250-91412f 1 (2-35)
19- 13| .PACKING, side cover 124450-11681 1 {3~16)
19- 14} .PACKING, adjust cover 124460-03663] 2 {3-46)
19~ 15 .PACKING, bonnet 124450-11310f 1 {3-56)
19- 16| .PACKING, chamber 104900-11450f 4 (3-59)
19~ 17{.INSULATOR, heat 103854-11490) 2 {3-60)
19- 18| .GASKET, silencer 124450-11900] 2 (5-1)
19- 19|.PACKING, main brg. housing 124460-02150] 1 (71-16)
19- 20{.PACKING, lub. oil pump 124450-32020] 1 {9-8)
{é} ? 19- 21}.0-RING, strainer 124450-35110 1 (9-10)
33 34
19~ 221.PACKING, cooling water pump 124750-42051) 1 (10-6)
19~ 23}.PACKING, pump mount. 124450-44410] 1 (10-17)
19~ 24{.PACKING, plunger barrel 174307-51270} 2 (11-17)
? ? 19~ 25].0-RING, holder 124550-51370] 2 {11-27)
3@ 7 19- 26|.PACKING, delivery valve 124550-51350| 2 {11-28)
Nov., 1981

-67- Nov., 1981 “®a- Nov, 1981



Fig. 19 GASKET KIT (FOR ENGINE)

QylUnic % 5 s
HH
'y Desipion Pado. ]| g g2t Remas
B
19- 27].PACKING, holder 172100-53200 2 (12-10)
19~ 28].0-RING, bowl $0.74 102103-55520f 1 (13-13)
19- 29| .PACKING 12 104200-59170] 2 (13-30)
19~ 30| .0-RING 7-P 24311-000070| 2 (3-49).(14-30)
19- 31]1.0-RING 14-P 24311-000146] 2 (1-29).(3-55)
19- 32{.0-RING 35-G 24321-000350| 1 {1-13)
19~ 33]|.SEAL WASHER 6 43400-500400| 2 (14-42)
19~ 34].SEAL WASHER 8 43400-500410] 4 (1-18).(14-17)
19~ 35]|.PACKING 6 23414-060000) 3 (2-38)
19- 36|.PACKING 8 23414080000} 13 (2-7).(9-21).
(13-38)
19- 37{.PACKING 10 23414-100000] 2 (9-20)

Nev,, 198)

Nov., 1981



CHASSIS PARTS

Type YM241
YM241D






Fig. 20 UNDERSLUNG EXHAUST SILENCER Fig. 20 UNDERSLUNG EXHAUST SILENCER

. T e
Rﬂf o."lum g ? g«l
er. . 2 12 |5% Remark
No. Description Part No. YM241 | YMzetD i §§ -§=
218
20- 1|PIPE, exhaust 2-194242-03420} 1 1
20~ 2]|GASXET 121450-132001 1 1
20- 3|wUT M8 194990-22050f 4 4110
20- 4]NUT M8 194990-221401 2 2 | 10,
20- S|WASHER 8 22137-080000} 2 2410
20- 6]BOLT MBx25 26116-080252| 2 2110
20- 7|BOLT M8x30 26116~080302( 4 $ 110
20- 8|SILENCER, exhaust 2-124742-13500| 1 1
Nov,, 1981 -61- Nov., 1981 ~62- Nov., 1981



Fig. 21 THROTTLE Fig. 21 THROTTLE

L7 B A
Refer. S48 |2
No. Description Past No, N gg 5; Remarks
" 1EgiA
21- 1|WASHER 10, spring 194740-00160{ 2 2110
21- 2{LEVER, throttle 194242-01110] 1 1
21- 3{BRACKET, throttle 194242-01140] 1 1
21~ 4|SPRING, lock 194197-01160| 1 1
21- 5}KNOB, throttle lever 194150-01190| 1 1
21- 6|DISC 11x40x3, friction 194145-01260] 1 1
21- 7)SPACER 10x20x4 194150-01270] 1 1
21- B{ROD, throttle link 194242-01320] 1 1
21~ 9|LEVER, throttle link 194286-01350{ 1 1
21- 10|ADJUSTER, throttle 194150-01370] 1 1
21- 11|WASHER 8 22137-080000) 3 3|10
21- 12|WASHER 10 22137-100000| 1 1]10
21~ 13|WASHER 10 22157-100000| 1 1]16
21~ 14|COTTER PIN 1.6x18 22417-160180[ 4 4110
21- 15|BALL 11/32 24190-110001{ 1 1110
21- 16| SCREW M6x12 26557-060122| 2 2|10
21~ 17}NUT M6 26716~060002{ 2 2|10
21- 18{NUT M8 26716-080002 2 2} 10
21~ 19{NUT M10 26716-100002] 2 2110
21- 20| PEDAL, throttle X-194286-01411] 1 1
21- 21|BUSH 12x18x%20 194286-01450| 1 1
21- 22{ROD(A)}, throttle pedal 194242-01440] 1 1
21- 23/ROD(B), throttle pedal 19424201450 1 1
21- 24| LINK, throttle pedal 194242-01460; 1 1
21- 25| SPRING, throttle 194750-04400{ 1 1
21- 26|WASHER 13x36x4.5 194740-202511 1 1

Nor,, 1981 -89 Nov., 1981 -64- No., 1981



Fig. 21 THROTTLE

Qe | o jb |3
Refer. - g H §"‘
No. Description Fart No YMaat | YMzas0: § gg 2;
» -5‘2 6

21~ 27{COLLAR 13.8x5 1E4060-44040| 1 1

21~ 28|WASHER 8 22137-080000| 4 4110

21- 29|WASHER 8 22157-080000f 1 1{10

21- 30|SPRING WASHER 12 22217-120000( 1 1]10

21- 31{COTTER PIN 1.6x18 22417-160180} 4 4110

21~ 32|GREASE NIPPLE M6F 24761-010000] 1 1]10

21- 33|BOLT M8x20 26013-080202| 1 1110

21- 34|BOLT Ml12x45 26116-120452f 1 1]10

21- 35{CABLE, decompression 194167-01500] 1 1

21~ 36|BRACKET, decomp. lever 194286-01550f 1 1

21- 37{BOLT M8x12 26013-080122| 2 2i10

21~ 38|BOLT M5x14 26116~050142] 1 1710

21~ 39|LOCK NUT M5 26756-050002| 1 1110

Nov., 1981 ~65-




Fig. 22 FUEL TANK

Fig. 22 FUEL TANK

Qums | o |4 |8
Refer. - £ 5 2%
No. Description Part No. vete o] § | E2 5; Remarks
R EAH
22- 1|TANK, fuel 194286-04110] 1 | 1
22- 2|STRAINER, fuel 194286-04140] 1 1
22~ 3|CAP ASS'Y 194145-04302] 1 1
22- 4|.CAP(A) 194145-04311} 1 1
22- 5].LENS 194145-04351} 1 1
22- 6}.SCREMW Mdx12 194145-04460| 4 4110
22~ 7} .PACKING, cap 194145-04521} 1 1
22- 8| .SCREW M3x6 26557-030062{ 2 | 2 {10
22~ 9|O0~-RING 45-P 24311-000450| 1 110
22- 10}BRACKET(L), tank X-194286-04220| 1 1
22- 11|BRACKET(R), tank X-194242-04230| 1 1
22- 12|CLAMP, fuel tank 194310-04250{ 2 2
22- 13| PACKING 194151-04260] 2 2
22- 14|STAY, water separator X-194242-04300§ 1 1
22- 1S|NUT M8 194990-22050| 6 6|10
22- 16|BOLT M8x16 26013-080162] 4 4110
22~ 17{BOLT M8x16 26116-080162) 2 2110
22- 18{BOLT M8x25 261160802521 2 2 ]1t0
22- 19]BOLT M8xS0 26116-080502] 2 2110
22~ 20|SCREW M8x25 26577-080252] 2 2 {10
22- 21|NUT M8 26716-080002¢ 4 4|10
22- 22{PIPE, fuel 194145-04720) 1 1
22~ 23|JOINT, fuel outlet 194150-04750] 1 1
22- 24| SPRING, protect 171022-495201 1 1
22- 25iCLAMP (B} 194440-51620| 1 1
22~ 26 |CLAMP 12 124766-59050| 2 2 |10

Nov,, 1981 61~ Nov, 1981 “e- Nor,, 1981



Fig. 22 FUEL TANK

Quimk | = |§ |5
Refes. L 3 g 24
Ko Deciption PN v [mowe| 5 32| 8F|  Renas
A
22- 27)cLamp 8 124066-59100{ 1 | 1 |10
22- 28{WASHER 10 22137-100000{ 1 | 1 |10
22- 29SPRING WASHER 10 22217-100000{ 1 | 1 |10
22- 30|0-RING 12-P 24311-000120] 1 | 1 |10
22- 31]BOLT M8x14 26116-080142{ 1 | 1 |10
22- 32WT Ml0 26716-100002] 1 | 1 |10

Now., 198} ~69- Nov., 1981



Fig. 23 FRONT AXLE BRACKET [FOR MODEL YM241] Fig. 23 FRONT AXLE BRACKET (FOR MODEL YM241)

Qty/Unit 5 § :é
Refer. Description Part No. 2|5, 1%5 Remark
No. P b e [noan| 2 §g 2z t
23- 1|BRACKET, front axle X-194286-111101 1
23- 2|BRACKET, radiator X-194286-11150| 1
23-  3]GROMMET 20 194162-58830( 1
2)- 4 SPRING WASHER 10 22217-100000f 4 10
23- 5{BOLT M12x30 26013-1203021 14 10
23- 6|BOLT M10x20 26116-100202] 4 10
23- 7NUT M1O 26716-100002] 4 10
23- B]BRACKET ASS'Y(F) X-194286-13500{ 1
23- 9|.BUSH 30x2x40 194080-11120| 1
23- 10 .BRACKET(F), center pin * 1 * Order ASS'Y
(194286~13510)
23- 11iSHIM, center pin 194240-135201 1 10
23- 12|BRACKET ASS'Y(R) X-194286-13530} 1
23- 13|.BUSH 30x2x40 194080-11120f 1
23- 14].BRACKET(R), center pin * 1 * Ocrder ASS'Y
{194286-13540)
23~ 15|WASHER 27 22137-270000] 1
23- 16|COTTER PIN 4.5x60 22417-450600| 1 10
23- 17|GREASE NIPPLE M6F 24761-010000) 2 10
23- 18[BOLT M12x40 26013-120402] 8 10
23- 19|NUT M12 26716-120002f 8 0
23- 26{CASTLE NUT K27 26877-270002] 1
23~ 21{PLUG 40 27233-400000]| 1 10
23- 22{COVER{L}, belt 194286-051101 1
23- 23{BOLT M6x16 194155-05210 2 10
12 15 20 16
% MARK PARTS: NOT SOLD SEPARATELY,

Nov,, 1981 - Nov., 1981 -12- Nov., 1981



Fig. 24 FRONT AXLE BRACKET [FOR MODEL YM241D} Fig. 24 FRONT AXLE BRACKET (FOR MODEL YM241D)

M R L) )
Refer. Descrioti 515 |2«
No. iption Part No. s 62| i3 Remarks
- noa [yman] % {83 -',.Px
“ _G_g 8
24- 1|BRACKET, front axle X-194287-11110 1
24- 2|BRACKET, radiator X~194286-11150 1
24~ 3| GROMMET 20 194162-58830 1
24~ 4|SPRING WASHER 10 22217-100000 4110
24- 5|BOLT M12x30 26013-120302 4]10
24- 6|BOLT M10x20 26116-100202 4110
24~ 7INUT M10 26716-100002 4110
24~ B|PIN, center X-194311-11510 3
24~ 9|SPACER 30x55x18 194311-11520 1
24~ 10| SHIM t=0.5 194191-13232 -110
}Selective
24~ 11{SHIM t=0.25 194191-13240 -110
24- 12| BOLT M12x30 26013-120302 4] 10
24~ 13| COVER(L), belt 194286-05110 1
24~ 14| BOLT M6x16 194155-05210 2|10

Nov., 1981
-13- Nov., 1981 -4 Nov., 1981



Fig. 25 FRONT AXLE [FOR MODEL YM241} Fig. 25 FRONT AXLE (FOR MODEL YM241)

Quius | o 1§ | E
Refer. - S |3 |&=
No. Description PtNo. o s § |EZ| 55| Remas
e |23 &
-'e
25- 1|AXLE, front X-194242-11210] 1
25~ 2|EXTENSION ASS‘Y(L) X-194432-11300( 1
25- 3| ,EXTENSION{L} 4 1 . Order ASS'Y
(194432-11310)
25~ 4|.BUSH 30x34x32 19446411340 2
25~ 5].BOLT M6x5 194145-11350; 1 10
25~ 6|.GREASE NIPPLE MT6xl 194151-11480} 1 10
25~ 7]|EXTENSION ASS'Y(R) X-194432-11400 1
25~ 8|.BUSH 30x34x32 194464-11340] 2
25- 9].BOLT M6x5 194145-11350] 1 10
25~ 10| .EXTENSION(R) * 1 b4 Order ASS'Y
(194432-11410)
25~ 11| .GREASE NIPPLE MT6xl 194151-11480] 1 10
25- 12{SPRING WASHER 16 22217-160000f ¢ 10
25~ 13|BOLT M16x65 26116-160652] ¢
25~ 14|NUT M16 26716-160002| 4 10
25- 15} SPINDLE X-194145-118011 2
25- 16/COVER, spindle upper 194145-11820] 2
25~ 17{SEAL TC 38 52 9, oil 194145-11860] 2
25~ 18{CASTLE NUT 194145-11870{ 2 10
25- 19/ROLLER BEARING #30205 194145-11910f 2
25~ 20| ROLLER BEARING $#32007 194145-11920f 2
25- 21|SHIM, spindle 194145-11930| 2 10
25~ 22|WASHER, front spindle 194145-11970; - 10
t=3 (deviation 0 - -0.03)
25~ 23|WASHER, front spindle 194145-119801 - 10 Selective
t=3 {deviation ~0.04 - -0.07)
25~ 24]WASHER, front spindle 194145-11990) -~ 10
t=3 (deviation -0.08 - ~0.11)
#MARK PARTS: NOT SOLD SEPARATELY.
Nov., 1981 -76- Nov., 1981

Nov., 1981 ~75-



Fig. 25 FRONT AXLE {FOR MODEL YM241) Fig. 23 FRONT AXLE (FOR MODEL YM241)
Refer. pescrin o £ g g‘:‘ Refer. - o g g ‘§‘=‘
No. iption Fart No oo [useo| £ | B2 é, Remarks No. Description Part No. van |vane| 3 |32 g, Remarks
“ 15214 ®|=21d

25- 25|BALL BEARING 51106 1A1030-12200| 2 25- 52|COTTER PIN 2.5x25 22437-250250] 4 10
25- 26 |0~RING 30x2.4 194990-57740} 2 10 25~ 53|CASTLE NUT M10 26837-100002] 4 10
25- 27]COTTER PIN 4x45 22417-400450| 2 10 25- S4]HUB, front wheel X~194145-12611] 2
25- 2B{KEY 10x8x34 22512-100340| 2 10 25- 55|PACKING, hub cover 194145-12630| 2

25- 56|COVER, wheel hub %-194145-12640{ 2
25- 29 |ARM(L), knuckle X-194240-14110} 1
25- 30]ARM(R), knuckle X-194240-14210} 1 25- ST|SEAL 7Cx6 40 62 19, oil 194130-12720{ 2
25- 31 |SPRING WASHER 12 22217-120000{ 2 10 25- 58|SPRING WASHER 14 194465-14220{ 12 10
25- 32{BOLT M12x60 26116-120602| 2 10 25- 59|BOLT Ml4x28 194464-47890| 12 10
25- 33{TIE-ROD X-194432-12310| 1 25- 60]SPRING WASHER 6 22217-060000] 8 10

25~ 61|BOLT Méx12 26116-060122| 8 10
25- 34/CLAMP, tie-rod 194130-12321] 4
25~ 35|BOLT M10x38 194130-12330{ 4 10
25- 36 |EXTENSION(L), tie-rod X-194432-12340( 1
25- 37|EXTENSION(R), tie-rod X-194432-12350| 1
25- 38[NUT ML7(LH screw) 194990-22830{ 1 10
25- 39 {NUT ML7(RH screw) 194990-22840] 1 10
25- 40TIE-ROD END ASS'Y(RL) X~794730-57122] 1
25- 41].TIE-ROD END(RL) * 1 * Order ASS'Y

(194730-57161)
25- 42{.B00T, tie-rod end 194730-57220{ 1
25- 43|.CASTLE NUT M12 194730-57241 1 10
25- 44|.GREASE NIPPLE 1/4 194730-57411] 1 10
25- 45|.COTTER PIN 3x25 22417-300250{ 1 10
25- 46 |TIE-ROD END ASS'Y(LR) X-794730-57132 1
25- 47|.TIE-ROD END(LR) . 1 . Order ASS'Y
(194730-57171)

25- 48.BOOT, tie-rod end 194730-57220} 1
25- 49| .CASTLE NUT M12 194730-57241 1 10
25- 50| .GREASE NIPPLE 1/4 194730-57411] 1 10
25- 51| .COTTER PIN 3x25 22417-300250] 1 10
Nov,, 198} -7~ Nov., 1981 Nov., 198} -1~




Nov., 1981

Fig. 26 PROPELLER SHAFT OF FRONT AXLE {FOR MODEL YM241D]

% MARK PARTS: NOT SOLD SEPARATELY.

—79-

Fig. 26 PROPELLER SHAFT OF FRONT AXLE (FOR MODEL YM241D})

- QtyjUnit g § ;‘
N:" mm MNO YML | YMIOUID g gg ';z: w‘
v |E8]8
26~ 1|ARM(L), kfhuckle X-194311~-12110 1
26- 2|ARM{R), knuckle X-194311-12210 1
26~ 3|BOLT M10x28 26013-100282 6 |10
26~ 4|TIE-ROD X-194311-12310 1
26~ S|NUT ML7(LH screw) 194990-22830 1
26~ 6|NUT M17(RH screw) 194990-22840 1
26- 7|TIE-ROD END ASS'Y{(RL) X-794730-57122 1
26- 8|.TIE-ROD END(RL) * 1 * Order ASS‘'Y
(194730-57161)
26~ 9|.BOOT, tie-rod end 194730-57220 1
26- 10|.CASTLE NUT M12 194730-57241 1110
26- 11|.GREASE NIPPLE 1/4 194730-57411 110
26~ 12| .COTTER PIN 3x25 22417-300250 1110
26~ 13|TIE-ROD END ASS'Y(LR) X-794730-57132 1
26- 14| .TIE-ROD END(LR) . 1 . Order ASS'Y
(194730-57171)

26~ 15| .BOOT, tie-rod end 194730-57220 1
26~ 16| .CASTLE NUT M12 194730-57241 1]10
26~ 17] .GREASE NIPPLE 1/4 194730-57411 110
26~ 18] .COTTER PIN 3x25 22417-300250 110
26~ 19} SLEEVE 194191-13270 2
26~ 20| SHAFT, propeller X-194241~13301 1
26~ 21} COUPLING (B} 194191-13331 1
26- 22]SEAL 194191-13340 1
26~ 23} SPACER 20x30x1.6 194191-13350 2
26~ 24| SPRING 194311-13360 1
26~ 25| BOOT, rubber 194191-13370 2
26~ 26{WIRE 194150-51620 4] 10
26~ 27{ COTTER PIN 4x40 22417-400400 110
26~ 28| BALL 5/16 24190~100001 12110
Nov., 1981 -80 - Nov., 198}



Fig. 26 PROPELLER SHAFT OF FRONT AXLE (FOR MODEL YM241D)

Quise | =[5 | ¥
2| S
Refer. Descripti Part No. 2 é» g3 Remarks
No. viies | ran i L ?x
2218
26- 29{COVER(F), shaft X-194241-14611 1
26~ 30|COVER(R), shaft X-194241-14641 1
26~ 31|BOOT, shaft 194311-14650 1
26- 32 |WASHER 10 22137-100000 210
26- 33|SPRING WASHER 10 22217-100000 3110
26~ 34 |CLAMP 50 23010-050000 1110
26~ 35|CLAMP 55 23010-055000 1110
26- 36 |0~RING 60-G 24321-000600 110
26- 37|0-RING 60-G 24321-000600 1]10
26- 38{BOLT M10x16 26126-100162 3|10

Nov,, 1981

-8 -




Fig. 27 1st SHAFT & RING GEAR OF FRONT AXLE [FOR MODEL YM241D]

Fig. 27 1st SHAFT & RING GEAR OF FRONT AXLE (FOR MODEL YM241D)

ty/Unit = |& |8
e Description Part No. —r % ‘:? > 'g‘E Remarks
No. vazat | vazern é gg §!

27- 1]GEAR ASS'Y, ring 194311-13101 1

27- 2|.PINION, drive * 1 b Order ASS'Y
(194311-13111)

27- 3| .GEAR, ring * O Order ASS'Y
(194311-13120)

27- 4}.BUSH 32x36x20 194190-31490 1

27- S|SHIM t=0.4 194311-13130 =110

27- 6{SHIM t=0.5 194311-13140 - 110 Selective

27- 7|SHIM t=0.6 194311-13150 -]10

27- 8|ROLLER BEARING #HR32006xJ 194191-13530 2

27- 9|CASTLE NUT M28x1.5 194191-13540 1

27- 10|COLLAR 28x40x12 194191-13671 1

27- 11|COTTER PIN 2,5x40 22417-250400 1

27~ 12{BALL BEARING #6009 24101-060094 1

27- 13|0-RING 21-P 24311-000210 110

27~ 14{O-RING 25-S 24341-000250 1110

27- 15{PINION, differential 194740-10850 2

27- 16|WASHER 14x30x0.8, thrust 194740-10870 21]10

27- 17|WASHER 35x44x0.8, thrust 194740-10880 2110

27- 18|GEAR, side 194190-31510 2

27- 19{SHAFT, pinion 194420-31820 1

27- 20{HOUSING ASS'Y, differential 194190-32100 1

27- 21} .BUSH 32x36x20 194190-31490 1

27- 22| .HOUSING, differential . 1 * Order ASS'Y
(194190-32113)

27- 23| SPRING PIN 4x25 22351-040025 1]10

27- 24| SPRING PIN 8x18 22351-080018 2|10

27- 25| BALL BEARING #6009 24101-060094 1

27~ 26| BROACHED BOLT MB8x18 26450-080182 6 {10

% MARK PARTS: NOT SOLD SEPARATELY.

Nov,, 198 g3
%81 & Nor., 1981 Ty, Nov., 1981



Fig. 27 1st SHAFT & RING GEAR OF FRONT AXLE (FOR MODEL YM241D)

Quitar | 5 fg | E
Refer. - 5 1F j&%
No. Description Part No. vaa poseo| & |3 g -,!‘_'i Remarks
L se a

27- 27|SHAFT, front lst 194311-13510 2
27- 28|PINION 194311~13520 2
27- 29{SHIM{A) t=0.2 194311-13530 -]l

}Selective
27- 30|SHIM(B) t=0.3 194311-13540 -1 10
27~ 31|SPACER 194311-13550 2
27- 32|SHIM{A) t=0.3 194190-31120 - |10

}Selective
27~ 33|SHIM(B) t=0.2 194190-31130 - 110
27- 34|CIRCLIP 24-S 22242-000240 4 110
27- 35|BALL BEARING #6207 24101-062074 2
27~ 36{CAP, front axle case 194311~-13450 1
27- 37SHIM(A) t=0.3 194311-13460 -110

}Selective
27- 38 |SHIM(B) t=0.2 19431113470 - {10
27- 39|COLLAR 52.4x55x6 194191-13662 1
27~ 40{SEAL TC 40 S5 8, oil 194191-136861 1
27- 41|SPRING WASHER 8 22217-080000 4|10
27~ 42]O-RING 63-§ 24341-C20630 1110
27- 43|BOLT M8x22 26116-020222 4 ]10

Nov., 1981 -85~ Nov., 1981



Fig. 28 CASING OF FRONT AXLE [FOR MODEL YM241D] Fig. 28 CASING OF FRONT AXLE (FOR MODEL YM241D)

Quume | o 1L | ¥
Refer. Description Part No s z, |43 Remarks
0 No. pt - van |vano|  § g,‘gz gi
28- 1|CASE ASS'Y X-194311-13401 1
28~ 2].CASE, front axle . 1 * Order ASS'Y
(194311-13411)

28- 3]|.BUSH 30x34x25 194311-13420 2

28- 4]SEAL KC 30 42 7, oil 194311-13430 2

28- S|PLUG 14 194151-24770 1110

28- 6|TAPER PLUG PT1/8 23873-010000 1110

TAPER PLUG PT1/8 23873-010000 1 b

28- 7|0-RING 16-P 24311-000160 1110

28~ B8|AXLE, front X-194311-13611 2

28- 9]PACKING, front axle 194311-13620 2110

28~ 10|DIPSTICK 194311-13631 1

28~ 11}PLUG 20 194145-48370 1

28- 12)SPRING WASHER 10 22217-100000 20 {10

28- 13|SPRING WASHER 10 22217~100000 16 | 10

28- 14 |PARALLEL PIN 10x18 22312-100180 4110

28~ 15|SPRING PIN 8x20 22351-080020 4110

28~ 1610-RING 22-P 24311-000220 11410

28- 17]0-RING 22-P 24311-000220 1110

28- 18|BOLT M10x25 26116-100252 20 | 10

28- 19!BOLT M10x28 26116-100282 16 | 10

28- 20|CASE, front geat (upper) X=-194311-13710 2

28- 21{SEAL TCx6 25 40 7, oil 194311-13720 2

28- 22{BOLT, stopper 194311-13730 210

28~ 23|CASE, front gear (lower) X-194311-13751 2

28~ 24|SEAL TCS 115 145 13.5, oil 194311-13760 2

28~ 25]CAP, front gear case X-194311-13771 2

28- 26 {PACKING, gear case 194362-13780 2110

% MARK PARTS: NOT SOLD SEPARATELY. Nov. 1981 88~ Nov., 1981

Nov., 1981 -8~



Fig. 28 CASING OF FRONT AXLE (FOR MODEL YM241D)

Refer. - i g g ‘E"-'
No. Description Part No. S . é gg §!' Remarks
2414

28~ 27|SEAL TCFY 50 68 14.3, oil 194311-13790 2

28~ 28{BRACKET(L), king pin X-194311-13810 1

28~ 29 [BRACKET(R), king pin X-194311-13820 1

28~ 30|PLUG 14 194151-24770 2110
28- 31 |SPRING WASHER 10 22217-100000 8 |10
28~ 32|SPRING WASHER 12 22217-120000 12 1 10
28- 33|CIRCLIP 68-H 22252-000680 4 110
28~ 34 |CIRCLIP 72-H 22252~000720 2110
28~ 3ISICIRCLIP 100-H 22252-001000 2 {10
28~ 36 |SPRING PIN 8x20 22351-080020 4|10
28- 37 |SPRING PIN 8x20 22351-080020 4|10
28- 38i0-RING 16-P 24311-000160 210
28~ 39{0-RING B5-G 24321-000850 2 {10
28~ 40|BOLT M10x1é6 26116-100162 2110
28- 41|BOLT M10x30 26116-100302 4 |10
28- 42|BOLT M10x45 26116-100452 4§10
28- 43|BOLT M12x35 26116-120352 12 | 10

Nov., 1981 -89~ Nov., 1981



Fig. 28 2nd SHAFT & SPINDLE OF FRONT AXLE [FOR MODEL YM241D] Fig. 20 2nd SHAFT & SPINDLE OF FRONT AXLE (FOR MODEL YM241D}

Qupuse | o 15 1 E
Refer. - : E 2x
No. Description Part No. viaw |vasan| 3 gg §§ Remarks
L

29- 1{SHAPT, front 2nd 19431113850 2

29- 2{SHIM(A) t=1.0 19431113860 - |10

29- 3|SHIM(B) t=1.2 194311-13870 - {10 }smm"
29- 4|NEEDLE BEARING #K283518 19431113880 ‘

29- 5|COLLAR 26x33.5x22.5 194311-13890 2

29- 6|WASHER 28x33.5x2, thrust 194311-13910 2

29- 7|CIRCLIP WR28 194311-13920 2

29~ 8|SPACER 25x35x5 194311-13930 2

29- 9|cEaR 194311-13940 2

29~ 10{PINION 194311-13950 2

29- 11|erreLip S0-s 194311-13960 2

29- 12| WASHER 16 22137-160000 2|10

29- 13|SPRING WASHER 16 22217-160000 2|10

29- 14[KEY Tx7x22 22512070220 2|10

29- 15|BALL BEARING #6013 24101-060134 2

29- 16|BALL BEARING #6205 24101062054 2

29- 17|nUr M16 26716-160002 2|10

29- 18|SPINDLE ASS'Y, front X-194311-14101 2

29~ 19/.570D M14x24 19414512620 .

29~ 20{. SPINDLE, front . 2| Otder ASS'Y

(194311-14112)

29~ 21|GEAR, front final 19431114121 2

29- 22|WASHER 35 194311-14130 2

29- 23| COLLAR 48.6x38.5 194311-14161 2

29- 24| COLLAR 40x50x20 194311-14172 2

33
%MARK PARTS: NOT SOLD SEPARATELY.

Nov., 1981 Nov., 198} -92- Nov., 1981

-9 -



Fig. 29 2nd SHAFT & SPINDLE OF FRONT AXLE (FOR MODEL YM241D)

QyiUain =18 [ #
éf2
Refer. Description Put Mo 5|2 %g Remarks
3 »

No. yaza |ysaap ; §§ E

29- 25]SHIM(A) t=0.2 194311-14180 - {10
}Selecuve

29~ 26}SHIM(B) t=0.3 194311-14190 - 110
29~ 27|SPRING WASHER 14 22217-140000 4110
29- 28|CIRCLIP 55-5 22242-000550 2110
29~ 29|BALL BEARING #6008 24101-060084 2
29~ 30|BALL BEARING #6211 24101-062114 2
29- 31|NUT M35 24211-035002 2110
29~ 32| O-RING 40-G 24321-000400 2110
29- 33| BOLT M14x25 26013-140252 8jlo
29~ 34[NUT M14 26716-140002 4110

Nov., 1981 -93- Nov,, 1981



Fig. 30 STEERING [FOR MODEL YM241]

44
42 47-* 49

EMARK PARTS: NOT SOLD SEPARATELY.

Nov., 1981 -96-

37

Fig. 30 STEERING (FOR MODEL YM241}

Qy/Unit O
- K -
Refer. Description Part No 212, 53 Remark
No. ipt vaa {naan} 2 §§ §.!
w se E

30- 1{GEAR ASS'Y, steering X-194241-15100f 1
30- 2|.BODY w/BUSH X-194241-15110] 1
30- 3|.COVER w/BUSH, side X-194310-15150} 1
30- 4].PLUG PTO) 194310-15170| 1 10
30- 5].COLUMN X-194241-15200| 1
30~ 6].SHIM t=0.05 194750-15250; - 10
30- 7].SHIM t=0.07 194750-15260) -~ 10
30- 8|.SHIM t=0.08 194750-15270¢ - 10 Selective
30- 9).SHIM t=0.1 194750-15280] - 10
30- 10|.SHIM t=0.2 194750-15290| -~ 10
30- 11}.BUSH, column 194241-15310} 1
30- 12| .PACKING, side cover 194310-15320| 1
30~ 13{.PLUG, rubber 194440-15340! 1
30- 14| .SEAL, oil 194241-15350{ 1
30- 15].SHAFT, sector 194310-15411} 1
30- 16} .SHIM, adjust screw 194080-15420] -~ 10

t=1.5 (deviation+0,035 - +0.05)
30- 17| .SHIM, adjust screw 194080-15430| - 10

t=1.5 (deviation+0.065 ~ +0.045)
30~ 18|.SHIM, adjust screw 194080-15440] - 10 Selective

t=1,5 (deviation+0.095 - +0.075)
30- 19(.SHIM, adjust screw 194080-15450| - 10

t=]1.5 (deviation#0.125 - +0.105)
30- 20|.SHIM, adjust screw 194080-15460) - 10

T=1.5 (deviation+0.155 - +0.135)
30~ 21|.SEAL WASHER 194464-15450) 1 10
30- 22} .ADJUST SCREW 194130-15470] 1 10
30~ 23{.BALL NUT 194241-15500f 1
Nov., 1981 -96~ Nov., 1981



Fig. 30 STEERING (FOR MODEL YM241) Fig. 30 STEERING (FOR MODEL YM241)

Q'ty/Unit 3 "2' ;2" QyfUnit 3 é ?
Refer. Description Part No. 2 {8,185 Remari Refer. _— S |2 [5%
Ne. ) nau [naao] 3 |83 '3! No. Description Fart No, viaet { vaaern £ 52 ;i Remarks
il A 3153

30~ 24|.BEARING 194750-15520| 2 30- 48| TURNBUCKLE X-194464-16130] 1
30~ 25|.SEAL, oil 194740-55620] 1 30~ 49[NUT M17(LH screw) 194990-22830| 1 10

30- SOINUT M17(RH screw) 194990-22840! ) 10
30~ 26 .SPRING WASHER 8 22217-080006| 7 10
30~ 27].SPRING WASHER 20 22217-200000f 1 10 30- S51{TIE~-ROD END ASS*Y(RL) X-794730-571221 1
30- 28].0-RING 50-G 24321-000500] 1 10 30~ 52{.TIE-ROD END(RL) . 1 N Order ASS'Y
30- 29|.BOLT MBx22 26116-080222| 7 10 (194730-57161)

30~ 53}.BOOT, tie-rod end 194730-57220) 1
30- 30{.NUT M20 26736~200002] 1 10 30- 54| .CASTLE NUT M12

- K 194730-572

30- 31|.LOCK NUT Ml0 26776-100002] 1 10 sz 1 10

30- 55| .GREASE NIPPLE MT6x1 24761-060000; 1 10

30~ 56].COTTER PIN 3x25 22417~
30- 32|BOLT M10x80 194310-15181| 2 17-300250) 1 10
30- 33{WASHER 12 194080-15550] 1
30 -34{BOLT M10x32 194190-15560] 2 10
30- 35]ARM, pitman X-194151~15610{ 1
30- 36 {GROMMET 42 194145-15651} 1
30- 37|GUIDE, column 194159-15720} 1
30- 38]U-NUT M12 26356-120002] 1 10
30- 39|WHEEL ASS'Y, steering 194420-15700] 1
30~ 40| WHEEL, steering * 1 * Order ASS'Y

(194420-15710)
30- 41|.CAP, steering wheel 194440-15870] 1
30- 42|ROD ASS'Y, drag X-194242-16100| 1
30~ 43].ROD, drag * 1 * Order ASS'Y
(194242-16110)

30~ 44].BOOT, tie-rod end 194730-57220f 1
30~ 45].CASTLE NUT M12 194730-57241) 1 10
30~ 46} .COTTER PIN 3x25 22417-300250| 1 10
30~ 47].GREASE NIPPLE MT6xl 24761-060000] 1 10

Nov., 1981 ~-97- Nov., 1981 Nov., 1981 -9%8- Nov., 1981



Fig. 31 STEERING [FOR MODEL YM241D) Fig. 31 STEERING (FOR MODEL YM241D)

Refer. L il g g gf
No, Description Part No. e |vsen] S Eg §§ Remarks
2] 5.2 a

31~ 1{GEAR ASS'Y, steering X-194241-15100 1

31- 2{.BODY w/BUSH X-194241-15110 1

31- 3{.COVER w/BUSH, side X-194310-15150 1

31~ 4{.PLUG PTOL 194310-15170 1{10

31~ 5] ,COLUMN X-194241-15200 1

31- 6].SHIM t=0.05 194750-15250 -110

31~ 7{.SHIM t=0.07 194750-15260 -1l

31- 8|.SHIM t=0.08 194750~15270 - 10 Selective

31- 9].SHIM t=0.1 194750-15280 - 110

31- 10).SHIM t=0.2 134750-1529¢0 - 110

31~ 11).BUSH, column 194241-15310 1

31~ 12].PACKING, side cover 194310~15320 1

31~ 13{.PLUG, rubber 194440-15340 1

31- 14].SEAL, o0il 194241-15350 1

31« 15].SHAFT, sector 194310-15411 1

31- 16].SHIM, adjust screw 194080-15420 -110
t=1.5(deviation+0.035 - +0.05)

31- 17).SHIM, adjust screw 194080-15430 - ]10
t=1.5(deviation+0,065 - +0.045)

31- 18] .SHIM, adjust screw 194080~15440 - 110 Selective
t=1.5(deviation+0.095 - +0.075)

31- 19|.SHIM, adjust screw l 194080-15450 -i10
t=1,5(deviation+0.125 - +0,105)

31- 20|.SHIM, adjust screw 194080-15460 - 110
T=1,5{deviation+0.155 - +0,135

31- 21{,SEAL WASHER 194464~-15450 1110

31- 22{.ADJUST SCREW 194130-15470 T 110

31- 23{.BALL NUT 194241-15500 1

31- 24|.BEARING 194750-15520 2

31- 25}.SEAL, oil 194740-55620 1

% MARK PARTS: NOT SOLD SEPARATELY.

Nor., 1981 —90- Nov, 1981 100 Nov., 1981



Fig. 31 STEERING (FOR MODEL YM241D)

Qy/Usit = |5 | ¥
Refer 3 .g 2% ;
No. Description Fart No naa (naan § §§ é’ R *
2414
31~ 26}.SPRING WASHER 8 22217~080000 7110
31~ 27|.SPRING WASHER 20 22217-200000 1]10
31- 28].0-RING 50-G 24321-000500 1110
31- 29}.BOLT M8x22 26116-080222 7110
31~ 30].NUT M20 26736-200002 1
31- 31}.LOCK NUT M10 26776~100002 10
31- 32!/BOLT M10x80 194310-15181 2
31~ 33|WASHER 12 194080-15550 1
31~ 34|BOLT M10x32 194190-15560 2110
31~ 35|ARM, pitman X~194151-15610 1
31- 36 GROMMET 42 194145-15651 1
31~ 37|GUIDE, column 194159-15720
31~ 38{U-NUT M12 26356-120002 1110
31- 39]WHEEL ASS'Y, steering 194420-15700 1
31~ 40|.WHEEL, steering . 1 * Order ASS'Y
(194420-15710)
31~ 41].CAP, steering wheel 194440-15870 1
31- 42{ROD ASS'Y, drag X-194287-16101 1
ROD ASS'Y, drag X~194287-16102 1 Effective from
YM241 -T/$20201
YM241D-T/$40195
31- 43{.ROD, drag * 1 * Order ASS'Y
(194287-16112)
.ROD, drag * 1 " Order ASS'Y
(194287-16113)
31~ 44} .BOOT, tie-rod end 194730-57220 2
31- 45).CASTLE NUT M12 194730-57241 2110
31~ 46| .COTTER PIN 3x25 22417-300250 2110
31~ 47] .GREASE NIPPLE MT6x1 24761~060000 2} 10
Nov,, 1981 -101 - Nov., 1981




Fig. 32 CLUTCH HOUSING [FOR MODEL YM241] Fig. 32 CLUTCH HOUSING (FOR MODEL YM241)

Qs | oo | &
Refer. Description Part No AEREF Remarks
No. P : nou fnoan| § |85 %
32- 1{HOUSING ASS'Y, clutch X-794161-21110f 1
32- 2|.BUSH 25x30x18, pedal 194740-06080| 2
32- 3|.HOUSING, clutch * 1 * Order ASS'Y
(194165-21120)
32- 4].PIN, spring hook 194150-22250] 2 10
32- s|.BUSH 20x25x25 194130-22280 2
32- 6{PLUG 11 194150-21910] S 10
32 7|eLG PTO2 194151-36670( 1 10
32- 8|SPRING WASHER 10 22217-100000| 6 10
32- 9|SPRING WASHER 12 22217-120000] 6 10
32- 10|SPRING PIN 8x18 22351-080018{ 2 10
32- 11|0-RING 25-G 24321-000250] 2 10
32~ 12|0-RING 25-§ 24341-000250] 2 10
32- 13|BOLT M10x65 26116-100652] ¢ 10
32- 14|BOLT M10xB0 26116-100802] 2 10
32- 15|BOLT M12x35 26116-120352| 6 10
32- 16/DISC ASS'Y, clutch 794150~21400] 1
28 32- 17|PLATE ASS'Y, pressure 794150-21700] 1
32- 18|SPRING PIN 6x18 2235)-080018[ 3 10
32- 19|BOLT M8x16 26013-080162| 6 10
32- 20|SHAFT, main driving 194160-22110{ 1
% 3 32- 21|SLEEVE w/BEARING ASS'Y 794150-22150{ 1
34 32- 22| .BUSH 22x28x22 194150-22160{ 2
% 39 k
% " 7 32- 23| .FELT 194130-22170 2
4 32- 24 .BEARING * 1 * Order ASS'Y
k) (194150-22220)
32~ 25| .BEARING, clutch 194990-42710] 1
SF0815 or TK40-14
42 3
%MARK PARTS: NOT SOLD SEPARATELY.

Nov., 1981 18- Nov, 1981 ST Nov., 1961



Fig. 32 CLUTCH HOUSING {FOR MODEL YM241)

QtyfUnit 3 -é 'é
Refer. Description o [T 3 £ g; Remarks
] é;,
32~ 26{SPRING, return 194150-22240{ 2
32- 27/YOKE, clutch shift 194150-22310| 1
32- 28|SHAFT, clutch release X-194241-22330| 1
32- 29]SPRING PIN 3.5x32 22351-035032; 1 10
32~ 30]|SPRING PIN 6x32 22351-060032f 1 10
32~ 31{PEDAL, clutch X-194150-22410] 1
32- 32|SPACER 8x18x4 194145-22430} 1
32- 33}LEVER, pedal lock 194145-22440( 1
32- 34jROD({LH screw), clutch 194150-22460| 1
32- 3S5|ROD(RH screw), clutch 194150-22470) 1
32- 361MUT MIO(LH screw) 194150-22480| 1 10
32- 37{STOPPER, clutch pedal 194165-22490| 1
32- 38|TURNBUCKLE M10x90 194151-37730] 1
32~ 39|WASHER 10 22137-100000; 2 10
32- 40|SPRING WASHER 8 22217-080000] 1 10
32- 41|COTTER PIN 2x30 22417-200300| 2 10
32- 42)GREASE NIPPLE M6F 24761010000 1 10
32- 43{BOLT M8x40 26116-080402] 1 10
32- 44jNUT MIO 26716-100002{ 1 10

Nov., 1981 - 105 - Nov,, 1981



Fig. 33 CLUTCH HOUSING [FOR MODEL YM241D] Fig. 33 CLUTCH HOUSING (FOR MODEL YM241D)

st | o 1§ 1B
Refer. . 518 |z
No. Description Part No. v [vae] 5 |32 ;; Remarks
I H

33- 1{HOUSING ASS‘'Y, clutch X-194241-21110 1

33- 2{.BUSH 25x30x18, pedal 194740-06080 4

33- 3{.HOUSING, clutch . 1 . Ocrder ASS'Y

(194241-21120)

33~ 4|.PIN, spring hook 194150-22250 2110

33~ 5|.BUSH 20x25x25 194130-22280 2

33- 6|COVER, side X-194146-21150 1

33- 7{PACKING, side cover 194146-21160 1{10

33- 8/PLUG 11 194150-21910 13 | 10

33- 9|SPRING WASHER 8 22217-080000 210

33- 10{SPRING WASHER 10 22217-100000 6110

33- 11{SPRING WASHER 12 22217-120000 6110

33- 12{SPRING PIN 8x18 22351-080018 21]10

33~ 13|GREASE NIPPLE M6F 24761~010000 2110

33- 14{BOLT M8x20 26116-080202 2|10

33- 15|BOLT M10x65 26116-100652 4110

33~ 16|BOLT M10x80 26116-100802 2110

33- 17|BOLT M12x35 26116-120352 6|10

33- 18|STUD M10x16 26286-100162 2|10

33- 19/DISC ASS'Y, clutch 794150~21400 1

33- 20| PLATE ASS'Y, pressure 794150-21700 1

33- 21| SPRING PIN 8x18 22351~080018 3l

33- 22| BOLT M8x16 26013-080162 6| 10

33~ 23| SHAPT, main driving 194241-22100 1

33- 24/ SEAL TC 30 55 12, oil 194241-22250 1

33~ 25} SPACER 46x54.5x1 194241-22260 1

M MARK PARTS: NOT SOLD SEPARATELY.

No., 1981 107 - Nov., 1981 ~108 - Nov., 1981



Fig. 33 CLUTCH HOUSING (FOR MODEL YM241D)

Qty/Usit 3 s %
Refer. Description Part No. 213828 Rewms
Y341 | YM21D a é‘g gx

33- 26|CIRCLIP 30-S 22242-000300 1110

33- 27{BALL BEARING $6006N 24121-060064 1

33- 28]SLEEVE w/BEARING ASS‘Y 794150-22150 1

33- 29}.BUSH 22x28x22 194150-22160 2

33- 30|.FELT 194130-22170 2

33~ 31}.SLEEVE, bearing * 1 * Order ASS'Y

(194150-22220)
33~ 32|.BEARING, clutch 194990-42710 1
SF0815 or TK40-14

33~ 33|SPRING, retorn 194150-22240 2

33~ 34{YOKE, clutch shift 194150-22310 1

33~ 35|SHAFT, clutch release X-194241-22330 1

33- 36{SPRING PIN 3,5x32 22351-035032 1]10

33~ 37|SPRING PIN 6x32 22351-060032 1]10

33- 38{PEDAL, clutch X-194150-22410 1

33~ 39|SPACER 8x18x4 194145-22430 1

33~ 40{LEVER, pedal lock 194145-22440 1

33~ 41|ROD(LH screw), clutch 194150-22460 1

33~ 42|ROD(RH screw), clutch 194150-22470 1

33~ 43|NUT M10(LH screw) 194150-22480 1110

33~ 44]STOPPER, clutch pedal 194165-22490 1

33~ 45| TURNBUCKLE M10x90 194151-37730 1

33~ 46|WASHER 10 22137100000 2110

33- 47| SPRING WASHER 8 22217-080000 1110

33- 48/ COTTER PIN 2x30 22417-200300 2110

33~ 49]GREASE NIPPLE M6F 24761-010000 1110

33- 50{BOLT M8x40 26116-080402 1110

33- S1{NUT MI0 26716-100002 1110

Nov., 1981 -109 - Nor., 1981



Fig. 34 TRANSMISSION HOUSING [FOR MODEL YM241]

Fig. 3¢ TRANSMISSION HOUSING (FOR MODEL YM241)

Quusa | = |5 |§
218 |§
Refer. Descrioti Past No. 212 153
No. tion ) viou |oaen] 2 i) 8= Remarks
- -l -

34~ 1|HOUSING ASS'Y, transmission X-194242-24100] 1

34- 2| .HOUSING, transmission * 1 . Order ASS'Y

(194286-24112)

34- 3|.SPRING WASHER 8 22217-080000] 7 10

34- 4| .SPRING WASHER 10 22217-100000{ 12 10

34- 5).SPRING WAHSER 10 22217-100000f 4 10

34- 6|.SPRING WASHER 12 22217-120000] 2 10

34- 7|.SPRING PIN 10x20 22351-100020( 8 10

34~ 8].STUD M8x20 26216-080202] 3 10

34~ 9].STUD MBxSO 26216-080502] 4 10

34~ 10{.5TUD M10x25 26216~100252] 8 10

34- 11| .S7UD M10x30 26216-100302] 4 10

34- 12| .STUD M1Ox4S 26216~100452} 4 10

34~ 13} .STUD M12x32 26216~120322} 2 10

34~ 14].NUT M8 26716-080002} 7 10

34~ 15} .NUT M10 26716-100002] 16 10

34- 16| .NUT M12 26716-120002f 2 10

34- 17| .STUD M10x32 26216-1003221 S 10

34~ 18{.0-RING 8-1 194464-45930{ 1 10

34- 18] .PLUG 3/4-16UNF 194464-459201 1

34~ 20{PACKING, housing 194150-24166] 1 10

34- 21|COVER, housing X-194150-24211} 1

34- 22| PACKING, housing cover 194150-24220) 1} 10

34~ 23|CAP w/DIPSTICK 194150-24290( 1

34~ 24|RETAINER, front oil seal 194150-24310] 1

*MARK PARTS: NOT SOLD SEPARATELY.

Nor., 1981 -1 - Nov., 1981 -112- Nov., 1981



Fig. 34 TRANSMISSION HOUSING {FOR MODEL YM241) §
Fig. 34 TRANSMISSION HOUSING {FOR MODEL YM241)

Qo | o5 |§ 2. P~ T3
Refr Descrption pado. [TV 3 lEe|BE|  Res Refer. Do — R L
a |52 g No. "peion Part No, i |Yaszein % .‘;:E ;i Remarks
“ _5§ g
34- 25|{PACKING, retainer 194150-24320§ 1 10 34~ 50| PACKING 8 23414-080000] 1 10
34~ 26 {RETAINER, bearing 194266-24340} 1 34- S1|0-RING 14-P 24311-000240] 3 10
34~ 27{COVER, countershaft 194150-24350] 1 34~ 52|0-RING 16~P 24311-000160] 1 10
34- 28{PACKING, cover 194150-24360; 1 10 34~ 53|0-RING 32-§ 24341-000320] 1 10
34- 29{COVER, rear X-194286-24430{ 1
34- s4|BoLT MBX16 26013-080162 2 10
34- 30{PACKING, rear cover 194150-24440| 1 10 34- 55!BOLT MLAX2S 26013-140252] ¢ 10
34- 31 |BRACKET, P.T.0. 134286-24451} 1 34- 56{BOLT MLOXSS 26116-100552| 4
34- 32|SUPPORTER, P.T.O. 194286-24460{ 3 10
e 32 e we Lsazszzeens| 3 10 34~ 57|BOLT M12x35 26116-120352] 5 10
34- 58)M0T M4 26736-140002] 3 10
34~ 34|sHIM t=0.3 194150-24510] -~ 10
34~ 35|SHIN £=0.2 194150-24520f - 10 Selective ;: :: i::;:ﬂ = x_i:::::z:: i
34- 26|SHIN t=0.5 194150-24530] - 10
34~ 61|.COVER, strainer X-194241~42330{ 1
34~ 37|PLUG 8 194156-24560| 1 10 34- 62.STUD, strainer 194241~42340] 1
34- 38]pL0G 14 19151-24770 | 1 10 347 63 FASHER 6 22117-060000} 1 10
34- 39}COVER, P.T.0. shaft 194190-26860{ 1
34~ 64].COTTER PIN 2x12 22417-200120] 1 10
34- 40|PACKING, P.T.0. cover 194370-26870) 1 :: :: :::i: ::: :::::z:::z: i 1:
34- 41{GUARD, P.T.0. shaft X~194240-26910] 1 st 671 powur 6 weassoanaa| 1 .
34- 42{0-RING 80-G 194150-27840| 1
34- 43{WASHER 14x26x2 194282-27870| 3 1o 34~ 68{SPRING WASHER 8 22217-080000] 3 10
34~ 44|WASHER 8 22137-080000{ 2 10
34~ 69| BOLT MEx20 26116-080202] 3 10
34- 45| SPRING wASHER 10 22217-100000] 4 10
34~ 46| SPRING WAHSER 12 22217-120000| 5 10
4~ 47| SPRING WASHER 14 22217-140000) 3 10
34~ 48| SPRING PIN 3.5x14 22351-035014] 1 10
34~ 49| SPRING PIN 6x14 22351-060014] 1 10
Nov., 1981 -3~ Nov., 1981

Nov., 1981 -4~ Nov., 198}



Fig. 35 TRANSMISSION HOUSING [FOR MODEL YM241D]

Fig. 35 TRANSMISSION HOUSING (FOR MODEL YM241D)

Qujuss | o |5 | B
22 -
Refer. D Part No 2 g» -§-;
No. st [visan| £ Eg =%
v |E3 g
-w
35- 1}HOUSING ASS'Y, transmission X-194243~24100 1
35~ 2|.HOUSING, transmission . Order ASS'Y
(194286~24112)

35~ 3].SPRING WASHER 10 22217-100000 12 | 10

35~ 4] .SPRING WAHSER 10 22217-100000 4110

35~ 5|.SPRING WASHER 12 22217-120000 210

35~ 6].SPRING PIN 10x20 22351100020 8 |10

35- 7|.STUD M10x25 26216~100252 8 j10

35~ 8].STUD M10x30 26216-100302 41l

35- 91.STUD M1Ox4S 26216-100452 4|10

35- 10].STUD M12x32 26216-120322 2110

35- 11}.NUT M10 26716-100002 16 | 10

35- 12].NUT M12 26716~120002 210

35- 13].STUD M10x32 26216-100322 5110

35- 14| .0-RING 8-1 194464-45930 1]10

35- 15{.PLUG 3/4-16UNF 194464-45920 1

35- 16| PACKING, housing 194150-24160 1]l

35- 17{COVER, housing X-194150-24211 1

35- 18| PACKING, housing cover 194150-24220 1 {1l

35- 19|CAP w/DIPSTICK 194150-24290 1

35~ 20|RETAINER, front oil seal 194241-24310 1

35~ 21| PACKING, retainer 194150-24320 110

35~ 22| RETAINER, bearing 194286-24340 1

35~ 23{COVER, rear X-194286-24430 1

35- 24| PACKING, rear cover 19415024440 1110

35~ 25|BRACKET, P.T.O. 194286-24451 1

% MARK PARTS: NOT SOLD SEPARATELY.

Nov,, 1981 ~ 18- Nov., 1981 116 Nov., 1981



Fig. 35 TRANSMISSION HOUSING (FOR MODEL YM241D) Fig. 35 TRANSMISSION HOUSING (FOR MODEL YM241D)

Refer. . b ] 5‘ g{ Tops | o4 | B
No. Description Part No. N _s §§ _§x" Remarks R;ia Description Part No. ; f:?: EE Remarks
“ 2218 waamaaol 3 12313
EH
357 26 |SUPPORTER, B.T.0. 194286-24460 35~ 51{BOLT M8x22 26116-080222 3|10
35~ 27|u-NUT ML4 194262-20472 10 35- 52|BOLT MBx4S 26116-080452 10
35- 53{BOLT M10XS5 26116-100552 |10
35~ 28|SHIN t=0.3 194150-24510 10 35- s4|BoLT M12x35 26116-120352 5|10
35- 29|SHIN t=0.2 194150-24520 10 35- 55| wor H1e 26736-140002 .
35- 30|sHIM t=0.5 194150-24530 10
35- 56| STRAINER ASS'Y X-194241-42300 1
35~ 31{PLUG 8 194150-24560 1] 10 s5- 57| .sceen 19424142310 .
35- 32\PLUG 14 194151-24770 11 35- 58] .COVER, strainer X-194241-42330 1
35- 33[COVER, P.T.0. shaft 194190-26860 1 35- 59| .STUD, strainer 194241-42340 1
35- 34 |PACKING, B.T.0. cover 194370-26870 1 15~ 0| snstER 6 22117-060000 o
35- 35|GUARD, P.T.0. shaft X-194240-26910 1
35~ 61{.COTTER PIN 2x12 22417-200120 1|10
35- 36|0-RING 80-G 194150-27840 1 35~ 62) .0-RING 50-G 24321-000500 110
35- 37 |WASHER 14x26x2 194282-27870 3{10 15 63 oorRG G0-c 4321-000600 -
35- 38 [WASHER 8 22137-080000 2130 35- 64].U-NUT M6 26346-060002 1] 10
35- 39 |SPRING WASHER 8 22217-080000 710
35- 40|SPRING WASHER 10 22217-100000 4 {0 35 65| SPRING WASHER. 8 12217-080000 10
35- 66| BOLT K8x20 26116-080202 10
35 41{SPRING WAHSER 12 22217-120000 s |10
35 42|SPRING WASHER 14 22217-140000 3|10
35- 43|SPRING PIN 3.5x14 22351-035014 110
35- 44 |SPRING PIN 6x14 22351-060014 1|10
35 45 |PACKING 8 23414-080000 1 {10
35- 46]0-RING 14-P 24311-000140 310
35- 47|0-RING 16-P 24311-000160 110
35- 48/0-RING 32-5 24341-000320 10
35- 49{BOLT MBx16 26013-080162 2|10
35- 50{BOLT M14x25 26013-140252 410

Nov., 1981

-7~

Nov., 1981

- 118 -




Fig. 36 TRANSMISSION GEARS Fig. 36 TRANSMISSION GEARS

Q'ty/Unit 5 5 ?
Rt Description Pat No. T [32|EE|  Rens
el 312313
=<i{a
36~ 1[SHAFT, main 194150-25212; 1 1
36- 2{WASHER 20x38x4, thrust 194150-25231] 1 1
36- 3|{WASHER, thrust 194150-25260] 1 1
36- 4|GEAR, lst & 2nd speed sliding 194150-25311] 1 1
36~ S5|GEAR, 3rd & 5th speed sliding 194150-25361} 1 1
36~ 6{SPACER 20x26x3 194286-25540| 1 1
36~ 7|GEAR ASS'Y, reduction 194286-25700f 1 1
36- 8GEAR, reduction * 1 1 ¢ Order ASS'Y
(194286-25710)
36~ 9|NEEDLE BEARING 20 28 25 194286-25730} 2 2
36- 10{JoINT 194190-26180¢ 1 1
36~ 11 |CIRCLIP 20-S 22242-000200] 1 110
36~ 12]CIRCLIP 17-H 22252-~000170) 2 210
36~ 13|BALL BEARING #6304 24101-063044) 2 2
36- 14 {GEAR, range shift 194282-255101 1 1
36~ 15]WASHER 20x43x2.5, thrust 194150-25530{ 1 1710
36~ 16|SLEEVE 20x25x40, bearing 194286-25530| 1 1
36~ 17{WASHER 20, tongued 194080-25581) 1 10
36~ 18|NUT M20 194080-25590} 1
36~ 19{BEARING ASS'Y, countershaft 194286-25601§ 1 1
36~ 20{.ROLLER BEARING 194286-25611] 2 2
36~ 21| .RACE, outer 194286-256211 2 2
36~ 22| .SPACER 194286-25631f 1 1
36- 23| .CIRCLIP 65x4.5 194286-25641 1 1]10
36- 24{SPACER 20x42x7 194150-257711 1 1
% MARK PARTS: NOT SOLD SEPARATELY.

Nov, 1981 ~-119~- Nov., 1981 -120- Nov., 1981



Fig. 36 TRANSMISSION GEARS Fig. 36 TRANSMISSION GEARS

Q'ty/Unit z :é %x QyfUic E :é E{
R:}:.L Description Part No. Yuaet | vaaan 23 f‘-:'g g; Remarks RP“I:L Description PartNo. Yo § g% éi Renate
LRI £218

36~ 25|GEAR ASS'Y, countershaft 194286-25800] 1 1 36~ 51{GEAR, P.T.0. lst 194286-26230f 1 1
36- 26|.SLEEVE, countershaft gear 194150-25810| 1 1 36- 52{GEAR(2=49), P.T.0. sliding 194286-26260f 1 1
36- 27{.GEAR, lst speed 194150~25620f 1 1 36~ S3[SHAFT, P.T.0. 194286-26310] 1 1
36- 28{.GEAR, 2nd speed 194150-25830( 1 1 36~ 54| CIRCLIP 36-S 22242-000360] 1 1110
36~ 29|.GEAR, 3rd speed 194150-25840| 1 1

36~ 55{BALL BEARING #6205 24101-062054] 1 1
36~ 30|.GEAR, 5th speed 194286~25850] 1 1 36- 56| BALL BEARING #6207 24101-062074] 1 1
36- 31].SPACER 194150-25860] 1 1 36- S7{SEAL TC 35 55 11, oil 194080-09340] 1 1
36- 32{.CIRCLIP 40.5 194150-25870| 2 2 | 10 36- S8|SEAL SC 20 35 8, oil 194150-27810f 1
36- 33{.SPRING 194150-25880| 1 1
36- 34| .NEEDLE BEARING #HK2526 194150-25890{ 2 2
36- 35|.CIRCLIP 45-S 22242-000450] 1 14{10
36~ 36]}SPACER 20x38x4.5 194190-26340| 1
36- 37{LOCK NUT M16 194287-28540 110
36- 38|LOCK NUT M16 194287-28550 1]10
36- 39{WASHER 16.5x30x6.5 194287-28560 1
36~ 40{GEAR ASS'Y, reverse 794150-259001 1 1
36- 41|.GEAR, reverse * 1 1 . Order ASS'Y

(194150-25910)
36- 42|.BUSH 20x1,5x15 194130-25922( 2 2
36~ 43|SHAFT, reverse 194150-25950| 1 1
36~ 44|SPRING PIN 6x16 22351-060016| 1 1]10
36~ 45|SHAFT, connecting 194150-25971} 1 1
36- 46 |JOINT 194190-26180| 2 2
36- 47|PINION 2=12/19, P.T.O. 194286~26210( 1 1
36- 48JCIRCLIP 17-H 22252-000170| 4 4|10
36~ 49|BALL BEARING #6205 24101-062054} 1 1
36~ 50|BALL BEARING #6304 24101-063044] 1 1
Nov., 1981

Now., 1981 -121 - Nov., 198 Nov., 1981 ~122-



Fig. 37 SHIFT LEVERS Fig. 37 SHIFT LEVERS

Qupm | o [ |3
Refer. - 3 D
"y Description pude. [Tl 3 gi B e
2t R
37- 1|CIRCLIP 30-H 1A1040-26320| 1 1110
37- 2}LEVER ASS'Y, gear shift X-794150-27100] 1 1
37- 3|.LEVER, gear shift X-194150-27110} 1 1
37- 4|.BALL, shifter 1E4030-27340{ 1 1
37- 5].SPRING PIN S5x40 22351-050040{ 1 1110
37- 6|SPRING, gear shift lever 194080-27172] 1 1
37~ 7|WASHER 13x19x2 194080-27190] 1 1]10
37- 8 RETAINER, gear shift lever 194150-272101 1 1
37- 9{BOOT, rubber 194080~-27252] 1 1
37- 10{GUIDE, gear shift lever 194150-27260( 1 1
37~ 11}PACKING, retainer 194150-27270) 1 1
37- 12{0-RING 194190-27280] 1 1110
37- 13{FORK, 1st & 2nd speed shift 194150-27310] 1 1
37- 14{FORK, 3rd & Sth speed shift 194150-27320¢ 1 1
37- 15|FORK, reverse shift 194150-27330) 1 1
37- 16|CAP 15x5, seal 194130-27390} 3 3110
37~ 17{SPRING, fork lock 194145-27450] 3 3lle
37- 18|SHAFT, lst & 2nd speed fork 194150-27460] 1 1
37- 19{SHAFT, 3rd & Sth speed fork 194150-27470] 1 1
37~ 20|SHAFT, reverse fork 194150-27480] 1 1
37- 21|KNOB, gear shift lever 1A1020-58150{ 1 1
37- 22| SPRING WASHER 6 22217-0600007 4 4110
37- 23jCIRCLIP 12-S 22242-000120f 1 1]10
37~ 24|SPRING PIN 3x20 22351-030020} 1 1110
37- 25|SPRING PIN 3x20 22351-030020) 1 1110

Nov., 1981 -123- Nov., 1981 M- Nov., 1981



Fig. 37 SHIFT LEVERS Fig. 37 SHIFT LEVERS

Quium | o | :é“ i Qua | o 1 ;:-‘
o Desiptin LI No. Dexipten pavo. [Tl 3 [E2|EE]  ens
i ELIH A

37- 26|SPRING PIN 4x12 22351-040012) 3] 3|10 37- S1{KNOB, P.T.O. shift lever 194155-27810} 1 | 1
37- 27[BALL 5/16 24190-100001) 3| 3| 10 37- 52|WASHER 14x26x2 194282-27870) 1| 1 | 10
37- 28|0-RING 11-P 24311-000110f 3| 3|10 37~ 53|SPRING WASHER 8 22217-080000{ 1§ 1 |10
37- 29{BOLT M6x16 26116-060162] 4 | 4 | 10 37~ S4|SPRING WASHER 14 22217-140000f 1] 1 |10
37- 30{SPRING, fork lock 194145-274501 1 1110 37~ 55|SPRING PIN 6x32 22351-060032} 1 11}10
37- 31|LEVER, range shift X-194240-275101 1 1 37~ S6{COTTER PIN 3x28 22417-3002801 1 1410
37~ 32|ARM, range shift 194150-27530} 1 1 37~ S7|BALL 5/16 24190-100001! 1 1110
37- 33|RETAINER, shift lever 194150-27540{ 1 | 1 37- 58{0-RING 14-P 24311-0001401 1 | 1 {10
37- 34|{FORK, range shift 194150-27610] 1 1 37~ 59 {0-RING 16-P 24311-000160) 1 1110
37- 35|FORK, range shift 194150-27631] 1| 1 37~ 60 |BOLT M8x16 26116-080162| 1 [ 1 |10

37- 61|NUT Ml4 26736-140002) 1 | 1 |10
37- 36[KNOB, range shift lever 194990-85561] 1 | 1
37- 37SPRING WASHER 8 22217-080000) 1] 1 |10
37- 38!SPRING PIN 4x18 22351-040018{ 1 | 1 | 10
37- 39)COTTER PIN 3x28 22417-300280) 1| 1|10
37- 40{BALL 5/16 24190-100001) 1| 1 | 10
37- 41|0-RING 16-P 24311-000166) 1} 1 |10
37~ 42|BOLT M8x16 26116-080162] 1| 1 |10
37- 43)wuT M12 26716-120002] 1 { 1 |10
37~ 44{U-NUT M14 194282-24471| 1| 1 {10
37- 45[SPRING, fork lock 194145-27450f 1} 1 |10
37- 46|FORK, P,T.0, shift 194286-27660| 1 | 1
37- 47{SHAFT, P.T.0. shift fork 194286-27670| 1 | 1
37- 48|ARM, P.T.O. shift 194286-27680| 1 | 1
37- 49{LEVER, P.T.0. change X-194286-27710] 1 | 1
37- SO|RETAINER 194150-27760{ 1| 1

Nov,, 1981 ~126- Nov., 1981 Nov., 1981 -126- Nor., 1981



Fig. 33 FRONT DRIVE & SHIFT

Fig. 38 FRONT DRIVE & SHIFT

Q'ty/Unit =& |8
Refer. -~ s § £x
No. Description Part No. S N gg gj Remarks
b AT
38~ 1|PLUG 14 19415124770 110
38- 2|WASHER 20x38x4, thrust 194150-25231 2
38- 3|SPRING, fork lock 194145-27450 11}1lo
38- 4 [PLATE, keep 194241-27540 1
38- S5|CASE, front drive X-194283-28110 1
38~ 6|SEAL TC 30 47 8, oil 194311-28120 1
38~ 7|SHAFT, idle gear 194241-28151 1
38~ B8|GEAR, idle 194241-28160 1
38- 9{NEEDLE BEARING #2025 194241-28180 1
38~ 10|SHAFT, front drive 194241-28211 1
38~ 11{GEAR, front drive 194283-28220 1
38~ 12]ARM, shift 19424128310 1
38- 13|FORK, shift 194241-28321 1
38- 14|LEVER, clutch X-194241-28330 1
38~ 15{SHAFT, fork 194241-28341 1
38- 16{KNOB 194191-28480 1
38~ 17{SHAFT, clutch 194241-28510 1
38- 18|CLUTCH({A) 194287-28520 1
38~ 19|CLUTCH (B) 1942087~-28530 1
38- 20{COLLAR 25x34x53.5 194241-28540 1
38~ 21{GEAR, front drive 194283~28580 1
38- 22|SLEEVE SI 25 30 13 1E6190-54080 1
38- 23|SPRING WASHER 8 22217080000 1110
38- 24|SPRING WASHER 10 22217-100000 4110
38- 25]CIRCLIP 15-§ 22242-000150 1110

Nov, 1581 -127- Nov., 1981 128~ Nov., 1981



Fig. 38 FRONT DRIVE & SHIFT

Qy/Unit < |8 |8
Refer. - ;?; -g f‘:‘;
No. Description Part No N é g g §=
(Lt H

38- 26 [CIRCLIP 24-S 22242-000240 210

38- 27{CIRCLIP 24-S 22242-000240 14§10

38- 28[CIRCLIP 47-H 22252~000470 1110

38- 29|CIRCLIP 52-H 22252-000520 1]10

38~ 30|PARALLEL PIN 10x18 22312-100180 2 {10

38- 31]SPRING PIN 3x20 22351-030020 1410

38- 32|SPRING PIN 6x18 22351-060018 1|10

38- 33|SPRING PIN 6x36 22351-060036 110

38- 34|TAPER PLUG PT1/8 23873-010000 1110

38~ 35|BALL BEARING $6005 24101-060054 1410

38- 36 BALL BEARING #6204 24101-062044 1

38~ 37|BALL BEARING #6204 24101~-062044 1

38- 38 BALL BEARING #6205 24101-062054 1

38- 39|BALL 5/16 24190-100001 1)1

38- 40}O-RING 16-P 24311-000160 1110

38~ 41]0-RING 16-P 24311~000160 110

38~ 42]0-RING 21-P 24311-000210 110

38- 43]0-RING 125-G 24321001250 1|10

38~ 44|BOLT MBx16 26116-060162 1|10

38- 45|BOLT M10x30 26116-100302 4 |10

38- 46|NUT M12 26716~120002 1110

Nov., 1981

-129 -




Nov., 1981

Fig. 33 DIFFERENTIAL GEARS OF REAR AXLE

% MARK PARTS: NOT SOLD SEPARATELY.

-131-

Fig. 39 DIFFERENTIAL GEARS OF REAR AXLE

Qojus | = |4 | E
22 |s
Refer. L S |2 tex
N Description Part No. s |8x] 88 Remarks
0. et jvzan] g | 85 {!
“ Ee 5
39- 1{BALL BEARING #NF306 195084-13540| 1 1
39- 2|GEAR w/COUNTERSHAFT 194286-31400 1
39- 3| ,COUNTERSHAFT . 1 * Order GEAR
w/COUNTERSHAFT
(194286-31410}
39- 4|.GEAR, ring * 1 * Order GEAR
w/COUNTERSHAFT
(194286-31420)
39- 5|WASHER 30x64x3.5 194286-~31490] 1 1
39- 6{CIRCLIP 30-§ 22242-000300| 1 1110
39- 7{BALL BEARING #6012 24101-060124| 1 1
39- B8|HOUSING, differential 194321-13210} 1 1
39- 9{PINION, differential 194321-13230 2 2
39- 10|BUSE 40x2x22.5 194281-31490] 2 2
39- 11{GEAR, differential side 194286-31510| 2 2
39- 12|WASHER 41x60x1.0, thrust 194281-31570{ 2 2
39- 13|LINER, differential pinion 194281-31580| 2 2
39- 14)SHAFT, differential pinion 194281-31820| 1 1
39~ 15|SPRING PIN 3,5x32 22351-035032{ 1 11180
39- 16| SPRING PIN 6x32 22351-060032} 1 1110
39~ 17)BALL BEARING #6012 24101060124 1 1
39- 18|BOLT M10x70 26116~100702] 6 6410
39~ 19{CARRIER(L), differential X-194282-32310] 1 1
39- 20{CARRIER(R), differential X-194282-32320f 1 1
39- 21} SHIM(A) t=0.2 194150-32330f - | -~} 10
39~ 22| SHIM(B) t=0.3 194150-32340} - -l10 selective
39- 23] SHIM(C) t=1.0 194150-32350] - ~ 110
39- 24/ SHIM(D) t=0.1 194150-32360; - ~ 110
Nov., 1981 -132- Nov., 1981



Fig. 38 DIFFERENTIAL GEARS OF REAR AXLE

Qy/Unit = |8 18
1218
Refer. Descripti Part No S |2 ]5%
No. on noa [naas| 2 |5Z]82 Remarks
R
£2(8
39- 25|PLUG PTO2 194151-36670) 2 2110
39- 26) SPRING WASHER 10 22217-100000| 4 4 10
39- 27]SPRING PIN 3.5x22 22351-035022| 4 4|10
39~ 28|SPRING PIN 6x25 22351-060025; 4 4110
39- 29|0-RING 115-G 24321-001150( 2 2110
39- 30| BOLT M10x30 26116-100302) 4 4 10
39~ 31|JOINT, air breather 194150-36651) 2 2
39- 32|PIPE 8x380, vinyl 194282-36660; 2 2110
39~ 33| GEAR w/COUNTERSHAFT 194287-31400 1
39~ 34| .COUNTERSHAFT * 1 * Order GEAR
w/COUNTERSHAFT
{194287~-31410)
39~ 35| .GEAR, ring . 1 * Order GEAR
w/COUNTERSHAFT

(194286-31420)

Now., 1981

—133-

Nov., 198}



Fig. 40 REAR AXLE HOUSING

PREVIOUS

¥ MARK PARTS: NOT SOLD SEPARATELY.

-136—

Fig. 40 REAR AXLE HOUSING

Qomer | o {5 | ¥
212 |5
Refer. Descrinti Pat No 212 143
No. naa {naao] 3 §§ 3%
» lEa]x
40- 1{SEAL TC 60 75 9, oil 194321-13920% 2 2
40- 2|SEAL VC 60 75 6, oil 194321-13930f 2 2
40~ 3|HOUSING (L), rear axle X-194286-32610( 1 1
40~ 4|HOUSING(R}, rear axle X-194286-~32620] 1 1
40~ S|PACKING, axle housing 194150-32680| 2 2110
40- 6|HINGE(L), lower link 194286-32810f 1 1
40~ 7{HINGE(R), lower link 194286-32820f 1 1
40~ 8(BRACKET, oil seal X-194420-34310) 2 2
40~ 9)|PACKING, housing 194420-34340] 2 2] 10
40~ 10}SPRING WASHER 10 22217-100000] 8 8 |10
40~ 11|SPRING WASHER 10 22217-100000} 2 2|10
40- 12)BOLT M10x30 26116-100302] 2 2}10
40- 13|BOLT M10x35 26116-100352| 8 8 (10
40- 14|BOLT M12x30 194274-13560} 12 | 12 [ 10
40- 15|SPRING WASHER 12, lock 194274-13580] 12 1 12 | 10
40~ 16| PORK, shift 194286-33110] 1 1
40~ 17} SLIDER 194282-33120| 1 1
40- 18]SPRING, return 194150-33150] 1 1110
40- 19{PEDAL, differential lock X-194286-33150] 1 1 Previous
PEDAL ASS'Y, diff. lock X-194286-33140] 1 1 New
Effective from
YM241 -T/#20163
¥YM241D-T/#40154
40- 20) ,PEDAL, differential lock * 1 1 * Order ASS'Y
(194286~33151)
40~ 21} .BOLT M10x30 26116-100302) 1 1)10
40- 22} .NUT M10 26716-100002| 1 1110
40~ 23| FLANGE(A), differential 194206-33210} 1 1
40~ 24} FLANGE(B), differential 194286-33220; 1 1
Nov., 1981 ~136- Nov., 1981



Fig. 40 REAR AXLE HOUSING

Q'ty/Unit = |4 | %
Refer. - % i |2
No. Description Part No. vz [} 3 5;? g, Remarks
v 15514

40~ 25{WASHER 20 22117-200000{ 1 1110

40~ 26 |SPRING PIN 5x40 22351-050040] 2 2|10

40~ 27|SPRING PIN 8x40 22351-080040| 2 2110

40- 28{0-RING 16-P 24311-000160] 2 2410

40~ 29|PINION, final reduction 194286-33410| 2 2

40- 30|SPACER 25x50x14 194286-33450| 2 2

40~ 31|WASHER 13x36x6 194282-33480) 2 2

40- 32|BALL BEARING $63070U 24104-063074] 2 2

40- 33|O-RING 29-P 24311-000290| 2 210

40- 34|U-NUT M12 26346-120002} 2 2]10

40- 35|SEAL TC 50 68 9, oil 194282-33460] 2 2

40- 36|GEAR, final reduction 194286-33550f 2 2

40~ 37|PARALLEL PIN 16x22 22312-160220| 4 410

40- 38{SHAFT, real axle X-194286-34120f 2 2

40- 39{BALL BEARING #5209 194282-341301 2 2

40- 40|SPACER 57x240x5.2t 194286-34150| 2 2

40~ 41 |WASHER, rear axle 194282-34160| 2 2

40~ 42|STUD M16x64 194286-34161} 4 4

40- 43| SPRING WASHER 16, lock 194280-34170( 12 | 12 | 10

40~ 44|BOLT M16x35 194282-34180| 8 8|10

40- 45)SCRAPER 194286-34190| 4 4

40~ 46|SLEEVE 45x60x19, oil seal 194286-34360] 2 2

40~ 47)SPACER 194286-34390( 2 2410

40~ 48]NUT M16 194286-34830] 8 8 ]10

40~ 49| BALL BEARING #6209 24101-062094| 2 2

40~ 50} 0-RING 45-G 24321-000450| 2 2|10

40- 51§BOLT M8x22 26013-080222| 6 6 {10

Nov., 1981 ~137~ Nov., 1981



Fig. 41 BRAKES

gy
2048 19 21

% MARK PARTS: NOT SOLD SEPARATELY.

Fig. 41 BRAKES
. - ‘ -
e QoyfUsit § _‘5" gl
. Descrinti % R
No. o Part No. YM4L fYMI4ID s :g g’
41- 1{SHOE, brake 194150-36511] 4 4
41- 2|SPRING, return 194150-36550| 4 4110
41- 3{DRUM, brake 194150-36571] 2 2
41- 4JCOVER({L), brake X-1942086-36610] 1 1
41- S5|PACKING, brake cover 194150-36630f 2 2110
41- 6|CAMSHAFT, brake X-194241-36710| 2 2
41~ 7{ANCHOR PIN, brake 194150-36721} 2 2
41- B8{WASHER 10.5x26x3 194130-36730( 2 2|10
41- 9|BUSH 194286-36740( 2 2} 10
41- 10|SPRING WASHER 8 22217-080000| 10 | 10 | 10
41- 11{SPRING WASHER 10 22217-100000f 2 2110
41- 12|BOLT M8x25 26116-080252| 10 | 10 | 10
41- 13|NUT M10 26716-100002] 2 2110
41- 14|COVER(R), brake X-194286-36620f 1 1
41- 15|CLAMP(B) 194440-516201 1 1
41- 16| NUT M1O(LH screw) 194150-22480| 2 2110
41- 17{PEDAL(L)JASS'Y, brake X-194242-37420| 1 1
41- 18| .PEDAL(L), brake . . Order ASS'Y
{194150~37430)
41- 19| .SPACER, spring 194150-37530] 1 1
41- 20} ,CONNECTOR R-194145~37540] 1 1
41~ 21| .SPRING PIN 8x18 22351-080018( 1 1]10
41~ 22| PEDAL(R) X-794150-37471] 1
41- 23| SPRING, return 194150-37510] 2 2|10
41- 24| SHAFT, brake pedal X-194150-37551] 1 1
41- 25]WASHER, shaft 194130-37560] 1 1]10
41- 26]WASHER, shaft 194150-37570}) 1 110
Nov., 1981 - 140 - Nov., 1981



Fig. 41 BRAKES

Quinit | o |& | &
Refer. L 5 E 2%
No. Description Part No. N é g é« ;,' Remarks
® €414

41~ 27|LEVER, pedal lock X-194150-37660] 1 1
41- 28]/PIN, lock lever 194110-37673{ 1 1110
41~ 29{SPRING, pedal lock 194110-37691] 1 1
41- 30|TURNBUCKLE M10x90 19415137730 2 2
41- 31[|ROD(LH screw) 194130-377407 2 2
41- J21ROD(RH screw) 194151371771 2 2
41- 331PIN B8x25 194080-37781] 4 4110
41- 34|SNAP RING 19 22272-000190; 1 1110
41- 35]/SPRING PIN 6x40 22351-060040] 1 1110
41- 36 |COTTER PIN 2x30 22417-200300| 4 4110
41- 37{KEY Tx7x40 22512-070400) 1 1110
41- 38 |GREASE NIPPLE M6F 24761-010000 1 110
41~ 39 |NUT M10 26716-100002) 2 2110

Nov., 1981 ~141 - Nov., 1981



Fig. 42 HYDRAULIC PIPES Fig. 42 HYDRAULIC OiL PIPES

Q'ty/Unit 3 § %
46 Refer. - Sis 18
S7 52447 51 53 57 %4 5556 No. Description BatNo. | e [maeo| 3 |32 52 Remarks
L €O | &
=518

42- 1{PUMP ASS'Y, hydraulic X-194242-41120} 1 1

42- 2| .SEAL, 0il 194432-41150] 1 1110

42- 3|.0-RING 194200-41170} 1 11]10

42- 4} .RING, sealing 194200-41180| 2 2

42- S5|.RING, support 194200-41190) 2 2

42- 6}.0-RING 194200-41200] 2 2 {10

42- 7| .WOODRUFF KEY 194432-41210} 1 11{10

42- 8|.SPRING WASHER 8 22217-080000f 6 6 | 10

42- 9|.CIRCLIP 28-H 22252-000280) 1 1§10

42- 10].BOLT MBx25 26126-080252{ 6 6|10

42- 11].COVER * 1 1 * Order ASS'Y
(20011-11104)

42- 12| .GEAR, driven * 1 1 * Order ASS'Y
(20011-10519)

42- 13| .GEAR, drive * 1 1 * Order ASS'Y
(20011-10493)

42- 14} .BUSH * 4 4 * Order ASS‘Y
{20011-10331)

42- 15] .BODY * 1 1 . Order ASS'Y
(20011-15190)

42- 16|WASHER 8.5x18x2 194100-416701 1 1110

42- 17{SPRING WASHER 8 22217-080000] 1 1110

42- 18{NUT M8 194990-20180} 1 1110

42- 19/NUT M6 194990-22130¢ 2 21410

42- 20{PIPE, high pressure X~-194242-48110} 1 1110

42- 21{PIPE, low pressure X~194282-481507 1 1

42- 22} PACKING 28 194167-48160{ 2 2]10

42- 23{PIPE, low pressure X~194283-48190; 1 1

42- 24{PIPE, low pressure X-194150-48220} 1 1

42~ 25{PIPE, low press. rubber 194150-48230} 1 1

% MARK PARTS: NOT SOLD SEPARATELY.
Nov., 1981 - 144 - Nov., 1981

Nov., 1981 -143-



Fig. 42 HYDRAULIC OIL PIPES Fig. 4 HYDRAULIC OiL PIPES

Qty/Unit P R ty/Uni . le e
Refer. Descripti Part No. 5 ,‘"-f 51 Refer. T § g E-l
y > 12 143 . - > %
No. iption wosa |vsao] 3 gg é_, Remarks No. Description Part No. v |msarn| 3 &2 ;x Remarks
“ |E3|& - Ei: E
42- 26 |BRACKET, filter 194286-48290) 1 | 1 42- 46|OCOVER ASS'Y, strainer X-194286-48300f 1 | 1
42- 27|BOLT M28, pipe joint 194150-48600| 1 1 42- 47| .COVER, strainer * 1 1 . Order ASS'Y
42- 28|BOLT M18, pipe joint 194130-48650) 1 | 1 | 10 (194286-48310)
42- 48|.BASE, valve 194286~48320| 1| 1
42- 29|CLAMP, rubber pipe 194151-48716] 2 | 2
42- 49].SPRING, valve 194286-48330] 1| 1 | 10
42- 30{CLAMP 194150-48821) 2 | 2
42- 50{.BOLT 19428648340 1 | 1
42~ 31[RETAINER, pipe clamp 194150-48830] 1 1
42- 51}.PLUG 194286-48350) 1| 1
42- 32|PROTECTOR, pipe clamp 194464-48850 1 | 1
) 42- 52| .VALVE 194370-48350| 1] 1
42- 33|CLAMP, low press. pipe 194150-48860| 1 1
42- 53! .SEAT, insulat 194286-4
42- 34SPACER, pipe clamp 194150-48870) 1 | 1 + insulater 8360 1 1110
42~ 54| WASHER, lock 194286-48370) 1| 1|10
42- 35|WASHER 8 22137-080000) 2 | 2 |10
42- 55| .WASHER 8 22137-080000) 2| 2|10
42- 36|PACKING 18 23414-180023) 2 | 2 | 10
2~ 56| .NUT M4 26716-040002] 1| 1|10
42- 37]0-RING 20-P 24311-000200f 2 | 2 | 10 ¢
42- 57{.U-NUT M4 26346-040002] 2| 2|10
42- 38[0-RING 30-G 24321-000300{ 2| 2 | 10
42- 39(BOLT M6x35 26013-060352) 4 | 4 | 10
42~ 58| STRAINER 194370-48390] 1] 1
42- 40{BOLT M6x40 26013-060402f 3 | 3 | 10
42- 41|BOLT M8x20 26013-080202{ 10 | 10 | 10
42- 42|BOLT M10x20 26013-100202| 1| 1 | 10
42- 43|BOLT M10x38 26013-100382 1 | 1 | 10
42- 44{BOLT M12x40 26013-120402) 2| 2 | 10
42- 45|BOLT M6x16 26116-060162 2 | 2 { 10

Nov., 1981 ~ M5 Nov., 1981 Nov., 1981 - 146 - Nov., 1981



Nov., 1981

Fig. 43 HYDRAULIC CYLINDER

% MARK PARTS: NOT SOLD SEPARATELY.
-147 -

Fig. 43 HYDRAULIC CYLINDER

QtyfUnit s |é s
Refer. - S8 {8
No. Description Part No YMIOL | MzG1D 2 EQ ii Remarks
% |E3 g
-
43- 1]CASE ASS'Y', hyd. cyl. X-194242-42100| 1 1
43- 2|.CASE, hyd. cyl. * 1 1 * Order ASS'Y
(194242-42110)
43~ 3] .BUSH 55x60x40 194170-42130} 2 2
43- 4| .TAPER PLUG PT1/8 23873-010000| 1 1110
43- 5|.STUD MBx45 26216-080452| 2 210
43- 6|PACKING, hyd. cyl. case 194242-42150] 1 1}10
43- 7]CASE ASS'Y, cyl. side X-194170-422007 1 1
43- B8|.CASE, cyl. side * 1 1 * Order ASS'Y
(194170-42210)
43- 9{.TAPER PLUG PT1/8 23873-010000| 4 4] 10
43~ 10|PACKING, side case 194170-42220] 1 1
43- 11|PIPE, breather 194150-42280| 1 1
43- 12|PACKING, hinge top link 194151-42831 1 1
43- 13|HEAD ASS'Y, cylinder X-194170-43200| 1 1
43- 14 .HEAD, cylinder * 1 1 & Order ASS'Y
{194170-43210)
43~ 15| .TAPER PLUG PT1/8 23873-010000] 3 3
43~ 16|PLUG 3/4-16UNF 194464~45920] 1 1
43- 17{PLUG 3/4-16UNF 194464-45920f 3 3
43- 18|O~-RING 8-1 194464-45930) 1 1}10
43- 19]0-RING 8-1 194464-45930( 3 3110
43- 20|PLUG M18 194130-46750{ 1 14§10
43- 21|SPRING WASHER 8 22217-080000} 9 910
43- 22]|SPRING WASHER 10 22217-100000f 8 8]1¢0
43- 23]SPRING WASHER 14 22217-140000{ 4 4|10
43- 24| PARALLEL PIN 10x18 22312-100180] 2 2|10
43~ 25]PACKING 18 23414-180023} 1 1 10
Nov., 1981 ~ 148 - Nov., 198}




Fig. 43 HYDRAULIC CYLINDER Fig. 43 HYDRAULIC CYLINDER

—— *
Refer. . o g % g‘:‘ Refer. ks i 5 ‘g“‘
el Description pabe. | 3 |E Remarks el Description v, [T g EE Remarks
EH A
43- 26{0-RING 11-P 24315-000110| 2 | 2 | 10 43- S1{HOLDER, valve 194170-46630] 1 | 1
43- 27/0-RING 14-P 24315000140 4 | 4 | 10 43- 52|XNOB X-194151-46640] 1 | 1
43~ 28/0-RING 75-G 24325-000750{ 1| 1 {10 43- S3{RING, back-up 194170-46651) 1 | 1
43- 29]BOLT M8x35 26116-080352] 1 | 1 |10 43- 54|SPRING, return 194170-46660| 1 | 1 | 10
43- 30{BOLT MBx4S 26116-080452] 4 4§10 43- SS|CAP 194170-46670] 1 1
43- 31|BOLT M10x35 26116-100352] 3 | 3 |10 43- 56[SPRING PIN 4x16 22351-040006] 1| 1 |10
43- 32{BOLT M14x45 26126-140452) 2 | 2 | 10 43- 57|SPRING PIN 4x16 22351-040016| 1 | 1 |10
43- 33{BOLT Ml4x65 26126-140652) 2 | 2 | 10 43- SB8|SPRING PIN 4x22 22351-040022) 1| 1 |10
43- 34NUT M8 26716-080002; 4 | 4 | 10 43- 59|0-RING 6-P 24311-000060 1 | 1|10
43~ 35{NUT M10 26716-100002) 5 § 5 | 10 43- 60|O-RING 9-P 24311-000036f 1 | 1 |10
43- 36 |SCREW, relief valve 194275-45340| 1 | 1 43- 61{SPRING, relief valve 194150~45320{ 1| 1| 10
43- 37|SEAT, relief valve 194170-~45600| 1 1 43- 62|HOLDER, relief valve 194150-45361] 1 1
43~ 38|SPRING, relief valve 194170-45610| 1 1|10 43- 63|SEAT, relief valve 194151-462611 1 1
43- 39|HOLDER, relief valve 194170-45620{ 1 | 1
43~ 40|{PLUG, relief valve 194170-45630] 1 1 43- 64|SHIM SET 110250-53150{ 1 1|10
43- 65| .SHIM t=0.2 * 1] 14 ¢ Order SHIM SET
43- 41{SHIM t=0.1 194170-45700] - | - | 10 \ - 66l st t=0.5 . ol é:‘xlgfsggir;g
43~ 42)SHIM t=0.2 194170-45710f -~ - 110 {110250-53430)
43- 43|SHIM t=0.3 194170-45720f - | - |10 Selective
43~ 44|SHIM t=0.5 19417045730} - | ~ | 10 43~ 67|BALL 1/4 24190-080003] 1| 1 |10
43- 45|SHIM t=1.0 194170-45740] - | - | 10 43- 68|0-RING 12-P 24311-000120 1| 1 {10
43- 69|SCREW, relief valve 194150-45340} 1 1
43~ 46|LOCK SCREW 7x8 1E6191-54330] 1 1] 10 43- 70{PLUG, relief valve 194151-45370} 1 1
43~ 47[PACKING 20 23414-200026{ 1] 1 10 43~ T1|PACKING 20 23414-200026] 1 { 1|10
43~ 48{0-RING 12-P 24311-000120] 1| 1] 10
43~ 491VALVE, stop 194170-46300] 1 | 1
43- 50{BOLT, stop 194170-46620 1 | 1

Nov., 1981 -9 - Nov,, 1981 Nov., 1981 ~ 150 ~ Nov., 1981



Fig. 44 HYDRAULIC LIFT

Fig. 4 HYDRAULIC LIFT

Q'ty/Unit =18 | %
Refer, - 5 E 2«
20 No. Description Part No. arer | vosato g 5 g g_i Remarks
15 v lE2 |}
13
44- 1|PISTON 194170-43310} 1 1
44- 21RING 70-P, back-up 194130~43351| 1 1
44~ 3]O~RING 70-P 24311-000700] 1 1]10
44- 4|ROD, piston 194170-43410] 1 1
44- S|CRANK, lift 194170~-44110] 1 1
44- 6|SHAFT, connecting 194170~44210{ 1 1
44- T7|WASHER 45x73x3.2 194170-44230 2 2
44- B8|SLEEVE, lifting shaft 194170-44250| 2 2
44- 9|SEAL, spline shaft 194170-44260] 2 2
44- 10{ARM(L), lift X-194170-44420] 1 1
44~ 11|ARM(R), lift X-194170-44430| 1 1
44~ 12|PIN, lift arm 194130-444807 2 2
44- 13 |ARM, feed back X-194170-44510§ 1 1
44- 14 RETAINER, shaft X-194370-44520| 1 1
44- 15]ISPRING WASHER 12 22217-120000f 2 2110
44~ 16 |SPRING WASHER 16 22217-160000] 2 2110
44- 17|SPRING PIN S5x56 22351-050056| 1 1110
44~ 18|SPRING PIN 6x16 22351-060016] 1 1110
44~ 19{0-RING 55-G 24321-000550¢ 4 4110
44- 20}BOLT M12x28 26116-120282| 2 2|10
44- 21|NUT M16 26736-160002| 2 2110
12
Ko 181 181~ 18- Nov., 1981

Nov., 1981



Nov., 1981

Fig. 45 HYDRAULIC CONTROL VALVE

MARK PARTS: NOT SOLD SEPARATELY.

— 153 -

Fig. 45 HYDRAULIC CONTROL VALVE

e R IR E
Refer. Description Part No. 213 14% Remarks
No. P vizar {viaan] 4 §-§ 5.2
o ‘s‘g 5
45- 1]VALVE ASS'Y, control 194170-45100} 1 1
45~ 2|.BODY, valve * 1 1 * lorder ASS‘'Y
(194170-45110)
.BODY, valve . 1 1 tiB Order ASS'Y
(154170-45111)
45- 3 |.POPPET . 1 1 * jOrder ASS'Y
(194170-45210)
.POPPET . 1 1 LR :] lOrder ASS'Y
{194170-45211)
45- 4].BAR, push 194170-45220f 1 1
45- S5|.SPRING, LM check 194170-45230 2 2110
45~ 6|.HOLDER 194170-45250| 1 1
45- 7).POPPET * 1 1 . Order ASS'Y
(194170-45310)
45~ B8.SPRING, unload 194170-45320; 1 1110
45- 9|.PLUG 194170-45330| 1 1
45- 10 |.SPOOL 194170-45350) 1 1
45- 11].SPRING 194170-45360} 1 110
45- 12{.PLUG 194170-45370] 1 1
45~ 13].POPPET . 1 1 * Order ASS'Y
(194170-45420)
45- 14].PLUG 194170-45440} 1 1
45- 15{.SPOOL * 1 1 . lorder ASS'Y
{194170-45510)
45- 16 | .SPRING, spool 194170~45520| 1 1
45- 17].STOPPER, spool 194170-45530| 1 1
45- 18|,PIN 194170-45540] 1 1
45- 19].BAR 194170-45550 1 1
45- 20{.WASHER 12x40x0.6 194170-45560 | 1 1
45- 21].CIRCLIP 194170-45570
45- 221.PLUG, spool . 1 1 * 1D Order ASS'Y
{194170-45580)
45~ 23|.STUD M6x12 . 1 1 *+ID Order ASS'Y
{194170-45590)

Nov., 1981

- 154 -

Nov., 1981



Fig. 45 HYDRAULIC CONTROL VALVE

Q'ty/Unit PRI
Refer. - 515 |54
No- M"p(m MNO YMae: | YM241D ’f §§ ‘éi m'ks
“ E‘ﬁ 8
45~ 24 .TAPER PLUG PT1/8 23873-010000] 2 2110
45~ 25| .0-RING 5-P 24311-000050| 1 1110
45~ 26{.0-RING 5-P 24311-000050| 1 110 {D Previous
45- 27{.0-RING 12-P 24311-000120( 1 1110
45~ 28|.0-RING 12-P 24311-000120] 1 1110
45- 29{.0~-RING 7-P 24315-000070] 1 1110
45~ 30].0-RING 11-P 24315-000110| 3 3 {10
45~ 31|.LOCK NUT M6 26756-060002| 2 2|10 Previous
.LOCK NUT M6 26756-060002} 1 1110 }|b

45~ 321.RING, back-up 194170-45430; 1 1
45~ 33]|.BOLT M6x14 26116-060142| 1 1 {10 }E
45~ 34 | .PLUG, spool 194170-454101 1 1 E
45~ 35 |BROACHED BOLT M8x20 26450-080202 3 3 |10

Nov,, 1981 - 156 - Nov., 198}



Fig. 46 OIL PRESSURE CONTROL

Fig. 46 OIL PRESSURE CONTROL

Quueir | < |5 (¥
2 |5
Refer. - ERFR L
No Description Part No. s |6>j8s Remarks
- Yiges [Ymzein] g [ 83 -!!
46- 1|NUT MIO(LH screw) 194150-22480| 2 210
46~ 2| TURNBUCKLE M10x70 194130-37730| 2 2
46- 3|BRACKET X-194170-47310} 1 1
46- 4|PLATE X-194170-47320] 2 2
46- LEVER, position control X-194170-47360| 1 1
46- LEVER, draft control X-194170-47370] 1 1
46- KNOB, lever 194420-47370) 1 1
46- SHAFT, position control 194170-47380] 1 1
46~ SHAFT, draft control 194170-47390] 1 1
46- STOPPER 194450-47390; 1 1
46~ 11|GUIDE, position control X-194170-47400] 1 1
46~ 12|GUIDE, draft control X-194170~47410f 1 1
46- 13}BAR, position control 194170-47420f 1 1
46- 14|BAR, draft control 194170-47430f 1 1
46- 1S5|PLATE, friction 194170-47440{ 1 1
46~ 16|BOLT, stopper 194464-47440} 1 1
46- 17{SHAFT, feed back 194170-47450] 1 1
46~ 18| SHAFT, feed back 194170-47460} 1 1
46- 19| ARM, feed back 194170-47470| 1 1
46~ 20|{ARM, feed back 194170-47480] 1 1
46- 21|ARM w/BUSH 194170-47490] 1}
46- 22| .ARM . 1 1 * Order ARM w/BUSH
{194170-47500)
46~ 23| .BUSH 12x15 24550-012150( 2 2
26 ‘-—A“43
®MARK PARTS: NOT SOLD SEPARATELY.
Nov., 1981 — 187 - Nov., 1981 - 188 - Nov., 1981



Fig. 46 OIL PRESSURE CONTROL

Q'ty/Usit z b &
Refer, - REREE
No. Description Part No. voe rusn] 3 gé« é, Remarks
46— 24|ROD(A}, feed back 194180-47490f 2 2
46- 25|ROD(B), feed back 194180-47500| 2 2
46~ 26{ROD(C), feed back X-194170-47510| 1 1
46- 27|STUD 194170-47520( 1 1
46- 281STUD MBx90 194170-47530 2 {10
BOLT M8x70 26116-080702( 2 2110} B Effective from
YM241 ~T/$20154
YM241D-T/#40133
46- 29| SPACER, quide 194170-47540) 2 2
46~ 30|KNOB, lever 194150-47621) 1 1
46~ 31|SPRING WASHER 12 194151-47760} 4 4] 10
46- 32|PLATE, friction 194310-47790] 1 1410
46~ 33[WASHER 8 22117-080000f 6 6110
46- 34|WASHER 10 22117-100000] 12 | 12 | 10
46- 35{WASHER 8 22137-080000f 1 1]10
46~ 36|WASHER 12 22137-120000] 2 2110
46- J7]SPRING WASHER 8 22217-080000| 4 4 10
46~ 18|SNAP RING 4 22272-000040) 1 1110
46~ 3I9|SNAP RING 6 22272-000060; 6 6 |10
46- 40{SNAP RING 9 22272-000090; 1 1}10
46- 41| SPRING PIN 4x14 22351-040014| 1 1110
46~ 42| SPRING PIN 5x25 22351-050025) 1 110
Nov., 1981 - 159 - Nov., 1981

Fig. 46 OIL PRESSURE CONTROL
R H)
Refer. Descripti S |3 (5% Remask
No. Part No vian [naao] 2 (53 ii
EREFIN
-w

46- 43{COTTER PIN 3x26 22417-300200f 10 { 10 | 10
46- 44|WOODRUFF KEY 3x13 22522-030130f 3 ljie
46- 45|0-RING 9-P 24311-000090] 3 310
46- 46{0-RING 15-P 24311-000150f 3 3|10
46~ 47;BOLT M8x18 26116-080182] 1 14110
46~ 48|BOLT M8x60 26116-080602| 2 2110
46- 49|WING NUT M8 26635~080002| 1 1110
46~ 50]NUT M8 26716-080002] 7 7110

NUT M8 26716-080002] S Sl10}b s
46~ S1|NUT M12 26716-120002) 2 2110

NUT M12 26716-120002] 1 1110]b $
46- 52|LOCK NUT M8 26756-080002| 2 2110¢D $
46- 53{LOCK NUT M10 26756-100002| 2 24{10
46~ S4|NUT M12 26726-120002] 1 1 {1 1]E $

Remarks: $-marked parts changed from Ju'l;', 1981. Effective from T/§20154 for YM241,

T/440133 for YM241D.

Nov., 1981 ~ 160 - Nov., 1981



Fig. 47 DRAFT CONTROL

Fig. 47 DRAFT CONTROL

Qupa | o 1§ fE
Refer. - S |3 [8x
No. Description Part No. vaa (vnoas| 2 §§ §i Remarks
47- 1[SPRING (A} 194170-47710] 1 1
194242-47710] 1 1 c Effective from

¥YM241 -T/$20201
YM241D-T/440195

47~ 2|SPRING(B) 194170-47720f 1 1

SPRING (B) 194170-47720] 1 1 D Effective from

YM241 -T/4#20201
YM241D-T/#40195

47- 3[HINGE ASS'Y, top link X-194170-47730] 1 1

47- 4|,.BUSH 194190-11520| 2 2

47- S|.HINGE " 1 1 . Order ASS'Y
(194170-47750)

47- 6{COVER, rear X-194170-47740| 1 1

47- 7{PIN 22 194320-47760| 1 1

47- 8|PIN(B), hinge 194170-47770| 1 1

47- 9|STOPPER, hinge 194170-47780| 1 1

47~ 10|BOLT w/BUSH X-194170-47800} 1 1

47- 11}.BOLT * 1 1 * Order BOLT
w/BUSH
(194170-47810)

47- 12{.BUSH 18x20 24550-018200( 1 1110

47- 13|LOCK BOLT M10 194320-47860] 1 1 {10

47~ 14}BAR, lock X-194322-47910] 2 2

47- 15|BOLT, fulcrum 194322-47920| 2 2

47- 16|SPRING(L), lock bar X-194322-47930] 1 1

47- 17|SPRING(R), lock bar X-194322-47940| 1 1

47- 18{WASHER 1A1104-53200§ 1 1|10

47- 19{SPRING WASHER 6 22217-060000f 2 2110

47- 20|SPRING WASHER 10 22217-100000f 1 110

47- 21|SPRING WASHER 14 22217-140000] 4 4 110

47~ 22|SNAP RING 12 22272-000120| 2 2410

% MARK PARTS: NOT SOLD SEPARATELY,

Nov, 1981 -161- Nor., 1981 —162- Nov., 1981



Fig. 47 DRAFT CONTROL
Quum | o |4 %
Refer. L. 515 |2«
No. Description Part No s [g2] &% Remarks
- vaa [noao] § |83 |8
47- 23|SPRING PIN 3x12 22351-030012§ 2 2110
47~ 24|SPRING PIN 5x36 22351-050036| 1 1110
47- 25|SPRING PIN 10x20 22351-100020f 2 2110
47- 26|GREASE NIPPLE M6F 24764-010000} 1 1110
47- 27|BOLT M6x8 26116-060082| 2 2110
47- 28}BOLT M1l4x45 26126-140452| 2 2 {10
47~ 29|BOLT M14x55 26126~140552] 2 2 |10
47- 30{NUT Ml4 26726~140002| 2 2 10
NUT M14 26726-140002| 1 1110 ]|b Effective from
YM241 -T/420154
YM241D-T/440133
47- 31INUT M1I4 26726~140002] 1 110
47~ 32{NUT M14 26716~140002] 1 1110

Nov., 1981

- 163 ~

Nov., 1981



Fig. 48 ELECTRIC PARTS

EMARK PARTS: NOT SOLD SEPARATELY.

Nov., 198}

TOBE CONTINUED



Fig. 48 ELECTRIC PARTS Fig. 48 ELECTRIC PARTS

Quiuss | = |4 |8 Qe | « 15 |8
Refer. Descripti Part No. g g > ‘§‘5 Remarks Refer. Description Part No. g E». 2-:,-' Remarks
- (73
No. ron : waa jnaap] 5 (S5 8% No. vzt |'nnao -s §g .§:
i\ 5‘?. 5 » _:_e a
48~ 1{HARNESS(A), wire 194242-51110] 1 1 48- 27|SWITCH, safety start 194440-52190| 1 1
48~ 2!HARNESS(B), wire 194242-51120) 1 | 1 48- 28{Nur M22 194240-52210] 1 | 1
48- 3[HARNESS(C), wire 194242-51130{ 1 | 1 48- 29|STAY, start switch 194240-52220] 1 | 1
48- 4 |HARNESS (D), wite 194242-51140| 1 | 1 48- 30|SCREW M8x20 26577-080202] 1 | 1 | 10
48- 5 |HARNESS(E}, wire 194155-51151) 1 | 1 48~ 31|LOCK NUT M12 26776-120002] 1 | 1 |10
48~ 6 |PLATE, earth 194440-51180] 1 | 1 48- 32|BOX ASS'Y, fuse 194145-52400] 1 | 1
48~ 7[CABLE, battery 194420-51410( 1 | 1 BOX ASS'Y, fuse 194440-52400f 1 | 1 A
48~ B|CABLE, battery earth 194190-51420] 1 1 48- 331.BOX, fuse * 1 1 * Order ASS'Y
- (194145-52410)
48~ 9WIRE 194150-51620] S | 5 | 10 _BOX, fuse . ol e ls er asare
48- 10 |wire 194150-51620f 1 | 1 |10 (194440-52410)
48- 34{.FUSE 5A 194145-528201 1| 1 |10
48~ 11 [CLAMP(D), binding 194242-51660] 4 | 4 48- 351.FUSE 10A 194145-528301 2 | 2 } 10
48~ 12 |BRACKET. socket saze0siran] 1 | 1 48- 36).PUSE 15 194145-52840) 2 | 2 |10
- , -
48- 13|HARNESS, socket 194242-51820| 1 | 1
i 8 1os080-sesr0| 1 | 1 | 10 48~ 37SCREW M6x20 26587-060202 2 | 2 | 10
.- 15 8 194080-ss810} 2 | 2 | 10 48- 38 |NUT M5 194990-22030] 2 | 2 | 10
- . -
48- 16 |RUBBER, insulating 194080-51430( 1 | 1 48- 33 |LIGHT ASS'Y, head 194155-53100) 2 | 2
48~ 17 [BATTERY N70Z-TP 194240-51501] 1 | 1 48~ 40).LIGHT UNIT 194155-531101 2 } 2
48- 18 |COVER, battery fluid inlet 194150-51550| 1 | 1 48- 411.SOCKET 194155-53120| 2 { 2
0~ 19wr 18 194990-22050| 1 | 1 |10 48- 42|.BULB 12v 35/25W 194155-558101 2 | 2 |10
48~ 20lsWrTCH, main 194155-52110 48- 43[LIGHT ASS'Y, warning 194242-53400
.
" _ 48- 44).BODY, warning light * 24 2| * Order ASS'Y
48- 21|.XEY, main switch 194155-52190f 1 | 1 {10 (194242-53410)
48- 45.LeNs 194242-55420| 4 | 4
48- 22|SWITCH, light 194240-52120] 1 | 1 48- 46 .SCREW 194242-55430} 8 | 8 | 10
48- 23|SWITCH, warning light 194440-52130{ 1 | 1 48- 47].WASHER 12, fluted 194242-55440f 2 | 2 | 10
48- 24| SWITCH, stop lamp 194450-52150 1 | 1
48- 25]sWITCH, hocn 194150-52160] 1 | 1 48- 48}.BULB 12V 20W 194081-55820] 2 | 2 | 10
48- 26|CAP, horn switch 194150-52170| 1 | 1 48- 49|.LOCK NUT M12 26786-120002; 2 | 2 ;10

Nov.. 1981 — 166 - Nov., 1981 Nov., 1981 - 167 - Nov., 1981



Fig. 48 ELECTRIC PARTS Fig. 48 ELECTRIC PARTS

o, . & -«
Quivsn | = 14 |3 Refer bl ilE |5,
S - P ol P of ]
Refer. Description Part No. FRENEE Rematks No. Desceiption PaalNo. 1 i v 3 |32 5% Remarks
No. vaa juaas| €[S | 8% “ (82
v €3 g =242
48- 50|LAMP ASS'Y, stop 194242-53600 2 | 2 18- 74, .SCREW 154081-542101 1 4 1 )10
48~ 75|.5TAY 194081-54221
48- 511.BODY, stop lamp * 2 2 * Order ASS'Y 81-5422 1 1
(194242-53610) 48~ 76 .BOLT M6x12 194081-54230) 2 2110
48~ 52|.BULB 12V 21/5W 194242-53620) 2 | 2 | 10 48- 77| .SPRING WASHER 6 194081-54240] 2 | 2 |10
18- 53| .LENS(red) 194242-53630 2 | 2 48- 78{.BULB 12V 20 194081-55820] 1 | 1 |10
48~ 54 .LENS (clear) 194242-53640| 2 | 2
48- 79{SCREW MBx16 26587-080162 1 | 1 | 10
48- 55| .5CRER 194242-55430] 8 | 8 | 10
48- 56| .WASHER 12, fluted 194242-55440) 2 | 2 | 10 «6- 80| HoUR-METER 194286-s6200] 11 1
48- 57(.LOCK NUT M12 26786-120002) 2 | 2 | 10 46~ 81| .sHEET waro-sarso] 1| 1| 10
48~ 82|.FITTINGS 194110-56170 1 | 1
- ' i -
48- 58|LIGHT ASS'Y, license plate 194450-53800] 1 1 48~ 83|.SPRING WASHER 4 22217-040000] 2 2| 10
48- 59| .BULB 12V 10w 194450-53810] 1 [ 1| 10 P 26716-040002] 2 | 2 | 10
45- 60| .LeNS 194450-53820{ 1 | 1
19- 61, .CovER 134450-53830) 11 1 48- 85|CABLE, hour-meter 194167-s6900| 1 | 1
48~ 62| .SCREM M5x70 194450-53870] 2 { 2 | 10 a6 86 |mur m6 wousso-22000| 2| 2 |10
48- 63| .sSHADE 194450-53880| 1 | 1 <6~ 87 |Homn wsarsi-snoo| 1| 1
48- 88|SPACER 194151-63250] 2 [ 2 {10
48- 64| INDICATOR ASS'Y 194440-55100] 4 | 4 <8~ 89|scRew Wx3o 26ss7-060302] 2 | 2 | 10
48- 65| .50CKET . o af » Order ASS'Y
(194440-55120)
48- 66|.BULB 12V 3.4% 194440-55820| 4 | 4 | 10 48- 90/ NUT M6 194990-22040f 2 | 2 | 10
48- 91|RELAY, flasher 194080-57202] 1 | 1
48- 67{BOLT M10x16 26013-100162] 4 | 4 | 10 48~ 92|SPACER 1as-s22i0f 1} 1|10
48- 8|wor Mg 194930-22050| 1| 1 | 10 48- 93 u-Nut M5 26346-050002{ 1 | 1 | 10
48- 94| SCREW M5x16 26557-050162] 1| 1 |10
48- 63| LIGHT ASS'Y, work 794081-54101] 1 | 1
48~ 70| .LENS, work light 194081-s4110] 1 | 1 48- 95| SCREW M6x12 26557-060122) 2 | 2 | 10
48- 71[.GASKET, lens 194081-s4120) 1 | 1 | 10 48~ 96/ NUT M5 194990-22120) 6 | 6 | 10
48- 72| .RIM 194081-541311 1 | 1 48~ 97| PANEL, dash-board 194206-61610f 1 | 1
48- 73].sPRING 194081-54151] 3| 3| 10
Nov., 1981 ~169 - Nov., 1981

Nov., 1981 -~ 168 - Nov., 1981



Nov., 1981

Fig. 48 HOOD

-17-

Fig. 4 HOOD
S T Je
Refer. - bl g i:’ gi‘.
No., Description Part No. . . é 55 E’i Remarks
ol BT

49- 1{BOLT Méx16 194155-05210] 4 4110

49- 2iNUT M5 194990-22030{ 4 4110

49~ 3INUT M5 194990-22120| 4 4]10

49~ 4INUT M5 194990-22120{ 6 6|10

49~ 5|NUT M6 194990-22130) 1 110

49~ 6|NUT MB 194990-22140{ 2 2110

49~ 7]|HO0D P-194286-61100] 1 1

49~ B8{PANEL, hood (upper) P-194286-61160{ 1 1

49- 9]GRILLE, front P-194167-61210| 1 1

49~ 10{BOLT, hood hinge 194155-61241| 2 2

49- 11|BUSH, hood hinge 194155-61251| 2 210

49- 12|PAD(C} 194322-61260] 1 11§10

49~ 13]HINGE, hood X-194167-61320{ 1 1

49- 14 |RUBBER(AL), sealed 194287-61410) 1 1110

49- 15]RUBBER(AR), sealed 194286-61430; 1 1110

49~ 16 |RUBBER(B), sealed 194286-61440| 1 1110

49- 17{RUBBER(C), sealed 1942086-61450| 2 210

49- 18|RUBBER(D), sealed 194286-61460} 1 1410

49~ 19SCREW M5x16 194420-61640}) S 5110

49- 20|NUT M5 194145-61650] S S |10

49~ 21{ROD, battery clamp 194190-61740] 2 2

49- 22|STAY, front X-194286-61740| 1 1

49~ 231CLAMP, battery 194190-61750] 1 1

49- 24|PLATE(L), side X-194287-61750 1 1

49~ 25[RUBBER, cushion 194190-61761} 4 4110

Nov., 1981 -172 - Nov., 1981



Fig. 43 HOOD Fig. 49 HOOD

Qity/usic :“", g 5{ e Quiusie | 5 fg '!""
Refer. Description v 113 (B8 Remarks Y Description LEE N T 3 i z g; Remarks
Rk S ES (&

49~ 26|PLATE(R), side X-194287-61760f 1| 1 49- S1{RUBBER, cushion 194145-61560] 2 | 2 | 10

49- 27{SUPPORT(L), rubber 194286-61770f 1| 1 49- 52| RIVET 5x6 194190-61560f 4 | 4 | 10

49~ 28| SUPPORT(R), rubber 194286-61780) 1 | 1 49- 53{COVER, panel box P-194167-61620{ 1 | 1

49~ 29)10CK, hood 194080-61810) 2 | 2 49~ 54| SCREW M5x16 194420-61640{ S| 5 |10

49~ 30]CATCH, hood lock 194080-61820{ 2 | 2 49- S5{NUT M5 19414561650 S| S| 10

49~ 31}PIN, hood lock 194080-61840f 2 | 2 49- 56{WASHER 8 22137-080000] 2 | 2 { 10

49~ 32| EMBLEM, front 194200-65601] 1] 1) 10 49- 57{BOLT M10x20 26013-100202} 2] 2| 10

49~ 331NUT S 194200-65610f 2 2110 BOLT M10x20 26116-100202| 2 211010aA

49~ 34| WAHSER 10 22137-100000f 2§ 2} 10 49- 58| SCREW M6x16 26587-060162] 3| 3} 10

49- 35WASHER & 22157-060000{ 2 | 2 {10 BOLT M6x12 26011-060122f 3| 3 )10 A

49- 59]SCREW M8x16 26587-080162) 2| 2|10

49- 36|WASHER 10 22157-100000] 2| 2| 10 49- 60{NIRROR, rear-view 194145-64200{ 1| 1

49- 37/COTTER PIN 2x12 22417-200120] 2| 2] 10

49- 38/ PIPE 7x35 23061-070035( 3| 3| 10 Vinyl 49- 61|STAY, rear-view mirror 194242-64120) 1| 1

49~ 39| BOLT M6x16 26013-060162f 4 | 4] 10 49~ 62|WASHER 10 22137-200000f 2| 210

49- 40|BOLT M10x16 26013-100162{ 2| 2| 10 WASHER 10 194145-04810) 2| 210 |¢C Effective from
YM241 -T/$20201
YM2410-7/440195

49~ 41{BOLT ML0x25 26013-100252| 2| 2} 10 49~ 63|SPRING WASHER 10 22217-100000f 2 | 2 {10 | E

49~ 42{SCREW M5x12 26021-050322) 6 | 6 | 10

49- 43| SCREW M5x12 265571-050122{ 4| 4 | 10

49~ 44|SCREW M5x12 26557-050122| 6| 6 | 10

49- 45|SCREW M5x12 26557-050122( 4 | 4 | 10

49~ 46|NUT M8 26716-080002{ 2 | 2| 10

49- 47| NoT M2 26716-120002f 2] 2| 10

49- 48/BOX, panel P-194167-61500] 1 | 1

49~ 49|BRACKET, panel box X-194286-61530] 1 ]| 1

49- SO|PACKING, panel box 194440-61550) 2 | 2

Nov., 1981 -173- Nov., 1981 Nov., 1981 -14- Nov., 198}



Nov., 1981

Fig. 50 FENDER

% MARK PARTS: NOT SOLD SEPARATELY.

~175 -

Fig. 50 FENDER
" - ‘. o
Q'ty/Unit 5|8 g
Refer. . S |2 &%
No. Description Part No. 2 |8>| &3 Remarks
g Mz v} G [ M5 _!2
L
50~ 1|PACKING 194151-04260] 2 2
50- 2]NUT M6 1949%0-22130f 8 8 {10
50- 3INUT M6 194990-22130( 4 4110
$0- 4]NUT M8 194990-22140f 2 2110
S0~ SINUT M8 194990-22140| 4 4|10
50- 6| FENDER{L) P-194242-62110) 1 1
50- 7|FENDER(R) P-194242-62120f 1 1
50~ 8|SUB-FENDER(L) P-194151-62130 1 1
50~ 9|SUB-FENDER(R) P-194151-621407 1 1
50~ 10|U-BOLT M10 194150-62210} 2 2
50- 11{U-BOLT M10 194242-62210f 1 1
50~ 12{SUPPORT, fender X-194240-62221} 2 2
50~ 13ISTAY(L), warning light P-194242-62220( 1 1
50- 14|U-BOLT M10 194240-62230f 1 1
50~ 1S5}STAY(R), warning light P-194242-62230| 1 1
50~ 16|U~BOLT 19424062240 1 1
50- 17|BAR, assist 194740-70270| 2 2
50~ 18{REFLECTOR ASS'Y 194740-76200] 2 2
50- 19| .NUT M5 194990-22030{ 2 2110
50- 20| .REFLECTOR * Order ASS'Y
(194740-76210)

50~ 21|WASHER 8 22137-080000] 4 4110

50~ 22| SPRING WASHER 10 22217-100000| 6 6110
50~ 23| SPRING WASHER 10 22217-100000} 2 2110
50~ 24| PIPE 7x35 23061-~070035| S S110 Vinyl
50~ 25{PIPE 7x35 23061-070035] 2 2|10 vinyl

Nov., 1981 - 176~ Nov., 1981



Fig. 50 FENDER

Qous | = |8 1 ¥
Refer. L 3 g 4
No. Description Part No. N 5 iz Remarks
E214

S0- 26{BOLT M10x20 26013-100202} 8 | 8 | 10
S0~ 27[BOLT M8x20 26116-080202( 2 | 2 | 10
S0- 28|SCREW M6x12 26557-060122) ¢ | 4 | 10
50 -29|SCREW M6x16 26587-060162) 8 | 8 | 10
50- 30{SCREW M8x12 26587-080122| ¢ | 4 | 10
50- 31]NUT M10 26716-100002{ 6 | 6 | 10
50- 32|NUT M10 26716-100002f 2 [ 2 | 10
50- 33|STEP(L) X-194150-62512| 1 1

50- 34)STEP(R} X-194150-62522{ 1 | 1

50- 35|BRACKET(FL), step X-194150-62532} 1 | 1

50~ 36|BRACKET(R), step X-194240-62541 2 | 2

50- 37{ABSORBER, step 194150-62560( 8 | 8 | 10
50~ 38]BRACKET{FR}, step 194242-62570{ 1 | 1

50- 39|WASHER 6 22137-060000 8 | 8 | 10
50- 40{WASHER 10 22137-100000{ 2| 2| 10
50- 41|COTTER PIN 1.6x18 22417-160180( 8 | 8 | 10
S0- 42{BOLT M10x20 26013-100202| 4 | 4 | 10
50- 43|BOLT M10x25 26013-100252) 4 | 4 | 10

Nov., 1981 -1 Nov., 1981



Fig. 51 SEAT

Fig. 51 SEAT
. - ‘ -
Refer bl g g !“
No. Description Part No. LR D Ty -i §§ 3 Remarks

51- 1|SEAT, operator's X-194275-63111] 1 1

51- 2|STAY, license plate X-194242-63120| 1 1

51- J|{BRACKET, seat X~194242-63210] 1 1

51- 4|PIN, hinge 194140-63221| 1 1

51- 5|CUSHION, rubber 194151-63240] 2 2110

S1- 6|SPRING, cushion 194281-63240] 2 2410

51- 7{SPACER 194151-63250| 2 2

51- B8|RETAINER(B) 194322-63250 2 2

51- 9RETAINER(A}, spring 194322-63280) 2 2

51- 10|WASHER 8 22137-080000] 2 2110

S1- 11|SPRING WASHER 8 22217-080000| 2 2|10

S1- 12{SNAP PIN 8 22360-080000; ) 1]10

51- 13{COTTER PIN 2x20 22417-200200] 1 1110

51- 14|BOLT M6x16 26013-060162} 2 2|10

51- 15{BOLT M8x25 26013-080252| 4 4110

S1- 16|BOLT M8x50 26116-080502] 2 2110

51- 17{CHAIN 194270-71540] 1 1 E Effective from
YM241 ~T/$20143
YM241D-T/#40134

S1- 18|BOLT M10x25 26116-100252] 1 1 ]10[E Effective from
YM241 -T/420143
YM241D-T/#40134

51- 19|WASHER 10 22137-100000] 1 1]110|E Effective from
YM241 -T/$20143
YM241D-T/440134

51~ 20{NUT M10 194990-22150] 1 110]E Effective from
YM241 -T/420143
YM241D-T/#40134

Nov., 1961 -17- Nov., 1981 19— Nor, 198]



Fig. 52 THREE POINT HITCH Fig. 52 THREE POINT HITCH

Qoumt | o |§ 15
Refer. L g gg 24
No. Description Part No. s |raes| 3 H 5; Remarks
=414
52- 1{LINK ASS'Y, top X-794286-71100] 1 | 1
52- 2|.PIN, top link 19d150-n230 2| 2
52- 3}.PIN ASS'Y, ball socket 794130-72410 2 | 2
$2- 4|.TURNBUCKLE, top link X-194286-71500 1 | 1
52- 5|.BOLT(R), eye X-194322-71600| 1 | 1
52- 6].BOLT(L), eye X-194322-71700{ 1 | 1
52- 7|.SPRING PIN 4x24 22351-040024 2 | 2 | 10
52- 8|.GREASE NIPPLE MT6x1 24761-060000] 1 | 1 | 10
52- 9].LOCK NUT M24 26756-240002] 1 | 1 | 10
52- 10|LINK ASS'¥Y(R), lift X-794284-72100| 1 | 1
52- 11].PIN ASS'Y, ball socket 794130-72420) 1 | 1
52- 12].BOLT, eye X-194170-72200| 1 | 1
52- 13|.TURNBUCKLE, 1lift link %-194170-72230{ 1 | 1
52- 14{.YOKE, 1lift link X-194284-72450| 1 | 1
52- 15{.PIN, link 194145-72550| 1 | 1
52- 16| .SPRING PIN 4x22 22351-040022] 2 | 2 | 10
52- 17{.SNAP PIN 16 22360-160000{ 1 | 1 | 10
52- 18|.GREASE NIPPLE MT6xl 24761-060000) 1 { 1 | 10
52- 19].LOCK NUT M20 26756-200002{ 1 { 1 | 10
52~ 20|LINK ASS'Y(L), lift %-794284-72210 1| 1
$2- 21|.PIN ASS'Y, ball socket 794130-724101 1] 1
52- 22|.LINK{L), lift %-194284-72400] 1 { 1
52- 23|.PIN, link 194145-72550f 1] 1
52- 24|.SNAP PIN 16 22360-160000{ 1 { 1 |10
$2- 25|.LINK ASS'Y, lower X-794284-73110f 2 | 2
52- 26|.PIN ASS'Y, ball socket 794130-72410( 4 | ¢
52- 27|.LINK, lower link X-194284-73510) 2 | 2

Nov., 1981 - 181 - Nov., 1981 ~182 — Nov., 1981



Fig. 52 THREE POINT HITCH

Quy/Usit s b s
Refer. 5 2 148
No. Description Part No. N . _§ g g 5, Remarks
» 5‘2 a
52- 28 (CHAIN ASS'Y, check X-794284-74600) 2 2
§2- 29|.SHACKLE 10 194080-74621| 2 2
52- 30{.PIN 10, shackle 194080-74631| 2 2|10
52- 31|.TURNBUCKLE, check chain 194286-74680] 2 2
§2- 32|.BOLT(L), eye 194286-747201 2 2
52- 33{.CHAIN(R), check 194284-74800| 2 2
52~ 34|.HINGE, check chain 194150-74910} 2 2
52- 35].WASHER 194150-74920f 2 2
52- 36|.RING 194145-752501 2 2
52- 37|.SPRING WASHER 14 22217-140000] 2 2|10
$2- 38|.SPRING PIN 4x14 22351-040014| 4 4|10
52- 39|.COTTER PIN 3x35 22417-300350| 2 2]10
52~ 40|.GREASE NIPPLE MT6xl 24761-060000 2 2110
52- 41|.NUT M14 26716-140002) 2 2110
52- 42|.LOCK NUT M14 26756-140002| 2 2110
52- 43|.CASTLE NUT Ml16 26817-160002] 2 2|10
52~ 44|SPRING 194145-73150| 1 1

Nov,, 1981 -183 - Nov., 1981



Fig. 63 REAR HITCH Fig. 53 REAR HITCH

Qupwn | o [§ 1§
Refer. L. S is ég
No. Description Part No. noa foaus| 8 |EZ|E3 Remarks
4[58
~ai0
53- 1{PIN ASS'Y, ball socket 794130-71410f 2 2
§3- 2|HITCH, rear X-194242-715710| 1 1
33~ 3|BRACKET, rear hitch X-194240-75720] 1 1
53- 4]HITCH, rear{upper) X-194242-75730] 1 1
53- S|PIN 22x163.5, hitch 194242-75740] 1 1
$3- 6{PIN 22x90, hitch 194242-75750] 1 1
53- 7|SPRING WASHER 16 22217-160000] 2 2110
$3- 8{BOLT M14x30 26013-140302{ 4 4] 10
$3- 9{BOLT M16x90 26116-1609021 2 2
$3- 10§ NUT M16 26716-160002{ 2 2110

Nov., 1981 ~ 186~ Nov,, 1981 - 186~ Nor., 198}



Fig. 54 TOOLS Fig. 64 TOOLS

Ty | o |h | E
Refer. - 218 |2«
No. Description Part No. S . g §§ ;i Remarks
" 5‘: a
~
54~ 1{T00L KIT 794150-82100| 1| 1
54~ 2| .BOX WRENCH 26 194740-81010) 1| 1
54- 3} .BOX WRENCH 17x19 194080-82110] 1 | 1
S4- 4|.GUN, grease 194130-82190] 1 1
S4- 5|.SCREW DRIVER, reversible 104200-92350| 1} 1
S4-  6|.WRENCH 8x10 28110-080100 1| 1
54- 7|.WRENCH 10x13 28110-100130| 1] 1
H 54- 8|.wRENCH 17x19 28110-170190| 1 { 1
54~ 9].WRENCH 22x24 28110-2202¢6] 1| 1
54~ 10{.WRENCH 26x32 28110-260320f 1| 1
54 11|.WRENCH 27x30 28110-270300] 1] 1
54~ 12}.PLIER 150 28170-001500] 1 | 1
54- 13|BOX, tool R-194112-64410] 1| 1
54- 14|SPRING WASHER 10 22217-100000{ 2| 2 | 10
54- 15/BOLT M10x16 26116-100162] 2 10
54- 16|NUT ML0 26716-100002 2|10

14 —® 14 —®

o, 1981 - 187~ Nov., 1981 YT Nov., 1981



Fig. 55 TIRES {FRONT & REAR) [FOR MODEL YM241]

Fig. 55 TIRES (FRONT & REAR) [FOR MODEL YM241]

Qusi | o |E .-é.
Refer. Description mado. | TS e R Remas
M H

55- 1{TIRE ASS'Y, front wheel P-794242-12900
§5- 2} .WHEEL DC3.00Dx15 P-194275-12910
55- 3|.TIRE w/TUBE 4.00-15 794080-12950
55- 4]..TIRE 194080-12960
55- 5}..TUBE 194080-12970| 2
55- 6|TIRE ASS'Y(L), rear wheel P-794240-35100] 1
55 7].WHEEL ASS'Y DCW7x24W P-794240-34800] 1
§5- 8|,.WHEEL P-194130-34821} 1
55- 9}..NUT M16 194130-34840( 4 10
55- 10]..BOLT M16x35 194130-34850( 4 10
§5- 11}..DISC P-194240-35120] 1
55- 12|..SPRING WASHER 16 22217-160000] 4 10
55- 13|.TIRE w/TUBE 9-24 794080-349301 1

.TIRE w/TUBE 9.5-24 194433-34900] 1
55- 14..TIRE 9-24 194080-34940 1

..TIRE 9.5-24 194433-34910{ 1
§5~ 15| . .TUBE 194080-34950 1

++TUBE 9.5-24 194433-34920| 1
55~ 16]TIRE ASS'Y(R), rear wheel P-794240-35110] 1}
$5- 17| .WHEEL ASS'Y DCW7x24wW P-794240-34800{ 1
$5- 18} . WHEEL P-194130-34821 1
55~ 19 ..NUT M16 194130-34840] ¢ 10
55~ 20}..BOLT M16x35 194130-34850| ¢ 10
55- 21{..DISC P-194240-35120] 1
55~ 22{..SPRING WASHER 16 22217-1600001 ¢ 10

Nov., 1981

- 190 -




Fig. 55 TIRES (FRONT & REAR) {FOR MODEL YM241}

S N
Qo | 5|3 |2
Refer. Pescripti ERENE
No. ption Part No. Yatre1 | ¥azeto E 528 Remarks
& |€3 2
-a
55~ 23| .TIRE w/TUBE 9-24 794080-34930] 1
.TIRE w/TUBE 9.5-24 194433~34900( 1 A
55- 24]..TIRE 9-24 194080-34940] 1
..TIRE 9.5-24 194433-34910{ 1 A
55- 25{..TUBE 194080-34950{ 1
..TUBE 9,5-24 194433-34920{ 1 A

Nov., 1981 -~ 191 -~ Nov., 1981



Fig. 56 TIRES (FRONT & REAR) [FOR MODEL YM241D}

Fig. 56 TIRES {(FRONT & REAR) [FOR MODEL YM241D])

Qutmn | o 4 1§
Refer. . 5 E -1
No. Description Part No. a4 |varein -'-.". §=§ g’}
" 824
56~ 1|TIRE ASS'Y(L), front wheel P-794166-14700 1
S6- 2{ .WHEEL DCSJAx14W P-194311-14700 1
56~ 3|.TIRE w/TUBE 6-14 194166-14800 1
56- 4|..TIRE 6-14 194166-14810 1
56~ 5|..TUBE 194166-14820 1
56~ 6]TIRE ASS'Y(R), front wheel P-794166-14800 1
56- 7|.WHEEL DCSJAx14W P-194311-14700 1
56~ 8|.TIRE w/TUBE 6-14 194166-14800 1
56~ 9|..TIRE 6-14 194166-14810 1
56~ 10}..TUBE 194166-14820 1
56- 11{TIRE ASS'Y(L), rear vheel P-794240-35100 1
56- 12{ WHEEL ASS'Y DCW7x24W P-794240-34800 1
56~ 13|..WHEEL P-194130-34821 1
56- 14]..NUT M16 194130-34840 4|10
56~ 15|..BOLT M16x35 194130-34850 410
56~ 16..DISC P-194240-35120 1
56- 17|..SPRING WASHER 16 22217-160000 4110
S6- 18| .TIRE w/TUBE 9-24 794080-34930 1
~TIRE w/TUBE 9.5-24 194433-34900 1
56- 19| ..TIRE 9-24 194080-34940 1
« TIRE 9.5-24 194433-34910 1
56- 20| ..TUBE 194080-34950 1
..TUBE 9.5-24 194433-34920 1

Nov., 198}

- 104 -




Fig. 56 TIRES (FRONT & REAR) {FOR MODEL YM241D]

v | 5 5 [E.
Refer Description o | g §2|82 Remarks
» _':'_’.E g
56- 21 ITIRE ASS'Y{R), rear wheel P-794240-35110 1
56- 22|.WHEEL ASS'Y DCWIxX24W P-794240-34800 1
S6- 23|,.WHEEL P-194130-34821 1
56~ 24..NUT M16 194130-34840 4«0
56~ 25|..BOLT M16x35 194130-34850 4|10
56~ 26/..DISC P-194240-35120 3
56- 27)..SPRING WASHER 16 22217-160000 410
56- 28|.TIRE w/TUBE 9-24 794080-34930 1
.TIRE 9.5-24 194433-34900 1 A
56~ 29/, .TIRE 9-24 194080-34940 1
..TIRE 9.5-24 194433-34920 1 A
56- 30(..TUBE 19408034950 1
..TUBE 9.5-24 194433-34920 1 A
-195- Nov,, 1981

Nov,, 1981



% MARK PARTS: NOT SOLD.

13
== =y)

-197 -

TOBE CONTINUED



Fig. 57 LABELS Fig. 57 LABELS

Refer. - i g ;é g-! Refer. - S g % g‘-‘
No. Description Part No. . % §§ §§ Rematks No, Description Part No. S ‘% §§ :‘-,‘i Remarks
“ jEo )y =412
57- 1|LABEL{(Model) 194242-64720) 2 10 $7- 22 |LABEL, gear oil 194242-65630] 1 1110
§7- 2|LABEL{Model) 194243-64720 2110 $7- 23 |LABEL, caution 194242-65660| 1 110
57~ 3|LABEL{Side mark) 194240-64754{ 2 2110 57- 24 |LABEL, fuel 19424265670} 1 1110
57- 4{LABEL, charge lamp 194242-65310{ 1 11110 Previous 57~ 25|LABEL, do not tow 194242-656801 1 1]10
LABEL, pilot lamp 194242-65300] 1 1110 ]¢C $ New 57~ 26 |LABEL, steering 194242-65690] 1 1710
57- SILABEL, c.w.temp. lasp 194446-65321} 1 1 D Previous 57~ 27|LABEL, gear shift 194151-65716 1 1§10
S$7- 6|LABEL, hyd.press. lamp 194242-65330] 1 1 D Previous $7- 28 |LABEL, key switch 194242-65720) 1 1110
57~ 7|LABEL, filter lamp 194242-65340) 1 | 1 b Previous 57- 29 |LABEL, slow return 194242-657501 1 | 1 10
57- 8|LABEL, engine starting 194242-65350] 1 1}10 57~ 30 |EMBLEM, front 194200-65601| 1 11]10
S$7- 9|LABEL, throttle 194240-65432) 1 110 57~ 31|NUT 5 194200-65610| 2 2110
57- 10]LABEL, diff.lock 194240-65441| 1 1|10 57- 32|LABEL, drain caution 124742-07150 1 1110
$7- 11}LABEL, decompression 194242-65450) 1 1110 §7- 33 |LABEL, valve adjusting 124742-07160} 1 1110
57~ 12|LABEL, clutch caution 194242-65460] 1 1110 §7~ 34 |LABEL, aircleaner 124742-12480| 1 1710
57- 13 |LABEL, position indication 194242-65510) 1 1]10 57~ 35|LABEL, pre-cleaner 124742-12520 1 110
57- 14|LABEL, hyd. lift 194242-65520| 1 1]10
57~ 36 |LABEL, sub-tank 124742-44810) 1 1110
57- 15)LABEL, tractor model * 1 * Not sold. 57- 37|LABEL, anti-freeze 124742-44920] 1 110
57~ 16 [LABEL, tractor model * 1] » ,ﬁ::‘:i;“m’ 57 38 |LABEL, thermostart fz:.l,m.. 124742-77980¢ 1 | 1 | 10
57- 17|LABEL, lubrication 194242-65550{ 1 10 (121365540 57- 39|LABEL, radiator 124742-44800§ 1 4 1§10
§7- 18 |LABEL, lubrication 19424365550 1]10
57- 19 |LABEL, P.T.O.change 194273-65611| 1 1110
57- 20}LABEL, warning 194242-65620] 1 1 (10
S57- 21|LABEL, 4-wheel drive 194447-65621 1110
Remarks:
$-marked parts: Labels, Ref,.No.57-4({previous),5,6, & 7 which were sepatrately provided
before, are integrated into the new label, Ref.No.57-4(new). This integrated new
label is to be provided hereafter.

Nov., 1981 =193 - Nov., 1981 Nov., 1981 ~199- Nov., 1981



Fig. 58 LARGE TIRES (FRONT & REAR)

Nor., 1981
-201 -

TOBE CONTINUED



Fig. 58 LARGE TIRES (FRONT & REAR) Fig. 58 LARGE TIRES (FRONT & REAR)

Qty/Unit :‘; :2' ga‘ Qi < 5 )
Refer. Description PatNo. o H : g $ g Remarks Refer. Description L . R g;-‘ Remarks
=414 4 {313

58~ 1|TIRE ASS'Y, front wheel P-194432-12900| 2 58~ 26|TIRE ASS'Y(R), rear wheel 794240-35220] 1 1
58- 2|.WHEEL DC3.00Dx15 P-194275-12910} 2 58~ 27].TIRE w/TUBE 11.2-24 194432-34900] 1 | 2
58- 3|.TIRE w/TUBE 5.00-15 794081-12950( 2 58- 28|..TIRE 11.2-24 194432-345101 1 | 1
58~ 4{..TIRE 5.00-15 194081-12960] 2 58- 29)..TUBE 196432-34920] 1 | 1
$8- 5{..TUBE 194081-129701 2

58- 30|.WHEEL ASS'Y DCW9x24W 194240-35230] 1 1
58~ 6|TIRE ASS'Y(L), front wheel P-794171-14700 1 58- 31{..NUT M16 194130-34840] ¢ | 4 | 10
58~ 7|.WHEEL DCSJAX14W P-194311-14700 1 58- 32{..BOLT M16x35 194130-34850] 4 | 4 | 10
58~ 8].TIRE w/TUBE 7-14 194171-14800 1 58- 33{..WHEEL 194130-34891] 1 1
58~ 9|..TIRE 7-14 19417114810 1 58- 34]..pISC 194240-351200 1 | 1
58- 10|..TUBE 194171-14820 1 58- 35{..SPRING WASHER 16 22217-160000! 4 4110
58- 11|TIRE ASS'Y(R), front wheel P-794171-14800 1
58~ 12| .WHEEL DCSJAx14W P~194311-14700 1
58~ 13|.TIRE w/TUBE 7-14 194171~-14800 1
S8- 14|..TIRE 7-14 194171-14810 1
58~ 15|..TUBE 194171-14820 1
58~ 16 |TIRE ASS'Y(L), rear wheel P~794240-35210} 1 1
58~ 17{.TIRE w/TUBE 11.2-24 194432-34900] 1 1
58~ 18|..TIRE 11.2-24 194432-34910) 1 1
§8~ 19{..TUBE 194432-34920{ 1 1
S8- 20{.WHEEL ASS'Y DCWIx24W P-194240-35230 1 1
S8~ 21{..NUT M16 194130-34840| 4 4110
58- 22{..BOLT M16x35 194130-34850% 4 4110
$8- 23]..WHEEL P-194130-34891| 1 1
58— 24}..DISC P-194240-35120{ 1 1
58~ 25]..SPRING WASHER 16 22217-1600001 4 4110
Nov,, 1981 -202- Nor., 1981 —203-




NUMERICAL
PART NO. LIST






NUMERICAL PART NO. LIST NUMERICAL PART NO. LIST

Qty/Unit Qtylunit
Part No. Description R:“: . Remarks Part No. Description R;l:" Remarks

N TM141 | YM241D. yarat | yazain!
* BLOCK,cylinder 1- 2| 1 * SPACER 17- 3] 1
. PAN, lub. oil 1- 27 * HOLDER, brush 17- 9 1
* LINER, cylinder 1- 43} 2 * BRACKET (F) , center pin 23- 10| 1
* HOUSING, gears 2- 2 1 " BRACKET(R), center pin 23- 14} 1
* HEAD, cylinder 3- 21 1 * EXTENSION{L) 25- 31 1
* ARM w/BUSH 3- 271 2 * EXTENSION(R) 25-10f 1
* ARM w/BUSH 331 2 * TIE-ROD END(RL) 25- 41] 1
* BONNET, cyl. 3-38] 1 * TIE-ROD END(LR) 25- 41} 1
* BODY, air cleaner 4~ 2/ 1 * TIE-ROD END(RL) 26~ 8 1
. BODY, pre-cleaner 1284] 4-10] 1 * TIE-ROD END{(LR) 26- 14 1
* 2nd SILENCER, exhaust $- 3 1 * PINION, drive - 2 1
" CAMSHAFT 34d-355L{ 6- 2| 1 * GEAR, ring 21- 3 1
. CRANKSHAFT - 2| 1 * HOUSING, differential 27- 22 1
* HOUSING, main bearing 7- 11} 1 * CASE, front axle 28~ 2 1
* FLYWHEEL 7-21 1} * SPINDLE, front 29- 20 2
* PISTON 8- 2| 2 . WHEEL, steering 30- 40f 1
* RING, compression{No.l) 8- 4| 2 * ROD, drag 30- 43] 1
* RING, compression(No.2 & 3) 8- S| 4 * TIE-ROD END(RL) 30- 521 1
* RING, o0il control 8- 6 2 " WHEEL, steering 31- 40 1
* ROD, connecting 8-10f 2 . ROD, drag 31- @3 1
. BoDY, f.i.pump 11- 2] 1 * ROD, drag 31- 43 i
* GUIDE, plunger 11- 8] 2 » HOUSING, clutch 32- 31 1
* ROLLER, plunger guide({inner) {11~ 10} 2 * BEARING 2- 4] 1
. ROLLER, plunger guide(outer) {11~ 11} 2 * HOUSING, clutch 33- 3 1
. LABEL, fuel injection pump 11- 25| 1 * SLEEVE, bearing 33- 3 1
* LEVER, regulator 14- 25 1 ] HOUSING, transmission 34- 21 1
* HANDLE, requlator 14- 26| 1 . HOUSING, transmission 35- 2 i
* SHAFT, requlator handle 14-27] 1 . GEAR, reduction 36~ 8] 1 1
. THRUST WASHER (B) 16- 4 3 * GEAR, reverse 36~ 41§ 1 1
* THRUST WASHER(C) 16- 5] 1 * COUNTERSHAFT 39- 3t 1
* E-RING 16- 6 1 * GEAR, ring 39- 4 1
* STOPPER, pinion 16- 8f 1 . COUNTERSHAFT 39~ 34 1
* CIRCLIP, pinion 16- 9} 1 . GEAR, ring 39~ 35 1
* YOKE ASS'Y 16~ 10f 1 . PEDAL, differential lock 40- 20} 1 1
* LEVER, shift 16- 24) 1 * PEDAL({L), brake 41- 18
. SPRING, torsion 16- 25} 1 * COVER 42-11] 13 1
* COVER(A), dust 16- 30 1 * GEAR, driven 42- 121 1 1
* COVER{B), dust 16- 3} 1 » GEAR, drive 42-131 111
* COVER(C), dust 16- 321 1 . BUSH 42- 141 4| 4
* COVER(D), dust 16- 331 1 * BODY 42- 15| 1 1

+-marked parts: Not sold separately. s-marked parts: Not sold scparately.

Nov., 1981 -205- Nov., 1981 Nov., 1981 - 206 - Nov., 1981



NUMERICAL PART NO. LIST

NUMERICAL PART NO. LIST

Qty/Unit
Fart No, Description Refer. Remarks

N Yu24t | vzai0
* COVER, strainer 42- 7] 1 1
* CASE, hyd. cyl. 43~ 2] 1 1
* CASE, cyl. side 43- 8 1 1
* HEAD, cylinder 43~ 14] 1 1
* SHIM t=0.2 43- 65{ 1 1
b SHIM t=0.5 43- 66 1 1
. BODY, valve 45- 2 1 1
* BODY, valve 45- 2] 1 1
* POPPET 45~ 3} 1 1
* POPPET 45~ 7 1 1
* POPPET 45~ 7 1 1
* POPPET 45- 131 1 1
* SPOOL 45~ 15 1 1
* PLUG, spool 45- 221 1 1
* STUD Méx12 45- 23} 1 1
* ARM 46~ 22| 1 1
* HINGE 47~ 5| 1 1
* BOLT - 11 1 1
. BOX, fuse 48- 33} 1 1
. BOX, fuse 48~ 331 1 1
* BODY, warning light 48~ 44
* BODY, stop lamp 48- 51} 2 2
* SOCKET 48- 65| 4 4
. REFLECTOR 50- 20| 2 2
* LABEL, tractor model 57-15) 1
* LABEL, tractor model 57~ 16 1

s-marked parts: Not sold scparately.
Nov., 1981 —-207 - Nov., 1981

Q'ty/Unit
Part No. Description Refer. Remarks
YMIal fYMI4ID
X21141360 HOLDER ASS'Y, brush 16- 16] 1
X211423001 |COVER ASS'Y, rear 16- 14| 1
X21143454 PLATE, center 16~ 19 1
X21143963 COVER KIT, dust 16- 29| 1
X21144314 SPRING, brush 16~ 18] 4
X211445002 |PINION ASS'Y 16- 20 1
X21144661 BUSH, gear case 16- 22| 1
X21144858 CAP 16~ 34 1
X21145312 BRUSH(+) 16~ 12§ 2
X21145313 BRUSH () 16- 11 2
X21145352 BUSH, rear cover 16- 15f 1
X21145700F |SWITCH ASS'Y, magnetic 16- 26f 1
X21145858 CAP 16- 35| 1
X21146815 THROUGH BOLT 16~ 27} 2
X21147155 STOPPER SET, pinion 16- 7] 1
X21147215 SCREW, pole core 16~ 131 4
X21148110 THRUST WASHER KIT 16- 3] 1
X211482001 |COIL ASS'Y, field 16~ 11 1
X211486003 |CASE ASS'Y, gear 16~ 21} 1
X21148652 LEVER SET, shift 16- 23] 1
X211491001 |ARMATURE ASS‘'Y 16~ 2} 1
X6201SD BALL BEARING 17- 5] 1
X62028 BALL BEARING 17- 22] 1
XB444001A NUT ASS'Y, pulley 17- 4] 1
XL1151341 SPACER (E) 17~ 15] 1
XL1151552 PULLEY asSS'Y 17« 24} 1
XL1152803 COVER 17- 141 1
XL1156300 COVER ASS'Y, rear 17- 11 1
XL1156400 COVER ASS'Y, front 17-19f 1
XL1201403 RETAINER 17- 23] 1
XL1201404 RETAINER, bearing 17« 20 1
XL1251801 THROUGH BOLT 17- 28] 2
XL1251802 ‘THROUGH BOLT 17- 26§ 1
XL1255310A ] BOLT ASS'Y, terminal 17-12] 1
XL1256320 CONTROL UNIT 17-13] 1
XL135N1301 |BRUSH ASS'Y 17- 8} 1
XL135K1302 | N-~TERMINAL 17- 10 1
XL13SN1303 |COVER, bursh 17- 11} 1
XL135N2200 |STATOR ASS'Y 17- 6 1
XLT1157100 |[ROTOR ASS'Y 17- 2] 1
Nov., 1981 -28- Nov., 1981



NUMERICAL PART NO. LIST

NUMERICAL PART NO, LIST

Q'ty/Uait
Part No. Descrinti R;':t

YL | YNISID
1A1020-58150| KNOB, gear shift lever -1 1 1
1A1030-12200{ BALL BEARING $#51106 25~ 25 2
1A1040-26320f CIRCLIP 30-H 37- 1§ 1 1
1A1104-53200{ WASHER 47- 18] 1 1
1E4030-27340| BALL, shifter 37- 4 1 1
1E4060-44040| COLLAR 13.8x5 21- 271 1 1
1E6190-54080{ SLEEVE SI 25 30 13 38- 22 1
1E6191-54330| LOCK SCREW 7x8 43- 46| 1 1
101100-55060| CHAIN 18- 1 1
101147-12550{ WING NUT 4- 15 1
101147-59810{ BOLT 8, pipe joint 13- 37] 2
101158-11230| SCREW, valve clearance 3- 281 2
101158-11230] SCREW, valve clearance 3- 32 2
101720-55750| PLUG M6, airvent 13- 3 2
102103-55520{ O-RING, bowl 50.7d4]13- 13} 1
102103~-55520| 0~-RING, bowl 50.7d{19- 28] 1
103338-11180] RETAINER, valve spring 3-11} 4
103338-14200{ TAPPET 6~ 5| 4
103854-11490| INSULATOR, heat 3- 60f 2
103854-11490| INSULATOR, heat 19- 17 2
103854-53100{ BODY, f.i.valve 12- 4) 2
103854-53120] SPRING, valve 12- 6 2
103854-53180{ HOLDER, valve spring 12- 9} 2
104200-55321| VALVE, taper 13- 6] 1
104200-55330] SPRING, valve 13- 1 1
104200-55341] HANDLE, fuel cock 13- 5 1
104200-55750] LOCK SCREW, handle 13- 9 1
104200-59170] PACKING 12 13- 301 2
104200-59170} PACKING 12 19- 29§ 2
104200-92350{ SCREW DRIVER, reversible S4- 5] 1 1
104600~11100{ VALVE, suction 3- 3 2
104600-11110| VALVE, exhaust 3- 4] 2
104600-22300{ PIN, piston 30d-73Lf 8- 7] 2
104600-22400] CIRCLIP, piston pin 32d] 8- 8| 4
10470011350} STUD, support 3- 6 2
104900-11410] CHAMBER (REAR) , pre~combus. 3~ 58] 2
104900~11450} PACKING, chamber 3-59] 4
104900-11450{ PACKING, chamber 19- 16§ 4
104900-53080] HOLDER, valve 12- 31 2
110250-53150] SHIM SET 11.54-0.5¢}12~ 8} 2

Nov,, 1981 -208 - Nav., 1981

Q'ty/Unit
Part No. Description Rﬁt"
Yaes | Yazad
110250-53150]| SHIM SET 43- 64§ 1 1
110250~-55610{ RETAINER, bowl 13- 12} 1
113200-53110| SPINDLE, inter 12- 8| 2
113200~53120} SHOE, valve spring 12- 71 2
120220~03660] SCREW, adjusting NS-21L] 3~ 44] 2
121023-77910{ PLUG, thermostart 18- 71 1
121120~12540{ BAFFLE &~ 51 1
121120-12560}BOLT, wing 4~ 6] 1
121120-12570|WASHER, seal -~ 17 1
121120-13570] PIPE, 2nd silencer 5- 4 1
121120-13580| CLAMP 5~ S 1
121120-66000} LEVER ASS'Y, regulator - ) 1
121120-66100] FITTINGS, regulator spring -2 1
121150-49020| PIPE(B), cooling water 10- 35| 1
2- 121250-01522] FLANGE, 0il feed 1-10] 1
121250-01791| CAP w/DIPSTICK 1-12) 1}
2~ 121250-01850| COVER, f.i.pump room 1- 32 1
121250-01990| PACKING 10 1- 4 1
121250-01990] PACKING 10 19- 2] 1
121250-02100} MAIN BEARING 7-121 1
121250-02100{ MAIN BEARING, V-pulley side 7- 14 1
121250~02450| RETAINER, ball bearing 6~ 101 1
121250-03783] FITTINGS 3-52] 1
121250-14100{ GEAR, camshaft 165d-21tf 6~ 7| 1
121250-21200|GEAR, crankshaft 85d-39t| 7- 7| 1
121250~26160| CONNECTOR, hyd. oil pump 2-321 1
121250-26201} GEAR, pussp driving 2- 26f L
121250~26210{ SPACER, ball bearing 27.2d-3t] 2- 31f 1
121250-26400] SHAFT, driving gear 2-27) 1
121250-35300] VALVE ASS'Y, control 9-11 1
121250-35320{ SPRING, valve 9- 13} 1
121250-35330) RETAINER, spring 9- 14 1
121250-35340] SHIM 8] 9-15) 1
121250-42121} MOUNT, c.w.pusp 10- 71 1
121250-44901| SENDER, temperature 10- 18§ 1
121250-49030{ PIPE(C), cooling water 10- 36} 1
121250-49110] JOINT, c.w. pipe 1- 24| 1
121250-49160{ PIPE, drain 10- 82} 1
121250-55620] SPRING 13- 14] 1
121250-59550| PIPE, fuel return 13- 35; 1
Nov., 1981 -210- Nov., 1981



NUMERICAL PART NO. LIST

NUMERICAL PART NO. LIST

Q'ty/Unit
Part No. Description Rﬁt" Remarks
YM24 [ YHIUD

121250-59560| PIPE, fuel return 13- 361 1
121250-61600{ SLEEVE, governor 14- 6} 1
121250-77210{COVER, generator 15- 4§ 1
121252~39450{ SENDER, oil pressure 9- 23) 1
121252-42200] IMPELLER 704110~ 3 1
121252-42240| SHAFT, impeller 10- 4] 1
121252-44510{ SUB~TANK ASS'Y, radiator 10- 28§ 1

Z- 121253~12110{BRACKET, air cleaner 4~ 21} 1
121253-12300|CLEANER ASS'Y, air 4- 1 1
121253-12510{ ELEMENT, air cleaner 4- 3 1
121253-12530| PAN, dust 4~ 4 1
121254-55510{BOWL, fuel strainer 13- 11} 1
121390-32200{GEAR, lub. oil pump driving 9- 2§ 1
121422-59010{ PIPE, fuel oil 13- 231 1
121450-13200| GASKET 20- 2§ 1 1
121450-42310| SEAL, mechanical 10- 51 1
121450-44530] CAP, sub~tank 10- 29| 1
121454-55600] STRAINER ASS'Y, fuel 13- 1} 1
121750-44550| CLAMP, sub-tank 10- 43] 1
122117-51560| LOCK SCREW, fuel control clamp{li- 24} 1
124060-01050| PLUG PT1/8 1- 231 2
124060-01640] PLUG M12 1- 28] 1
124060-59380| PLUG 6, air vent 13- 271 1
124060-59391| BOLT 12, pipe joint 13- 28| 1
124060~77680] CLAMP 10 18- 2| 2
124064-12400{ PRE-CLEANER ASS'Y. 115n] 4- 9] 1
124064~12420| TUBE 124} 4~ 11} 1
124064-12430] GASKET, tube 4~ 4] 2
124064-12440] COVER{UPPER} w/GASKET - 131 1
124064-12450| CLAMP, pre-cleaner 17 1
12406412460 BOLT, clamp 4- 18] 1
124064-12470] CASE w/GASKET -~ 12] 1
124066-59100] CLAMP 8 13- 34 3
124066-59100] CLAMP 8 22-21 1 1
124085-02220| OIL SEAL, crankshaft 7-131 1
124160-01521| BRACKET, oil feed 2- 8] (1)
124160-~01532] PACKING, cover 2- 4} 1
124160-01532] PACKING, cover 19- 9| 1
124160-01650] CLAMP, breather pipe 1- 38] 1
124160-01650] CLAMP, breather pipe 2- 13} 1)

Nov., 1981 -1~ Nov., 1981

QyfUsit
Part No. Description Refe. Rematks
VM4 { YMI4ID
124160-01751|CAP, 0il feed 2- 9] (1)
124160-01863{ PACKING, f.i.pump room 1-33) 1
124160-01863 | PACKING, f.i.pump room 19- 6| 1
124160-01910|PLUG PF1/4 1- 21 1
124160-21670|NUT M30, plated 7- 91 1
124160-21700{D1SC, oil shield T- 24} 1
124160-34844 | PACKING, flange 1- 11} 1
124160-34844 | PACKING, flange 19- 3] 1
124160-39140 | BOLT 10, pipe joint 9- 18f 1
124160~49480 | JOINT, c.w.pipe 3- 25§ 1
124160-49480]JOINT, c.w.pipe 10- 20 1
124220-51890 | RIVET 2.5xS 11- 26§ 2
124240-01882 | PACKING, hydraulic pump 2-221 1
124240-01882{ PACKING, hydraulic pump 19- 11} 1
124240-51100 | PLUNGER w/BARREL 11~ 3 2
124250-03621 ] SPRING, decompression 13d-36L | 3- 41} 1
124250-03640 | LOCK SCREW, shaft 3- 431 1
124250-59260}JOINT 12, pipe 13- 4) 1
2~ 12425091400 GEAR UNIY, tachometer 2 -341 1
124250-91412} PACKING, gear unit 2- 354 1
124250-91412| PACKING, gear unit 19- 121 1
124450-01211 | BOLT(A), cylinder head 1- 5| 4
124450-01220}STUD (B), cyl. head M15-80L | 1- 6] 1
124450-01230|STUD(C), cyl. head MIS-156L} 1- 7] 1
124450-01240 | WASHER 26d8-4t§ 1- 9] 2
124450-012501NUT, cylinder head M15-14t] 1- 8§ 2
124450-01511 | PACKING, gear housing 2- 18] 1
124450-01511 | PACKING, gear housing 19- 101 1
124450-01610|STUD M12x25, starter 1- 47} 2
124450-01800 | SEAL BTC 58 80 12, OIL 2-231 1
124450-01980| PACKING 14 1- 15§ 1
124450-01980{ PACKING 14 19- 4] 1
124450-02110] THRUST BEARING 7-15] 2
124450~03600| SHAFT, decompression 10d-214L| 3- 40| 1
124450-07300] POINTER, crankshaft V-pulley 2- 24 1
124450-11120 SPRING, valve 3- 10] ¢
124450-11161|GUIDE, suction valve 3- 8| 2
124450-11171|GUIDE, exhaust valve 3- 91 2
124450-11250 SUPPORT w/BALL, rocker arm 3- 35§ 2
124450-11290] RETAINER, rocker arm 3- My 2
Nov., 1981 -2~ Nov., 1981



NUMERICAL PART NO. LIST

Refer QylUnit
Part No. Description No, Remarks
VM4 | YMIAID

124450~11310] PACKING, bonnet 3-56] 1
124450~11310{ PACKING, bonnet 19- 15 1
124450-11320 | PLUG U7/8 3- 39 1

7~ 124450~11671{COVER, side 2- 3] 1

2- 124450-11671{COVER, side 3- 15§ 1
124450-11681 | PACKING, side cover 3-16] 1
124450~11681 | PACKING, side cover 19- 131 1
124450~11800 |[GUIDE, suction valve 3- 8] 2
124450-11810|GUIDE, exhaust valve 3- 9| 2
124450-11900 {GASKET, silencer 5- 1| 2 2
124450-11900 |GASKET, silencer 19- 18} 2
124450-12571 | SEAL WASHER 4-16] 1
124450-14120 |NUT, camshaft gear fitting 6~ 4} 1
124450-14400 [ROD, valve push 74-196L) 6~ 6] 4
124450-21230{BUSH, pilot - 3} 1
124450-21530{NUT, end M36-27t| 7- 23} 1
124450-21591 | FLYWHEEL w/RING GEAR 7- 201 1
124450-23100 |BUSH, piston pin 8- 12| 2
124450~23200 | BOLT, connecting rod 8-11f 2
124450-23300 | BEARING, crank pin 8- 13| 2
124450-23350 | BEARING (0.25 U.S.}, crank pin | 8- 13| 2
124450-26410 |WASHER 12, shaft 24d-4t] 2- 28] 1
124450-32020 | PACKING, lub. oil pump 9- 8] 1
124450-32020 | PACKING, lub. oil pump 19- 20| 1
124450-35060{PIPE, lub. oil intake 9- 24| 1
124450-35070{ LOCK NUT PFl/4 9- 25| 1
124450-35110|0-RING, strainer 9- 10| 1
124450-35110{0~RING, strainer 19- 211 1
124450-35350{ LOCK NUT M20 9- 16} 1
124450-39240 | CLAMP 9- 22f 1
124450-44410| PACKING, pump mount. 10- 17 1
124450~-44410] PACKING, pump mount. 19- 23] 1
124450-44560|CLAMP, c.w, overflow pipe 10- 31} 1
124450-44590 {CAP, radiator 10- 24] 1
124450-44610|LOCK NUT M15, radiator stay 10- 41 1
124450-59860 |CLAMP(B), fuel injection pipe {13- 20{ 1
124450-61110| SUPPORT, governor weight 14- S5 1
124450-61200 |WEIGHT, governor 4- 21 2
124450-61220]PIN, weight 64-51L{14- 3] 2
124450-66411 | SCREW, governor link connect. |14- 8} 1

Nov., 1981 -3~ Nov., 1981

NUMERICAL PART NO. LIST

Q'ty/Unit
Part No. Descripti R:Ler
¥i241 § YMOID
124450-66420 [ SPACER, governor link 14-36] 1
124450-66430 | SPACER, governor link Wu-191 1
124450-66510 | SUPPORT, governor lever 14- 38 1
124450-66550 | PIN, governor lever 14~ 39§ 1
124450-66822 | SHAFT, injection control 14~ 10 1
124450-66850 | SHOE{A) , controller spring 4- 117 1
124450-77010 | STARTER {12V-1.3kW) 15~ 1} 1
124450-77010 | STARTER (S114~146) 16- 1] 1
124450-77250 { BRACKET, generator 15- 6] 1
124460~02150 | PACKING, main brg. housing 7-16] 1
124460-02150 | PACKING, main brg. housing 19~ 19§ 1
124460-02160{ PACKING, main brg. housing 7- 171} 1
124460-03650 | COVER 3- 45| 2
124460-03663 | PACKING, adjust cover 3- 46f 2
124460-03663 ] PACKING, adjust cover 19- 14] 2
124460-11270{NUT M12 3- 1 2
124460-11340|SEAL, valve stem 3- 13| 4
124460-11360|CAP, bonnet 3- 5S4 2
124460-21651 | V-PULLEY, P.T.0. crankshaft 7- 8 1
124460-44600| STAY, radiator 10- 38 1
124460-44850{ STUD M8x48 10- 371 2
124460-66440] LOCK WASHER, governor link 14- 201 1
124460-66611| LEVER w/BALL, governor - 74 1
124460-66850 | WASHER (B}, spring 14- 13} 1
124460-77701 | PIPE 18- 3} 1
124460-77802] TANK, header 18- 4 1
124460-77810| BRACKET, header tank 18- 5§ 1
124460-77820| BRACE, header tank 18- 6] 1
2- 124465-01600| FLANGE, mounting 1-46] 1
124465~01751| PACKING, oil pan 1-30f 1
124465-01751| PACKING, oil pan 19- 5 1
2~ 124465-03610| LEVER, decompression’ 3- 42f 1
124465-39200| PIPE, lub. oil 9-17] 1
124465-44950| PACKING 16 16- 19 1
124465-59500{ PIPE, fuel return 13-31] 1
124465-59800| PIPE, f£.i.,, No.l cylinder 13-17f 1
124465-59810| PIPE, f.i., No.2 cylinder 13- 18} 1
124465-66400{ LINK, governor 4=~ 3] 1
124465-77330{ ADJUSTER, belt 15« 7} 1
124550-01300{ PACKING, cyl. liner 1- 44 4
Nov., 1981 -214- Nov., 1981



NUMERICAL PART NO. LIST

Qty/Unit
Part No. Description Refe. Remarks
Y34 [ Y24ID
124550~01300 | PACKING, cyl. liner 19- 7] 4
124550-01900{BUSH, regulator handle shaft [1-19] 1
124550-21600|GEAR, ring 7-22f 1
124550-35110 | STRAINER, lub. oil 80d-120L] 9- 9§ 1
124550-44690 |COCK w/PACKING, radiator drainil0- 46} 1
124550-51301 | VALVE, delivery 1i- 13} 2
124550-51320{ SPRING, delivery valve 11- 14} 2
124550-51341 |HOLDER, delivery valve 11- 15 2
124550~51350 | PACKING, delivery valve 11- 28] 2
124550-51350 | PACKING, delivery valve 19- 26§ 2
124550-51370{0-RING, holder 11- 271 2
124550-51370 ] O-RING, holder 19- 25| 2
124550-51951 | SHIM SET, f.i.pump t=0.3,0.2] 1- 39| 1
124550-55700 | ELEMENT, fuel strainer 33d-90L{13- 10] 1
124550~59030 |JOINT 8, pipe 13- 32 1
124550-59090 | JOINT 8, pipe 13- 33§ 1
124550-59820 | BOLT 8, pipe joint 9- 19| 2
124550-66370 | LOCK NUT M6, adjusting bolt 14- 32] 1
124550-66420 | BOLT, adjusting 14- 311 1
124550-77030{COVER, B-terminal 15- 12] 1
124550~77710 | REGULATOR 15- 31 1
124742-07150| LABEL, drain caution 57-321 1 1
124742-07150] LABEL, drain caution 10- 511 1
124742-07160 | LABEL, valve adjusting 57- 331 1 1
124742-11310{LABEL, valve adjusting 3- 61| 1
124742-12480|LABEL, 2ir cleaner 57- 34f 1 1
124742-12480 | LABEL, air cleaner 4~ 8} 1
124742-12520{ LABEL, pre-cleaner $7- 35§ 1 1
124742-12520|LABEL, pre-cleaner - 19) 1
2- 124742-13500{ SILENCER, exhaust 20- 8} 1 1
124742-13530{STAY, silencer 5- 15} 1
124742-44800| LABEL, radiator 57-39] 1 1
124742-44800| LABEL, radiator 10- 471 1
124742-44810|LABEL, sub-tank 57- 36 1 1
124742-44810| LABEL, sub-tank 10- 321 1
124742-44920{ LABEL, anti-freeze 57- 37} 1 1
124742-44920| LABEL, anti-freeze 10- 48} 1
124742-77980) LABEL, thermostart fuel 57- 38} 1 1
124742-77980| LABEL, thermostart fuel 18- 10| 1
124750~11401 j CHAMBER (FRONT) , pre-combus. 3- 571 2
Nov., 1981 -215~ Nov., 1981

NUMERICAL PARYT NO. LIST

Q'ty/Unit
Part No. Description Reler. Remarks
M | YuaaID
124750-42051} PACKING, c.w.pump 10- 6 1
124750-42051] PACKING, cooling water pump 19- 221 1
124756-42290} V-BELT(A38 inch) 10- 14} 1
124756~59850] CLAMP(A) , fuel injection pipe |13- 19} 1
124756-77040| CAP, A-terminal 15- 13} 1
124756-77210/ GENERATOR, w/coupler 15- 2] 1
124756~77210| GENERATOR, w/coupler 17- 1 1
124763-01330 GASKET, cyl. head 1- 45] 1
124763-01330| GASKET, cyl. head 19- 8} 1
124764-02130| MAIN BEARING(0.25 U.S.) 7-12f 2
2~ 124764~12560) BRACE(B), cleaner 4- 221 1
124764-12570| SEAT (A}, brace 4~ 231 2
124764-12580| SEAT (B}, brace 4- 24) 1
124764-13510{ SILENCER, exhaust S- 12 1 1
124764-49200]| RETAINER, pipe 10- 5¢} 1
124766-59050{ CLAMP 12 10- 53} 2
124766-59050{ CLAMP 12 13- 25 1
124766-59050| CLAMP 12 13- 26§ 1
124766-59050{ CLAMP 12 22- 26] 2 2
124767-12040] PIPE 64Loa-54d~78L] 4~ 35} 1
124767-12050| PACKING, air cleaner 98L-0.5t] 4- 20| 1
2~ 124767-12100} BRACKET, air cleaner - 33} 1
124767-44500] RADIATOR 10- 23} 1
124767-44580{ SCREEN, radiator 10- 33| 1
124767-44600| BRACKET, sub-tank 10~ 49 1
124768-42011} PUMP ASS'Y, cooling water 10- 1} 1
124768-42261 | FLANGE, V-pulley 10- 2 1
124768-42351] V~PULLEY 10-11] 1
124768-44690| PLATE, shelter 10- 42] 1
124768-44740| FAN 3204{10- 12} 1
124768-44750| WASHER, fan 10- 44} 2
124768-49010{ PIPE(A}), cooling water 10- 21} 1
124768-66011} SPRING, regulator - 23] 1
124768-66800{ CONTROLLER ASS*Y, injection - 9 1
124768-66810} SPRING, controller 14- 12 1
124770-53000] VALVE w/CASE 12« 2] 2
124772-66890] LOCK NUT M8 14- 18] 1
135210-61090{ LEAD, sealing 14- 33] 2
171022-49520| SPRING, protect 22- 24 1 1
172100-53200| PACKING, holder 12- 100 2
Nov., 1981 -216~ Nov., 1981



NUMERICAL PART NO. LIST

NUMERICAL PART NO. LIST

Part No.

Remarks

172100-53200
173400-11900
174100-54120
174307-51170
174307-51181

174307-51190
174307-51250
174307-51270
174307-51270
174307-51450

174307-51460
174307-51510
174307-51550
174307-51700
194080-09340

194080-11120
194080-11120
194080-12960
194080-12970
194080-15420

194080-15420
194080-15430
194080-15430
194080-15440

194080-15440) SHIM, adjust screw

194080-15450
194080-15450
194080-15460
194080-15460
194080-15550

194080-15550
194080-25581
194080-25590
194080-27172
194080-27190

194080-27252
194080-34940
194080-34940
194080-34940
194080-34940

Quy/Unit
Y24t | YMINID.
2
2
2
2
2
2
2
2
2
2
2
1
1
2
1 1
1
1
2
2
1
1
13
1
1 1
111
1 1
1
1
1
1

Nev,, 1981

Description Refe.

PACKING, holder 19- 27
FLANGE, fuel injection .3~ 36
PIN, plunger quide roller 11- 12
RETAINER, plunger spring 11- 4
RETAINER, plunger spring 11- 5
SPRING, plunger 11- 6
PIN, plunger barrel 11- 16
PACKING, plunger barrel 11- 17
PACKING, plunger barrel 19- 24
STOPPER, plunger guide 11- 18
PIN, lock screw 11- 1%
PINION(A), fuel control 11- 21
SLEEVE, fuel control pinion(B)|11- 22
SHIN 19411~ 29
SEAL 7C 35 S5 11, oil 36~ 57
BUSH 30x2x40 23- 9
BUSH 30x2x40 23- 13
TIRE 55~ 4
TUBE $5- 5
SHIM, adjust screw t=1.5]30~ 16
SHIM, adjust screw t=1.5)31- 16
SHIM, adjust screw t=1,5{30- 17
SHIM, adjust screw t=1,.5|31- 17
SHIM, adjust screw t=1.5{30- 18
t=1.5} 31~ 18

SHIM, adjust screw. t=1.5} 30- 19
SHIM, adjust screw t=]1.5] 31~ 19
SHIM, adjust screw T=1.5{30- 20
SHIM, adjust screw T=1.5/31- 20
WASHER 12 30- 33
WASHER 12 31- 33
WASHER 20, tongued 36- 17
NUT M20 36- 18
SPRING, gear shift lever 37- 6
WASHER 13x19x2 - 1
BOOT, rubber 31- 9
TIRE 9-24 55~ 14
TIRE 9-24 55~ 24
TIRE 9-24 56~ 19
TIRE 9-24 56~ 29

- 217 -

Nov., 1981

Q'ty/Usit
Part No. Description Rete. Remarks
YM4 | Y1410
194080-34950| TUBE 55-15{ 1
194080~34950| TUBE 55- 25§ 1
194080-34950| TUBE 56~ 20 1
19408034950} TUBE 56~ 30 1
194080-37781] PIN 8x25 41~ 33} ¢ 4
194080-51430| RUBBER, insulating 48- 16/ 1 1
194080-57202{ RELAY, flasher 48~ 91} 1 1
194080-58810{ GROMMET 8 48~ 14§ 1 1
194080-58810} GROMMET 8 48~ 15| 2 2
194080-61810] LOCK, hood 49~ 291 2 2
194080-61820{ CATCH, hood lock 49~ 30 2 2
194080-61840] PIN, hood lock 49~ 31| 2 2
194080-74621] SHACKLE 10 52- 29) 2 2
194080-74631| PIN 10, shackle 52- 30§ 2 2
194080-82110{B0X WRENCH 17x19 S4- 3 1 1
194081-12960] TIRE 5.00-15 58- 4§ 2
194081-12970} TUBE 58- S5 2
194081~54110{ LENS, work light 48- 70] 1 1
194081-54120} GASKET, lens 4€-71] 1 1
194081~54131 RIM 48- 721 1 1
194081~54151 | SPRING 48- 73] 3 3
194081-54210] SCREW 48- 4] 1 1
194081-54221| STAY 48- 75{ 1 1
194081-54230|BOLT M6x12 48- 76 2 2
194081-54240| SPRING WASHER 6 48- 1) 2 2
194081~55820{ BULB 12V 20W 48~ 48] 2 2
194081-55820]BULB 12V 20w 48- 78] 1 1
194100~41670|WASHER 8,5x18x2 42~ 16} 1 1
194110-37673| PIN, lock lever 41~ 28] 1 1
194110-37691 | SPRING, pedal lock 41- 291 1 1
194110-56150{ SHEET 48- 81} 1 1
194110-56170| FITTINGS 48- 82] 1 1
R~ 194112-64410!B0X, tool S¢- 13| 1 1
194130-12321 |CLAMP, tie-rod 25- 34| 4
194130-12330/BOLT M10x38 25~ 35f 4
194130-12720{SEAL TCx6 40 62 19, oil 25~ 511 2
194130-15470|ADJUST SCREW 30- 22) 1
194130-15470] ADJUST SCREW 31- 22 1
194130-22170] FELT 32- 23} 2
194130-22170} FELT 33- 30 2
Nov., 1981 -218- Nov., 1981



NUMERICAL PART NO. LIST

Qty/Unit
Part No. Description Refe. Remarks
TMISS | YMIGID
194130-22280| BUSH 20x25x25 32- 5 2
194130-22280| BUSH 20x25x25 33- 5 2
194130-25922| BUSH 20x1.5x15 36- 42| 2| 2
194130-27390|CAP 15x5, seal 3-16] 3| 3
P- 194130-34821 | WHEEL ss- 8| 1
P- 194130-34821 | WHEEL ss- 18] 1
P~ 194130-34821 | WHEEL 56- 13 1
P- 19413034821 | WHEEL 56- 23 1
194130-34840] NUT M16 s5- 9| 4
194130-34840] NUT M16 s5- 19| 4
194130-34840| NUT M6 56- 14 ‘
194130-34840 NUT M16 56- 24 ’
194130-34840| NUT M16 sg-21] 41 4
194130-34840]NUT M26 58-31) 4| 4
194130-34850 | BOLT M16x35 ss- 10[ 4
194130-34850{ BOLT M16x35 ss- 20| 4
194130-34850{ BOLT M16x35 56- 15 P
194130-34850 | BOLT M16x35 $6- 25 .
194130-34850| BOLT M16x35 sg- 22 4| 4
19413034850 BOLT M16x35 sg- 32| 4| 4
P- 194130-34891 |WHEEL se-23| 1] 1
P~ 194130-34831 |WHEEL se- 33 1| 1
19413036730 | KASHER 10.5x26x3 a- 8| 2| 2
194130-37560 |WASHER, shaft a-2s5) 1| 1
194130-37730| TURNBUCKLE . M10x70 6 2| 2| 2
194130-37740] ROD(LH screw) -1 2| 2
194130-43351| RING 70-P, back-up w2 1)1
194130-44480| PN, 1ift arm a-12 2] 2
194130-46750 PLUG M18 G200 1| 1
194130-48650{ BOLT M18, pipe joint a2-28 141
194130-82190{ GUN, grease se- 4] 1] 1
194140-63221| PIN, hinge s1- 4 1] 1
194145-01260] DISC 11x40x3, friction 2a- 6| 1| 1
194145-04302| CAP ASS'Y 22- 3 1] 1
194145-04311{ CAP (A) 2- 4 1| 1
194145-04351) LENS 2- 5| 1] 1
194145-04460| SCREW Mdx12 2- 6| 4| 4
194145-04521| PACKING, cap 2- 70 1] 1
194145-04720| PIPE, fuel 2-20 1{ 1
194145-04810| WASHER 10 s9-62) 2| 2
Nov, 1981 219~ Nov, 1981

NUMERICAL PART NO. LIST

Q'ty/Unit
Part No. Description R,‘&"
YM141 | YMISI1D
194145-11356{ BOLT M6x5 25- 51 1
194145-11350] BOLT M6x5 25- 9| 1

X- 194145-11801] SPINDLE 25- 15; 2
194145-11820| COVER, spindle upper 25~ 16| 2
194145-11860| SEAL TC 38 52 9, oil 25- 17} 2
194145~11870| CASTLE NUT 25- 18] 2
194145-11910| ROLLER BEARING #30205 25- 191 2
194145-11920{ ROLLER BERRING #32007 25~ 20) 2
194145-11930| SHIM, spindle 25- 21f 2
194145-11970) WASHER, front spindle t=3{ 25~ 22| =~
194145-11980| WASHER, front spindle t=3} 25~ 23| -
194145-11990| WASHER, front spindle t=3} 25~ 24 -

X- 194145-12611{ HUB, froat wheel 25- S4] 2
194145-12620] STUD Ml4x24 29- 19 4
194145-12630] PACKING, hub cover 25- 55} 2

X- 194145-12640| COVER, wheel hub 25~ S6] 2
194145-15651{ GROMMET 42 30~ 36 1
194145-15651| GROMMET 42 31- 36 1
194145-22430| SPACER 8x18x4 32- 32| 1
194145-22430| SPACER 8x18x4 33- 39 1
194145-22440] LEVER, pedal lock 32- 331 1
194145-22440} LEVER, pedal lock 33~ 40 1
194145-27450] SPRING, fork lock 37- 17 3 3
194145-27450| SPRING, fork lock 37- 30| 1 1
194145-27450] SPRING, fork lock 37- 45] 1 1
194145-27450f SPRING, fork lock 38- 3 1

R- 194145-37540] CONNECTOR 41~ 20] 1 1
194145-48370) PLUG 20 28- 11 1
194145-52400{ BOX ASS‘'Y, fuse 48- 321 1 1
194145-52820 FUSE SA 48- 4 1 1
194145-52830{ FUSE 10A 48~ 35} 2 2
194145-52840] FUSE 15A 48- 36] 2 2
194145-61560 RUBBER, cushion 49- S1f 2 2
194145-61650] NUT MS 49- 201 5 5
194145-61650] NUT MS 49- 55} S 5
194145-64100{ MIRROR, rear-view 49~ 60] 1 1
194145-72550] PIN, link 52- 15{ 1 1
194145-72550] PIN, link 52- 23} 1 1
194145-73150] SPRING 52- 44] 1 1
194145~75250{ RING 52- 36] 2 2

Nov., 198}

Nov., 1981



NUMERICAL PART NO. LIST

Qty/Unit
Part No. Description Refer. Remasks
Y24t | YM2400

X- 194146-21150] COVER, side 33- 6 1
194146-21160] PACKING, side cover 33- 17 1
194150-01190] KNOB, throttle lever A~ 5] 1 1
194150-01270{ SPACER 10x20x4 21- 1 1 1
194150-01370}{ ADJUSTER, throttle 21~ 10] 1 1
194150-04750{ JOINT, fuel outlet 22~ 231 1 1
194150-21910] PLUG 11 32~ 6/ S
194150-21910{PLUG 11 33~ 8 13
194150-22160|BUSH 22x28x22 32- 22) 2
194150-22160| BUSH 22x28x22 33~ 29 2
194150-22240| SPRING, return 32- 26 2
194150-22240 SPRING, return 33- 33 2
194150-22250] PIN, spring hook 32- 4 2
194150-22250) PIN, spring hook 33~ ¢ 2
194150-22310] YOKE, clutch shift 32- 271 1
194150-22310] YOKE, clutch shift 33- 34 1

X~ 194150-22410| PEDAL, clutch 32~ 31} 1

X- 194150~22410 PEDAL, clutch 33~ 38 1
194150-22460| ROD(LH screw), clutch 32- M} 1
194150~22460] ROD(LH screw), clutch 33- 41 1
194150~22470{ ROD(RH screw), clutch 32- 351 1
194150-22470] ROD (R screw), clutch 33- 42 1
194150~22480| NUT MI0(LH screw) 32- 36| 1
194150-22480{ NUT M10 (LH screw) 33- 43 1
194150~22480| NUT M10(LH screw) 41- 16] 2 2
194150-22480{ NUT M10 (LB screw) 46- 1j 2 2
194150-24160] PACKING, housing 34- 20f 1
194150-24160} PACKING, housing 35- 16 1

X- 194150-24211}COVER, housing 34~ 21 1

X~ 194150-24211|COVER, housing 35~ 17 1
194150-24220| PACKING, housing cover 34- 221 1
194150-24220{ PACKING, housing cover 35- 18 1
194150-24290{ CAP w/DIPSTICK 34- 23} )
194150-24290|CAP w/DIPSTICK 35- 19 1
194150-24310| RETAINER, front oil seal 34- 240 1
194150-24320] PACKING, retainer 34-25] 1
194150-24320{ PACKING, retainer 35- 21 1
194150-24350] COVER, countershaft 34-27) 1
194150-24360) PACKING, cover 34~ 28] 1
194150-24440} PACKING, rear cover 34- 30] 1

Nev., 1981 -221 ~ Nov., 1981

NUMERICAL PART NO. LIST

Qty/unit
Part No. Description Relec
Y3l § YMIAID
194150-24440| PACKING, rear cover 35- 24 1
194150-24510{ SHIN t=0.3 34~ 34 -
194150-24510] SHIM t=0.3 35- 28 -
194150-24520] SHIM t=0.2 34- 35f -~
194150-24520( SHIM t=0.2 35~ 29 -
194150-~24530{ SHIM t=0.5 34- 36) -
194150-24530] SHIM t=0.5 35~ 30 -
194150-24560 PLUG 8 34-37] 1
194150-24560) PLUG 8 35- 31 1
194150-25212] SHAFT, main 36- 1] 1 1
194150-25231 | WASHER 20x38x4, thrust 36- 2 1 1
194150-25231| WASHER 20x38x4, thrust 38~ 2 2
194150~25260| WASHER, thrust 36- 31 1 1
194150-25311| GEAR, 1lst & 2nd speed sliding {36- 4] 1 1
194150~2536){GEAR, 3rd & 5th speed sliding |36~ 5] 1 1
194150-25530| WASHER 20x43x2.5, thrust 36- 15! 1 1
194150-25771{ SPACER 20x42x7 36~ 24 1 1
194150-25810{ SLEEVE, countershaft gear 36-26) 1) 1
194150-25820{GEAR, st speed 36~ 271 1 1
194150~25830| GEAR, 2nd speed 36- 28] 1 1
194150-25840| GEAR, 3rd speed 36- 29 1 1
194150-25860] SPACER 36~ 31f 1 1
194150-25870|CIRCLIP 40.5 36- 32] 2 2
194150-25880{ SPRING 36-33( 1 1
194150-25890| NEEDLE BEARING {HK2526 36~ 34| 2 2
194150-25950] SHAFT, reverse 36- 43] 1 1
194150-25971] SHAFT, connecting 36- 45 1 1
X~ 194150-27110{ LEVER, gear shift 37- 3} 1 1
194150-27210] RETAINER, gear shift lever 37 8§ 1 1
194150-27260} GUIDE, gear shift lever 37-10) 1 1
194150-27270| PACKING, retainer 37- 11} 1 1
194150-27310} FORK, 1st & 2nd speed shift 37-13] 1 1
194150-27320| FORK, 3rd & Sth speed shift 37- 14§ 1 1
194150-27330] FORK, reverse shift 37- 15} 1 1
194150-27460] SHAFT, lst & 2nd speed fork 37- 18] 1 1
194150-27470| SHAFT, 3rd & 5th speed fork 31- 19 1 1
194150-27480] SHAFT, reverse fork 37- 20 1 1
194150-27530{ ARM, range shift 37-32f 1 1
194150-27540{ RETAINER, shift lever 37-33] 1 1
194150-27610} FORK, range shift 37- 34 1 1
-22- Noy., 1981

Nov., 1981



NUMERICAL PART NO. LIST

Q'ty/Unit
Part No. Description Refer. Remarks
YM34l | YNISID
194150-27631| FORK, range shift 37- 35 1 1
194150-27760| RETAINER 37-50] 1 1
194150-27810| SEAL SC 20 35 8, oil 36- 58 1
194150-27840| O-RING 80-G 34- 42| 1
194150~27840] 0-RING 80-G 35- 36 1
194150-32330{ SHIM(A) t=0.2 39- 21| - -
194150-32340] SHIM(B) t=0.3 39- 22} - -
194150-32350| SHIM(C) t=1.0 39~ 231 - -
194150-32360) SHIM(D) t=0.1 39- 4] - -
194150-32680| PACKING, axle housing 40- 5| 2 2
194150-33150| SPRING, return 40- 18| 1 1
194150-36511 | SHOE, brake 41- 1} 4 []
194150-36550] SPRING, return - 27 4 4
194150-36571| DRUM, brake 41- 3] 2 2
194150-36630] PACKING, brake cover 41- 5§ 2 2
194150-36651)| JOINT, air breather 39- 31} 2 2
194150-36721} ANCHOR PIN, brake 41- 7| 2 2
194150-37510| SPRING, return 41- 23| 2 2
194150-37530] SPACER, spring 41- 19| 1 1
X- 194150-37551] SHAFT, brake pedal 41- 24| 1 1
194150-37570| WASHER, shaft 1.2t{41- 26] 1 1
X~ 194150~37660| LEVER, pedal lock 41- 271 1 1!
194150-42280| PIPE, breather a-nf 1| !
194150-45320{ SPRING, relief valve 43- 61} 1 1
194150-45340{ SCREW, relief valve 43- 69| 1 1
194150-45361| HOLDER, relief valve 43- 62 1 1
194150~-47621} KNOB, lever 46~ 30| 1 1
X~ 194150-48220| PIPE, low pressure 42-24] 1 1
194150-48230| PIPE, low press. rubber 42- 25 1 1
194150-48600| BOLT M28, pipe joint 42- 271 1 1
194150-48821| CLAMP 42- 30§ 2 2
194150-48830| RETAINER, pipe clamp 42- 31 1 1
194150-48860| CLAMP, low press. pipe 42- 33| 1 1
194150-48870| SPACER, pipe clamp 42- 34 1 1
194150-51550| COVER, battery fluid inlet 46- 181 1 1
194150-51620] WIRE 26~ 26 4
194150-51620| WIRE 48- 9 5 S
194150-51620| WIRE 48~ 10} 1 1
194150-52160] SWITCH, horn 48- 25| 1 1
194150-52170] CAP, horn switch 48- 26 1 1

Now., 1981

-223 -

Nov,, 1981

NUMERICAL PART NO. LIST

Qty/Unit
Part No. Description Refe. Remarks
YM41 [ YM24ID

194150-62210} U-BOLT M10 50- 10} 2 2

X- 194150-62512| STEP(L) 50~ 331 1 1

X- 194150~62522| STEP(R) 50- 34§ 1 1

X- 194150-62532| BRACKET (FL) , step $0- 35§ 1 1
194150-62560 | ABSORBER, step S0- 371 8 8
194150-71230}/ PIN, top link 52- 2§ 2 2
194150-74910|HINGE, check chain 52~ 34§ 2 2
194150-74920 | WASHER 52- 35§ 2 2
194151-04260 | PACKING 22-13] 2 2
194151-04260{ PACKING 50- 1} 2 2
19415111480 |GREASE NIPPLE MT6x1 25~ 6} 1
194151-11480 | GREASE NIPPLE MT6xl 25- 11} 1

X~ 194151~15610|ARM, pitman 30- 35 1

X- 194151-15610]ARM, pitman 31- 35 1
194151-24770) PLUG 14 28~ 5 1
194151-24770| PLUG 14 28~ 30 2
194151-24770| PLUG 14 34- 38] 1
194151-24770| PLUG 14 35~ 32 1
194151-24770{ PLUG 14 38- 1 1
194151-36670{ PLUG PT02 32- 71 1
194151-36670| PLUG PTO2 39- 25§ 2 2
194151-37730| TURNBUCKLE M10x90 32- 38] 1
194151-37730{ TURNBUCKLE M10x%90 33- 45 1
194151-37730| TURNBUCKLE M10x90 41- 30| 2 2
194151-37771| ROD(RH screw) 41- 32] 2 2
194151-42831{ PACKING, hinge top link 43- 12} 1 1
194151-45370| PLUG, relief valve 43- 70 1 1
194151-46261] SEAT, relief valve 43- 63} 1 1

X- 194151-46640] KNOB 43~ 52§ 1 1
194151-47760{ SPRING WASHER 12 46- 1} 4 4
194151-48710{CLAMP, rubber pipe 42- 29 2 2
194151-57100{ HORN 48- 87 1 1
194151-57210| SPACER 48- 92| 1 1

P~ 194151-62130| SUB-FENDER(L) 50- 8] 1 1

P- 194151-62140| SUB-FENDER(R) S0- 9| 1 1
194151-63240} CUSHION, rubber 5i- S| 2 2
194151-63250] SPACER 51- 7] 2 2
194151-63250| SPACER 48- 88§ 2 2
194151-65710| LABEL, gear shift $7- 27| 1 1
194155-05210 BOLT M6x16 23- 23| 2

Nov., 1981 -2 - Nov., 1981



NUMERICAL PART NO. LIST

NUMERICAL PART NO. LIST

Qtyfusit
Part No. Description Refer. Remarks
M6 { YMIAID
194155-05210] BOLT M6x16 24- 14 2
194155-05210} BOLT M6x16 49- 1] 4 4
194155-27810{ KNOB, P.T.O0. shift lever 37- 51 1 1
194155-51151| HARNESS (E), wire 48~ 5} 1 1
194155-52110] SWITCH, main 48- 20§ 1 1
194155~52190| KEY, main switch 48- 211 1 1
194155-53100{ LIGHT ASS'Y, head 48- 39 2 2
194155-53110| LIGHT UNIT 48- 40] 2 2
194155-531.20] SOCKET 48- 41] 2 2
194155~55810{ BULB 12V 35/25W 48~ 42] 2 2
194155-61241} BOLT, hood hinge 49- 10] 2 2
194155-61251| BUSH, hood hinge 49~ 11} 2 2
194159-15720{ GUIDE, column 30- 371 1
194159-15720| GUIDE, column 31- 37 1
194160-22110| SKAFT, main driving 32- 20 1
194162-58830] GROMMET 20 23- 3} 1
194162-58830] GROMMET 20 24- 3 1
194165-22490| STOPPER, clutch pedal 32- 311 1
194165-22490} STOPPER, clutch pedal 33- 44 1
194166-14800{ TIRE w/TUBE 6~14 56~ 3 1
194166-14800{ TIRE w/TUBE 6-14 56- 8 1
194166-14810] TIRE 6-14 i56- 4 1
194166-14810| TIRE 6-14 56- 9 1
194166-14820} TUBE 56- S 1
194166-14820{ TUBE 56- 10 1
194167-01500] CABLE, decompression 21- 35 1 1
194167-48160| PACKING 28 42- 221 2 2
194167-56900{ CABLE, hour-meter 48~ 85} 1 1
P- 194167-61210]GRILLE, front 49- 98 1} 1
X~ 194167-61320} HINGE, hood 49-13] 1 1
P- 194167-61500{BOX, panel 49- 481 1 1
P~ 194167-61620| COVER, panel box 49- 53] 1 1
194170-42130) BUSH 55x60x40 43- 3} 2 2
X~ 194170-42200]|CASE ASS'Y, cyl. side 43- 71 1 1
194170-42220{ PACKING, side case 43-10] 1 1
X- 194170-43200{ HEAD ASS'Y, cylinder 43-13] 1 1
1943170-43310} PISTON 44- 1] 1 1
194170-43410{ ROD, piston “- 4 1 1
194170-44110] CRANK, lift 4- 5 1 1
194170-44210) SHAFT, connecting 4~ 6] 1 1
Nov., 1981 ~225~ Nov,, 1981

Qy/Unit
Part No. Description R;f,f" Remarks

Y4 {YMIGD
194170-44230| WASHER 45x73x3.2 “4- 77 2 2
194170-44250| SLEEVE, lifting shaft 4“4- 8| 2 2
194170~44260) SEAL, spline shaft 4~ 9| 2 2
X- 194170-44420] ARM(L), lift £4- 10} 1 1
X- 194170-44430{ ARM(R), 1lift 44-11] 1 1
X- 194170-44510| ARM, feed back 44~ 13} 1 1
194170~45100| VALVE ASS'Y, control 45~ 1} 1 1
194170-45220] BAR, push 45« 4 1 1
194170-~45230] SPRING, LM check 45- 5} .2 2
194170-45250| HOLDER 45- 61 1 1
194170-45320] SPRING, unload 45~ 8] 1 1
194170-45330| PLUG 45- 9} 1 1
194170-45350{ SPOOL 45- 10§ 1 1
194170-45360} SPRING 45- 11 1 1
194170-45370| PLUG 45-12; 1 1
194170-45410| PLUG, spool 45~ 34| 1 1
194170-45430( RING, back-up 45- 32 1 1
194170-45440§ PLUG 45- 14] 1 1
194170-45520] SPRING, spool 45- 16} 1 1
194170-45530) STOPPER, spool 45-17] 1 1
194170-45540| PIN 45- 18 1 1
194170-45550] BAR 45- 191 1 1
194170-45560] WASHER 12x40x0,6 45- 20| 1 1
194170-45570} CIRCLIP 45- 21 1 1
194170-45600| SEAT, relief valve 43- 371 1 1
194170~45610| SPRING, relief valve 43~ 38} 1 1
194170-45620) HOLDER, relief valve 43-39; 1 1
194170~45630] PLUG, relief valve 43- 40} 1 1
194170-45700] SHIM t=0.1 43~ 4] - -
194170~45710| SHIM t=0.2 43- 42] - -
194170-45720{ SHIM t=0.3 43~ 43} - -
194170-45730] SHIM t=0.5 43- 44 - -
194170~45740] SHIM t=1.0 43~ 45] ~ -
194170-46300 VALVE, stop 43~ 49} 1 1
194170-46620| BOLT, stop 43- S0 1 1
194170-46630| HOLDER, valve 43- 51} 1 1
194170-46651| RING, back-up 43~ 53 1 1
194170~-46660] SPRING, return 43~ 54 1 1
194170-46670] CAP 43~ 55 1 1
X- 194170-47310| BRACKET 46~ 3 1 1

Nov., 1981 -226 - Nov., 1981



NUMERICAL PART NO. LIST

Qity/Unit
Part No. Description Reler. Remarks
TMIQ L YNID
X~ 194170-47320{ PLATE 46«7 4] 2 2
X~ 194170-47360| LEVER, position control 46- 5| 1 1
X~ 194170-47370| LEVER, draft control 46- 6| 1 1
194170-47380] SHAPT, position control 46- 8} 1 1
194170~47390| SHAFT, draft control 40%- 9 1 1
X~ 194170-47400{ GUIDE, position control 46~ 11} 1 1
X~ 194170-47410|{GUIDE, draft control 46~ 12 1 1
194170-47420|BAR, position control 46- 13] 1 1
194170-47430]BAR, draft control 46- 14 1 1
194170~47440| PLATE, friction 46- 15] 1 1
194170-47450 | SHAFT, feed back 46~ 17) 1 1
194170-47460| SHAFT, feed back 46- 18] 1 1
194170-47470 1 ARM, feed Back 46- 19]) 1 1
194170-47480{ARM, feed back 46- 20} 1 1
194170-47490| ARM w/BUSH 46- 21 1 1
X~ 194170-47510|ROD(C), feed back 46- 26| 1 1
194170-47520{STUD 46~ 27| 1 1
194170-47530| STUD M8x90 46- 28] 2 2
194170-47540| SPACER, quide 46- 29| 2 2
194170-47710{ SPRING (A} 47- 1] 1 1
194170-47720{ SPRING (B) 4- 21 1 1
194170-47720| SPRING(B) 497- 21 1 1
X- 194170-47730{ RINGE ASS'Y, top link 4a9- 31 1 1
X~ 194170-47740{COVER, rear 47- 6| 1 1
194170-47770| PIN(B), hinge 47- 8] 1 1
194170-47780{ STOPPER, hinge 47- 91 1 1
X~ 194170-47800| BOLT w/BUSH 47- 101 1 1
X~ 194170-72200{BOLT, eye 52- 12 1 1
X- 194170-72230| TURNBUCKLE, lift link 52- 13} 1 1
194171-14800 | TIRE w/TUBE 7-14 58- 8 1
194171-14800)TIRE w/TUBE 7-14 58- 13 1
194171-14810| TIRE 7-14 58~ 9 1
194171-14810|TIRE 7-14 58~ 14 1
194171-14820}TUBE 58- 10 1
194171-14820 | TUBE 58- 15 1
194180-47490|ROD(A), feed back 46- 24 2 2
194180-475060{ROD(B), feed back 46- 25| 2 2
194190-11520) BUSH 47- 4} 2 2
194190-15560|BOLT M10x32 30 -34f 2
194190~-15560 | BOLT M10x32 31- 34 2
Nov., 1981 -227 - Nov., 1981

NUMERICAL PART NO. LIST

Qy/Unit
Part No, Description Refer. Remarks

YM241 { YMI41D!
194190-26180] JoInT 36-10f 1] 1
194190-26180/ JOINT 36- 48] 2| 2
194190-26340] SPACER 20x38x4.5 36- 36 1
194190-26860] COVER, P.T.0. shaft 34- 39} 1
194190-26860] COVER, P,T.0. shaft 35- 33 1
194190-272680| 0-RING 37-12] 1 1
194190-31120{ SHIM(A) t=0.3 27- 32 -
194190-31130| SHIM(B) t=0.2 27- 33 -
194190-31490 | BUSH 32x36x20 27- 4 1
194190-31490| BUSH 32x36x20 27- 21 1
194190-31510| GEAR, side 27- 18 2
194190-32100 | HOUSING ASS'Y, differential |27~ 20 1
194190-51420| CABLE, battery earth - 8 1] 1
194190-61560] RIVET 5x6 49-52] 4| «
194190-61740| ROD, battery clamp 49-2| 2] 2
194190~61750|CLAMP, battery 49-23f 11 1
194190-61761 | RUBBER, cushion 49- 25 4| 4
194191~13232{ SHIM t=0.5 24- 10 -
194191-13240{ SHIM t=0.25 24~ 11 -
194191-13270] SLEEVE 26- 19 2
194191-13331 { COUPLING (B) 6~ 20 1
194191-13340|SEAL 26- 22 1
194191-13350 | SPACER 20x30x1.6 26- 23 2
194191-13376]B00T, rubber 26~ 25 2
194191-13530| ROLLER BEARING $HR32006xJ 27- 8 2
194191-13540| CASTLE NUT M28x1.5 21- 9 1
194191-13662| COLLAR 52.4x55x6 27- 39 1
194191-13671 | COLLAR 28x40x12 27- 10 1
194191-~13681 | SEAL 7C 40 55 8, oil 27- 40 1
194191-28480 | noB 38- 16 1
194197-01160| SPRING, lock 21- 4] 1} 1
194200~41170 |0~RING 42- 3] 1] 1
194200-41180 | RING, sealing €@- 4f 2] 2
194200-41190 | RING, support 42- 5] 21| 2
194200-41200 | 0-RING 2- 6| 2] 2
194200-65601 | EMBLEN, front s7-30) 1] 1
194200-65601 | EMBLEM, front 9-321 1] 1
194200-65610{NUT 5 s7-31] 2 2
194200-65610{NUT S 49-33) 2] 2
194240-13520{SHIM, center pin -1l 1

Nov., 1981 -28 - Nov., 1981



NUMERICAL PART NO. LIST

Qty/Usit
Part No. Description RS:L Remarks
Tu2at [ YMISID
X- 194240-14110] ARM(L), knuckle 25~ 29} 1
X- 194240-14210{ ARM(R}, knuckle 25- 30 1
X~ 194240-26910| GUARD, P.T.O. shaft 34- 41 1
X- 194240-26910{ GUARD, P.T.O. shaft 35~ 35 3
X- 194240-27510| LEVER, range shift 37- 314 1 1
P- 194240-35120| DISC 55- 11 1
P- 194240-35120{ DISC 55~ 21} 1
P- 194240-35120{ DISC 56~ 16 1
P~ 194240-35120{DISC 56~ 26 1
P- 194240-35120/DISC 58~ 24 1 1
P- 194240-35120|DISC 58~ 34§ 1 1
P- 194240-35230| WHEEL ASS'Y DCWIx24W 58~ 20] 1 1
P- 194240-35230{ WHEEL ASS'Y DCW9x24W 58~ 30§ 1 1
194240-51501{ BATTERY N70Z-TP 48- 17} 1 1
194240-51701 ] BRACKET, socket 46~ 12} 1 1
194240-52120] SWITCH, light 48- 22| 1 1
194240-52210]NUT M22 48- 28§ 1 1
194240-52220] STAY, start switch 48~ 29] 1 1
X- 194240-62221| SUPPORT, fender 50- 12} 2 2
194240-62230 U-BOLT M10, 50- 14} 1 1
194240-62240| U-BOLT 50- 16] 1 1
X~ 194240~62541 | BRACKET(R) , step 50- 36| 2 2
194240-64754 | LABEL {Side mark) 57- 3} 2 2
194240-65432{ LABEL, throttle $1- 91 1 1
194240-65441 | LABEL, diff. lock 57- 10] 1 1l
X- 194240-75720| BRACKET, rear hitch 53- 3} 1 1
X~ 194241-13301{ SHAFT, propeller 26- 20 1
X- 194241-14611{COVER(F), shaft 26~ 29 1
X- 194241-14641)COVER{R), shaft 26- 30 1
X~ 194241-15100|GEAR ASS'Y, steering 3- 1) 1
X~ 194241-15100{GEAR ASS'Y, steering 31- 1 1
X~ 194241-15110|BODY w/BUSH 30- 2 1
X~ 194241-15110{BODY w/BUSH 31- 2 1
X- 194241~15200 ) COLUMN 3o- 5§ 1
X~ 194241-15200 ] COLUMN 31- 5 1
194241-15310|BUSH, column 30- 11} 1
194241-153101BUSH, column 31- 11 1
194241-15350] SEAL, oil 30- 14] 1
194241-15350 | SEAL, oil 31- 14 1
194241-15500 | BALL NUT 30- 23§ 1
Nov., 1981 -229- Nov.,, 1981

NUMERICAL PART NO. LIST

Q'ty/Unit
Part No. Description Refer.
¥MI4L [ YM24ID
194241-15500} BALL NUT 31- 23 1
X- 194241-21110{HOUSING ASS'Y, clutch 33- 1 1
194241-22100| SHAFT, main driving 3-23 1
194241-22250]{SEAL TC 30 55 12, oil 33- 24 1
194241-22260] SPACER 46x54.5x1 33- 25 1
X~ 194241-22330{SHAFT, clutch release 32~ 28] 1
X- 194241-22330{SHAFT, clutch release 33~ 35 1
194241-24310|RETAINER, front oil seal 35~ 20 1
194241-27540{ PLATE, keep 38- 4 1
194241-28151 | SHAFT, idle gear 8- 7 1
194241-28160]|GEAR, idle 8- 8 1
194241-28180] NEEDLE BEARING $2025 8- 9 1
194241-28211 ) SHAFT, front drive 38- 10 1
194241-28310{ARM, shift 38- 12 1
194241-28321 | PORK, shift 38- 13 1
X- 194241-28330| LEVER, clutch 38~ 14 1
194241~28341| SHAFT, fork 38~ 15 1
194241-28510| SRAFT, clutch 38~ 17 1
194241-28540] COLLAR 25x34x53.5 38- 20 1
X- 194241-36710] CAMSHAFT, brake a- 6f 2 2
X- 194241-42300] STRAINER ASS'Y 34~ 59] 1
X- 194241-42300| STRAINER ASS'Y 35~ 56 1
194241-42310{ SCREEN 34~ 60| 1
194241-42310{ SCREEN 35~ 57 1
X- 194241~-42330;COVER, strainer 34~ 611 1
X- 194241-42330) COVER, strainer 35- 58 1
194241-42340} STUD, strainer 34~ 62 1
194241-42340{STUD, strainer 35~ 59 1
194242-01110 LEVER, throttle 21- 21 1 1
194242-01140{ BRACKET, throttle A~ 3 1 1
194242-01320{ ROD, throttle link 21~ 8 1 1
194242-01440|ROD(A), throttle pedal 21~ 22 1 1
194242-01450| ROD(B) , throttle pedal 21~ 23} 1 1
194242-01460{ LINK, throttle pedal 21~ 24} 1 1
Z- 194242-03420) PIPE, exhaust 20~ 11 1 1
X~ 194242-04230| BRACKET (R), tank 22- 11 1 1
X- 194242-04300| STAY, water separator 22~ 14) 1 1
X- 194242-11210{AXLE, front 25- 1 1
X~ 194242-16100{ ROD ASS'Y, drag 30~ 42] 1
X- 194242-24100{ HOUSING ASS'Y, transmission - 1y 1
Nov., 1981 ~230~



NUMERICAL PART NO. LIST

QyfUnit
Part No. Description Refer.
YM241 L YMIOID
X~ 194242-37420| PEDAL(L) ASS'Y, brake 41- 17§ 1 1
X~ 194242-41120{ PUMP ASS'Y, hydraulic 42- 17 1 1
X- 194242-42100|CASE ASS'Y, hyd. cyl. 43- 1 1 1
194242-42150| PACKING, hyd. cyl. case 43- 6| 1 1
194242-47710] SPRING(A) 7~ 1} 1 1
X- 194242-48110]PIPE, high pressure 42- 20} 1 1
194242-51110{ HARNESS (A) , wire 48- 1 1 1
194242-51120{ HARNESS (B) , wire 48- 2] 1 1
194242-51130 | HARNESS (C), wire 8- 3] 1 1
194242-51140 | HKARNESS (D), wire 48- 4] 1 1
194242~-51660| CLAMP (D}, binding 48- 11) 4 4
194242-51820| HARNESS, socket 48- 131 1 1
194242-53400| LIGHT ASS'Y, warning 48~ 43| 2 2
194242-53600]| LAMP ASS'Y¥, stop 48~ 50} 2 2
194242-53620} BULB 12V 21/5W 48~ 52} 2 2
194242-53630{ LENS (red) 48~ 53] 2 2
194242-53640| LENS (clear) 48~ 54| 2 2
194242-55420{ LENS 48~ 45| 4 4
194242-55430| SCREW 48- 46] 8 8
19424255430 | SCREW 48- 55| 8 8
194242-55440 | WASHER 12, fluted 48~ 47| 2 2
194242-55440|WASHER 12, fluted 48~ 56} 2 2
7= 194242-62110| FENDER (L) 50- 6] 1 1
#- 194242-62120| FENDER(R) S0- 7j 1 1
19424262210 U-BOLT M10 50- 11| 1 1
P- 194242~62220| STAY (L), warning light 50~ 13] 1 1
?- 194242-62230| STAY(R), warning light 50~ 15 1 1
194242-62570{ BRACKET (FR) , step 50- 38] 1 1
X- 194242-63120|STAY, license plate S1- 2 1 1
X- 194242463210} BRACKET, seat S1- 3] 1 1
194242-64120| STAY, rear-view mirror 49~ 61 1 1
194242-64720| LABEL {Model) 57- 1} 2
194242-65300{ LABEL, pilot lamp 57~ 4] 1 1]
194242-65310]| LABEL, charge lamp 57~ 4| 1 1
194242-65330| LABEL, hyd. press. lamp 57- 6| 1 1
194242-65340) LABEL, filter lamp 57- 1 1 1
194242-65350] LABEL, engine starting 57- 8] 1 1
194242-65450| LABEL, decompression 57~ 11} 1 1
194242-65460) LABEL, clutch caution 57- 12§ 1 1
194242-65510| LABEL, position indication §7- 13| 1 1
Nov., 1981 -231 - Nov., 1981

NUMERICAL PART NO. LIST

Q'ty/Unit
Part No. Description Rﬁi“ Remarks
YM1e1 | YMIGID
194242-65520{ LABEL, hyd. lift 57~ 14} 1 1
194242-65550| LABEL, lubrication 57- 17f 1
194242-65620| LABEL, warning 57- 20§ 1 1
194242-65630| LABEL, gear oil 57- 22 1 1
194242-65660| LABEL, caution 57- 23] 1 1
194242-65670{ LABEL, fuel 57- 24] 1 1
194242-65680{ LABEL, do not tow 57- 25] 1 1
194242-65690| LABEL, steering 57~ 26) 1 1
194242-65720| LABEL, key switch 57- 28] 1 1
194242-65750| LABEL, slow return 57-29] 1 1
X- 194242-75710| KITCH, rear 53- 2| 1 1
X~ 194242-75730|HITCH, rear (upper) 53- 4] 1 1
194242-75740| PIN 22x163.5, hitch $3- 5§ 1 1
194242-75750| PIN 22x90, hitch 53~ 6| 1 1
X- 194243-24100| HOUSING ASS'Y, transmission 35- 1 1
194243-64720| LABEL (Model) 57- 2 2
194243-65550{ LABEL, lubrication 57- 18 1
194270-71540§ CBAIN S1- 17f 1 1
194273-65611 | LABEL, P.T.0. change 57-19] 1 1
194274-13560| BOLT M12x30 40- 14) 12 | 12
194274-13580{ SPRING WASHER 12, lock 40- 15§ 12 | 12
P- 194275-12910| WHEEL DC3.00Dx15 55- 2] 2
P- 194275-12910| WHEEL DC3.00Dx15 58~ 2] 2
194275-45340) SCREW, relief valve 43- 36f 1 1
X~ 194275-63111| SEAT, operator's S1- if 1 1
194280-34170] SPRING WASHER 16, lock 40- 43| 12 | 12
194281-31490] BUSH 40x2x22.5 39- 10f 2 2
194281-31570| WASHER 41x60x1.0, thrust 39~ 12 2 2
194281-31580] LINER, differential pinion 39- 13} 2 2
194281-31820] SHAFT, differential pinion 39- 14| 1 1
194281-63240] SPRING, cushion 51- 6| 2] 2
194282-24471] u-NUT M14 34- 33} 3
194282-24471| U-NUT M14 35- 27 3
194282-24471| U-NUT M14 37- 44 1 1
194282~25510{ GEAR, range shift 36- 14| 1 1
194282-27870]| WASHER 14x26x2 34- 43| 3
194282-27870] WASHER 14x26x2 35- 37 3
194282-27870] WASHER 14x26x2 37-82] 1 1
X~ 194282-32310| CARRIER (L), differential 39~ 19) 1 1
X- 194282-32320{ CARRIER(R}, differential 39- 20 1 1

Nov., 1981

-232-~

Nov., 1981



NUMERICAL PART NO. LIST

Nov,, 1981

Qiy/Usit
Put No. Descripti R:Jie." Remarks
YM3es | YMI6ID
194282-33120) SLIDER 40- 17 1 1
194282-33460| SEAL TC 50 68 9, oil 40- 35 2 2
194282-33480| WASHER 13x36x6 40- 314 2 2
194282-34130] BALL BEARING #5209 40- 39 2 2
194202~34160| WASHER, rear axle 40- 41 2 2
194282~34180] BOLT M16x35 40- 44] 8 8
194282-36660]| PIPE 8x380, vinyl 39- 32| 2 2
X- 194282-48150| PIPE, low pressure 42- 21} 1 1
X~ 194283-28110]| CASE, front drive 38- 5 1
194283-28220| GEAR, front drive 38- 11 1
194283-28580] GEAR, front drive 38~ 21 1
X- 194283-48190] PIPE, low-pressure 42- 231 1 1
X- 194284-72400] LINK (L), 1ift 52- 22] 1 1
X- 194284-72450] YOXE, lift link 52- 14 1 1
X~ 194284~73510{ LINK, lower 52- 27} 2 2
194284-74800{ CHAIN(R) , check 52~ 33 2 2
194286-01350] LEVER, throttle link 2- 9 1 1
X~ 194286~01411] PEDAL, throttle 21- 20 1 1
194286-01450{ BUSH 12x18x20 21- 21} 1 1
194286-01550| BRACKET, decomp. lever 21- 36 1 1
194286~04110] TANK, fuel 2- 1] 1 1
194286-04140| STRAINER, fuel 22- 2] 1 1
X~ 194286-04220] BRACKET (L), tank 2-10f 1 1
194286~05110| COVER(L), belt 23- 22f 1
194286-05110) COVER(L) , belt 24- 13 1
X- 194286-11110] BRACKET, front axle 23- 1} 1
X- 194286-11150] BRACKET, radiator 23~ 21 1
X- 194286~11150] BRACKET, radiator 24~ 2 1
X~ 194286-13500| BRACKET ASS'Y(F) 23~ B} 1
X- 194286-13530] BRACKET ASS'Y(R) 23- 12 1
194286-24340] RETAINER, bearing 34~ 26 1
194206-24340] RETAINER, bearing 35- 22 1
X- 194286-24430| COVER, rear 34- 29 1
X~ 194286-24430| COVER, rear 35- 23 1
194286-24451 BRACKET, P.T.O. #-31] 1
194286-24451] BRACKET, P.T.O. 35~ 25 1
194286~24460] SUPPORTER, P.T.O. 34~ 321 3
194286-24460} SUPPORTER, P.T.O. 35- 26 3
194286-25530| SLEEVE 20x25x40, bearing 36- 16 1 1
194286-25540| SPACER 20x26x3 36- 6 1 1
~233- Nov., 1981

NUMERICAL PART NO. LIST

Part No.

Descrinti

Qty/Unit

Refer.

M | YMI4ID

194286-25601
194286-25611
194286-25621
194286-25631
194286-25641

194286-25700
194286-25730
194286-25800
194286-25850
194286-26210

194286-26230
194286-26260
194286~26310
194286-27660
194286-27670

194286-27680
194286-27710
194286-31400
194286-31490
194286-31510

194286-32610
194286-32620
194286-32810
194286-32820
194286-33110

X- 194286-33140
X~ 194286~33150
194286-33210
194286-33220
194286-33410

194286-33450
194286-33550
194286-34120
194286-34150
194286-34161

>
]

194286-34190
194286+34360
194286-34390
194286-34830
X- 194286-36610

BEARING ASS'Y, countershaft
ROLLER BEARING

RACE, outer

SPACER

CIRCLIP 65x4.5

GEAR ASS'Y, reduction
NEEDLE BEARING 20 28 25
GEAR ASS'Y, countershaft
GEAR, 5th speed

PINION 2z=12/19, P.T.O.

GEAR, P.T.O. lst
GEAR(Z=49), P.T.0. sliding
SHAFT, P.T.0.

FORK, P.T.O. shift

SHAFT, P.T.0. shift fork

ARM, P.T.0. shift
LEVER, P.T.0. change
GEAR w/COUNTERSHAFT
WASHER 30x64x3.5

GEAR, differential side

HOUSING (L), rear axle
HOUSING(R), rear axle
HINGE(L), lower link
HINGE(R) , lower link
FORK, shift

PEDAL ASS'Y, diff. lock
PEDAL, differential lock
FLANGE(A), differential
FLANGE(B), differential
PINION, final reduction

SPACER 25x50x14

GEAR, final reduction
SHAFT, real axle
SPACER 57x240x5.2t
STUD M16x64

SCRAPER

SLEEVE 45x60x19, oil seal
SPACER

NUT M16

COVER(L) , brake

36- 19
36- 20
36~ 21
36~ 22
36- 23

36- ?
36- 9
36- 25
36- 30
36~ 47

36- 51
36- S2
36~ 53
37- 46
37- 47

37- 48
37- 4
39- 2
39- S
39- 11

40~
40~
40-
40~
40- 1

L R

40- 19
40- 23
40- 24
40- 29

40- 30
40- 36
40- 38
40~ 40
40~ 42

40- 45
40- 46
40~ 47
40~ 48
41- 4

[N S
N e

e N e
o et e N e

N B et e e e B D Bt bt et e e e et s e
L o o I T ) »N o e e ]

L U SOy RN XY
- oo N

o NN -
& NN -

Nov., 1981

—234 ~

Nov., 1981



NUMERICAL PART NO. LIST

Qty/Unit
Part No. Description Refe. Remarks
M [ Y30
X- 194286-36620| COVER(R), brake a-u| 1|1
19428636740 BusH a- 3| 2| 2
194286-48290 | BRACKET, filter @-26 1f 1
X- 194286-48300| COVER ASS'Y, strainer a2-4s] 1] 1
194286-48320| BASE, valve 42- 48] 1 1
194286-48330 SPRING, valve - 1] 1
194286-48340| BOLT -5 1] 1
19428648350 PLUG -5 1|1
194286-48360 | SEAT, insulator 2-53| 1 1
19428648370 |WASHER, lock s 1|1
194286-56100| HOUR-METER s-80 1] 1
P~ 194286-61100| HOOD -7 1]
P- 194286-61160| PANEL, hood (upper) - 8 1)1
194286-61430 |RUBBER (AR), sealed w15 1] 1
19428661440 | RUBBER(B),, sealed 49- 16 1 1
194266-61450 | RUBBER(C), sealed w-1) 2| 2
194266-61460 [RUBBER (D) , sealed -8 1| 1
X- 194286-61530|BRACKET, panel box -4 1|1
194286-61610 | PANEL, dash-board w97 1| 1
X- 194286-61740|STAY, front w20 1|1
194286-61770 [SUPPORT (L) , cubber w-2 11
194286-61780 | SUPPORT(R) , rubber o-280 1| 1
X- 194286-71500| TURNBUCKLE, top Link s- 4 1] 1
194286-74680 | TURNBUCKLE, check chain s2-31) 2| 2
194286-74720|BOLT(L) , eye s2-32 2 2
X- 194287-11110| BRACKET, front axle u- 1 1
X~ 194287-16101{ROD ASS'Y, drag 3- 42 1
X 194287-16102{ ROD ASS'Y, drag - 1
194287-28520| CLUTCH (A} 3- 18 1
194287-28530| CLUTCH (8) 38- 19 1
194287-28540 LOCK NUT M16 36- 37 1
194267-28550| LOCK NUT M16 36- 38 1
194267-28560|WASHER 16.5x30x6.5 36- 39 1
194287-31400 GEAR w/COUNTERSHAFT 39- 33 1
194267-61410| RUBBER (AL), sealed 9-uf 1|1
X- 194287-61750{ PLATE(L) , side w-u) 1|1
X- 194287-61760| PLATE(R), side ©-260 1] 1
194310-04250|CLANP, fuel tank 2-12| 2| 2
X- 194310-15150{ COVER w/BUSH, side - 3| 1
X- 194310-15150{ COVER w/BUSH, side a3 1
Nor., 1981 2% Nov, 1981

NUMERICAL PART NO. LIST

Refer. QuylUnit
Part No. Description No. Remarks
Y341 § Yag2e1D
194310-15170] PLUG PTOL 30- ¢4 1
194310-15170{ PLUG PTOL - 4 1
194310-15181{ BOLT M10x80 30- 32f 2
194310-15181 | BOLT M10x80 31- 32 2
194310-15320| PACKING, side cover 30- 12 1
194310-15320| PACKING, side cover 3l- 12 1
194310-15411| SHAFT, sector 30~ 15{ 1
194310-15411] SHAFT, sector 31~ 15 1
194310-47790| PLATE, friction 46- 32] 1 1
X- 194311-11510{PIN, center 4- 8 1
194311-11520] SPACER 30x55x18 24- 9 1
X- 194311~12110|ARM(L), knuckle 26- 1 1
X- 194311-12210{ARM(R) , knuckle 26~ 2 1
X- 194311-12310{ TIE-ROD 26~ 4 1
194311-13101[GEAR ASS‘'Y, ring 27- 1 1
194311-13130| SHIM t=0.4 21- 5 -
194311-13140|SHIM t=0.5 27~ 6 -
194311-13150{ SHIM t=0.6 271- 17 -
194311-13360) SPRING 26~ 1 1
X- 194311-13401CASE ASS'Y 8- 1 1
194311-13420} BUSH 30x34x25 28- 3 2
194311~13430{SEAL KC 30 42 7, oil 28- 4 2
194311-13450|CAP, front axle case 27~ 36 1
194311-13460 | SHIM(A) t=0.3 27- 31 -
194311-13470 | SHIM(B) t=0.2 27~ 38 -
194311-13510| SHAFT, front lst 21- 7 2
194311-13520] PINION 21- 28 2
194311-13530] SHIM(A) t=0.2 21- 29 -
194311-13540| SHIM(B) t=0.3 27- 30 -
194311-13550| SPACER 27- 31 2
X- 194311-13611|AXLE, front 28~ 8 2
194311-13620] PACKING, front axle 28- 9 2
194311-13631 ] DIPSTICK 28- 10 1
X- 194311-13710|{CASE, front gear (upper) 28- 20 2
194311-13720{SEAL TCx6 25 40 7, oil 8- 21 2
194311-13730|BOLT, stopper 28- 22 2
X- 194311-13751|CASE, front gear (lower) 28~ 23 2
194311-13760 | SEAL TCS 115 145 13.5, oil 28- 24 2
X~ 194311-13771|CAP, front gear case 28- 25 2
194311-13790|SEAL TCFY S0 68 14.3, oil 8- 7 2
Nor., 1981 -2%6- Nor., 1981



NUMERICAL PART NO. LIST

Q'ty/Unit
Part No. Description R,‘,f:"
M4 | Ys241D
X- 194311-13810{ BRACKET(L),, king pin 28- 28 1
X- 194311-13820| BRACKET(R), king pin 28- 29 1
194311-13850| SHAPT, front 2nd 29- 1 2
194311-13860 | SHIM(A) t=1.0 29- 2 -
194311-13870 | SHIM(B) t=1.2 29- 3 -
194311-13880 | KEEDLE BEARING #K203518 29- 4 ‘
194311-13890| COLLAR 26x33.5x22.5 29- 5 2
194311-13910|WASHER 28x33.5x2, thrust 29- 6 2
194311-13920 | CIRCLIP WR28 29- 1 2
194311-13930| SPACER 25x35x5 29- 8 2
194311-13940| GEAR 29- 9 2
194311-13950| PINION 29- 10 2
194311-13960]CIRCLIP 50-5 29- 11 2
X- 194311-14101|sPINDLE ASs'Y, front 29- 18 2
194311-14121 [GEAR, front final 29- 21 2
194311~14130 | WASHER 35 29- 22 2
194311-14161 | COLLAR 48.6x38.5 29- 23 2
194311-14172|COLLAR 40x50x20 29- 24 2
19431114180 SHIM(A) t=0.2 29- 25 -
194311-14190 | SRIN(B) t=0.3 29- 2 -
194311-14650 | BOOT, shaft 26- 31 1
P- 194311-14700| WHEEL DCSJAXLAW S6- 2 1
P- 194311-14700|WHEEL DCSJAX14W 56- 7 1
P- 194311-14700 | WHEEL DCSJAX14W 58- 7 1
P~ 194311-14700 | WHEEL DCSIAXLAW 58- 12 3
194311-28120| SEAL 1C 30 47 8, oil 38- 6 1
194320~47760|PIN 22 a- 11
194320-47860| LOCK BOLT M10 a-13 1|1
194321-13210 | BOUSING, differential 9- 8] 1] 1
194321-13230 | PINION, differential 9- 9| 2| 2
194321-13920|SEAL TC 60 75 9, oil 40- 1} 2 2
194321-13930 |SEAL VC 60 75 6, oil aw- 2| 21 2
X~ 194322-47910|BAR, lock 47- 14 2 2
194322-47920(BOLT, fulcrum -1 2| 2
%- 194322-47930| SPRING(L), lock bar a-160 1] 1
X- 194322-47940| SPRING (R}, lock bar 47- 17 1 1
194322-61260| PAD(C) as-12] 1|1
19432263250 | RETAINER(B) 51- 8 2 2
194322-63280] RETAINER(A), spring s1- 9| 2§ 2
- 194322-71600{BOLT (R}, eye s2- s/ 1} 1
Nov., 1981 29 -

NUMERICAL PART NO. LIST

Qty/Unit
e — Rt Remas
Y241 | YMIUD
X~ 194322-71700| BOLT(L), eye 52« 6} 1 1
194362-13780| PACKING, gear case 28- 26 2
194370-26870| PACKING, P.T.0. cover - 40} 1
194370~26870] PACKING, P.T.O. cover 35- 4 1
X- 194370-44520| RETAINER, shaft - 147 1 1
194370-48350{ VALVE 42-521 1 1
194370-48390| STRAINER 42- 58 1 1
194420-15700 WHEEL ASS'Y, steering 30- 39 1
194420-15700| WHEEL ASS'Y, steering 31- 39 1
194420-31820] SHAFT, pinion 27- 19 1
X- 194420-34310| BRACKET, 0il seal 40- 8} 2 2
194420~34340 PACKING, housing 40~ 9] 2 2
194420~47370| KNOB, lever 46- 7 1 1
194420-51410| CABLE, battery 8- 7 1 1
194420-61640| SCREW MS5x16 49-19] S H
194420-61640) SCREW M5x16 49- 54| 5 H
X~ 194432-11300] EXTENSION ASS*Y(L) 25- 2} 1
X~ 194432-11400{ EXTENSION ASS'Y(R) 25- 75 1
X- 194432-12310| TIE-ROD 25- 33 1
X~ 194432-12340( EXTENSION(L),, tie-rod 25- 36f 1
X- 194432-12350| EXTENSION(R), tie-rod 25-31 1
P~ 194432-12900| TIRE ASS'Y, front wheel 58~ 1} 2
194432-34900{ TIRE w/TUBE 11.2-24 58- 17 1 1
194432-34900| TIRE w/TUBE 11.2-24 58- 271 1 1
194432-34910| TIRE 11.2-24 58- 18} 1 1
194432-34910| TIRE 11.2-24 58- 28 1 1
194432-34920{ TUBE 58- 19 1 1
194432-34920} TUBE 58- 29| 1 1
194432-41150| SEAL, oil 42- 2|1 1 1
194432-41210{ WOODRUFF KEY 42- 71 1 1
194433-34900| TIRE w/TUBE 9.5-24 55- 131 1
194433-34900{ TIRE w/YUBE 9.5-24 55- 23} 1
194433-34900| TIRE w/TUBE 9.5-24 S6- 18 1
194433-34900| TIRE w/TUBE 9.5-24 56- 28 1
194433-34910| TIRE 9.5-24 55- 14 1
194433-34910| TIRE 9.5-24 55- 24 1
194433-34910{ TIRE 9.5-24 56~ 19 1
194433-34910| TIRE 9.5-24 56- 29 1
194433-34920{ TUBE 9.5+24 55~ 15) 1
194433-34920] TUBE 9.5-24 §5- 25 1
Nov., 1981 -238- Nov., 1981



NUMERICAL PART NO. LIST

NUMERICAL PART NO. LIST

Part No.

Remarks

Qy/Unit
Part No. Description Rele. Remarks
M4 YM201D
194433-34920| TUBE 9.5-24 56~ 20| 1
194433-34920] TUBE 9.5-24 56~ 30 1
194440-15340] PLUG, rubber 30- 13} 1
194440-15340{ PLUG, rubber 31- 13 1
194440-15870) CAP, steering wheel 30- 41 1
194440-15870) CAP, steering wheel 31- 41 1
194440-51180] PLATE, earth 48~ 6 1 1
194440-51620] CLAMP (B) 22- 25 1 1
194440-51620] CLAMP (B) 41-15] 1 1
194440-52130] SWITCH, warning light 48- 23] 1 1
194440-52190; SWITCH, safety start 48- 27} 1 1
194440-52400) BOX ASS'Y, fuse 48- 32| 1 1
194440-55100] INDICATOR ASS'Y 48- 64] 4 4
194440-55820 BULB 12V 3.4W 48- 66| 4 4
194440-61550! PACKING, panel box 49- 50| 2 2
194446-65321{ LABEL, c.w. temp. lamp 57- 5] 1 1
194447-65621) LABEL, 4-wheel drive 51- 21 1
194450-47330} STOPPER 46~ 10 1 1
194450-52150 SWITCH, stop lamp 48~ 24} 1 1
194450-53800| LIGHT ASS'Y, license plate 48- 58| 1 1
194450-53810/ BULB 12V 10W 48- 59 1 1
194450-53820] LENS 48~ 60| 1 1
194450-53830{ COVER 438- 61} 1 1
194450-53870| SCREW M5x70 48~ 62{ 2 2
194450-53880{ SHADE 48- 63} 1 1
194464-11340] BUSH 30x34x32 25~ 4} 2
194464-11340] BUSH 30x34x32 25~ 8 2
194464-15450( SEAL WASHER 30~ 21 1
194464-15450] SEAL WASHER 31- 21 1
X- 194464~16130] TURNBUCKLE 30~ 48} 1
194464-45920| PLUG 3/4-16UNF 34- 19} 1
194464-45920) PLUG 3/4-16UNF 35~ 15 1
194464-45920] PLUG 3/4-16UNF 43~ 16} 1 1
194464-45920| PLUG 3/4-16UNF 43~ 17 3 3
194464-45930| 0-RING 8-1 34- 18
194464-45930§ O~RING 8-1 35~ 14 1
194464-45930| O~RING 8-1 43~ 18} 1 1
194464-45930{ O~-RING B-1 43-19] 3 3
194464~47440| BOLT, stopper 46~ 16} 1 1
194464~47890 BOLT Ml14x28 25- 59f 12
Nov., 1981 -29 - Nov., 1981

194464-48850
194465-14220
19473057220
194730-57220
194730-57220

194730-57220
194730~57220
194730-57220
194730-57220
194730-57241

194730-57241
194730-57241
194730-57241
194730-57241
194730-57241

194730-57241
194730-57411
194730-57411
194730-57411
194730-57411

194740-00160
194740-06080
194740-06080
194740-1085¢0
194740-10870

194740-10880
194740~20251
194740-55620
194740-55620
194740-70270

194740-76200
194740~81010
194750-04400
194750-15250
194750-15250

194750-15260
194750-15260
194750-15270
194750-15270
194750-15280

Nov., 1981

Q'ty/Unit
-~ Refer.
Description No. YHI4 | YMIOID
PROTECTOR, pipe clamp 42- 321 1 1
SPRING WASHER 14 25- 58§ 12
BOOT, tie-rod end 25- 42} L
BOOT, tie-rod end 25~ 48 1
800T, tie-rod end 26~ 9 1
BOOT, tie-rod end 26~ 15 1
BOOT, tie-rod end 30- 44 1
BOOT, tie-rod end 30- 53} 1
BOOT, tie-rod end 31~ 44 2
CASTLE NUT M12 25- 43§ 1
CASTLE NUT M12 25~ 49 1
CASTLE NUT M12 26- 10 1
CASTLE NUT M12 26- 16 1
CASTLE NUT M12 30- 45§ 1
CASTLE NUT M12 30- 54] 1
CASTLE NUT M12 - 45 2
GREASE NIPPLE 1/4 25- 44} 1
GREASE RIPPLE 1/4 25- 501 1
GREASE NIPPLE 1/4 2%~ 11 1
GREASE NIPPLE 1/4 26- 17 1
WASHER 10, spring 21- 1) 2 2
BUSH 25x30x18, pedal 32- 2} 2
BUSH 25x30x18, pedal 33- 2 4
PINION, differential 27- 15 2
WASHER 14x30x0.8, thrust 27- 16 2
WASHER 35x44x0.8, thrust 27- 17 2
WASHER 13x36x4.5 21~ 26] 1 1
SEAL, ¢il 30- 25] 1
SEAL, oil 31- 25 1
BAR, assist $0- 17] 2 2
REFLECTOR ASS'Y 50- 18} 2 2
BOX WRENCH 26 S4- 2§ 1 1
SPRING, throttle 21- 25{ 1 1
SHIM t=0.05 30- 6] -
SHIM t=0,05 31- 6 -
SHIM t=0.07 30- 7| -
SHIM t=0.07 i1- 7 -
SHIM t=0.08 30- 8] -
SHIM t=0.08 3l- 8 -
SHIM t=0.] 30- 9 -
—~ 240 -

Nov., 1981



NUMERICAL PART NO. LIST

NUMERICAL PART NO. LIST

Q'ty/Unit
Part No. Description Refer.

M6 | vl
194750-15280| SHIM t=0.1 ia1- 9 -
194750-15290] SKIM t=0.2 30~ 10| -
194750-15290| SHIM t=0.2 31~ 10 -
194750-15520] BEARING 30~ 24f 2
194750-15520{ BEARING 3~ 24 2
194990-20180| NUT M8 42- 18} 1 1
194990-22030] NUT M5 48~ 38| 2 2
194990-22030{ NUT M5 49~ 2| 4 4
194990-22030| NUT M5 S0- 19f 2 2
194990-22040] NUT M6 48- 86| 2 2
194990-22040| NUT M6 48- 90| 2 2
194990-22050] NUT M8 4~ 32| 2
194990-22050| NUT M8 20~ 3] 4 4
194990-22050| NUT M8 22~ 15) 6 6
194990-22050{ NUT M8 48~ 19§ 1 1
194990-22050| NUT M8 48~ 684 1 1
194990-22120{ NUT MS 48- 96| 6 [
194990-22120{ BT M5 49- 3| ¢4 4
194990-22120| NUT M5 9~ 4 6| 6
194990-22130| NUT M6 42- 19] 2 2
194990-22130{ NUT M6 49- 5f 1 1
194990-22130{ NUT M6 50- 2| 8] 8
194990-22130{NUT M6 50~ 3] 4 4
194990-22140|NUT M8 20- 4] 2 2
194990-22140| NUT M8 9~ 6| 2 2
194990-22140| NUT M8 50~ 4} 2 2
194990-22140{ NUT M8 50- 5] 4 4
194990-22150( NUT M10 S51- 20} 1 1
194990-22830| NUT ML7(LH screw) 25~ 38 1
194990-22830| NUT M17(LH screw) 26~ 5 1
194990-~22830{ NUT ML7(LH screw) 30~ 49} 1
194990-22840| NUT MY7(RH screw) 25~ 39§ 1
194990-22840] NUT M17(RH screw) 2%- 6 1
194990-22840] NUT M17(RH screw) 30- 50 1
194990-42710] BEARING, clutch 32- 25 1
194990-42710| BEARING, clutch 33- 32 1
194990-57740{ 0~RING 30x2.4 25~ 26 2
194990-85561| KNOB, range shift lever 31~ 36] 1 1
195084~13540| BALL BEARING #NF306 39- 1 1 1
22117-050000 | WASHER 5 15- 4] 1

Nov., 1981 -241 - Nov., 1981

Q'ty/Unit
Part No. Description Refer.

M4 L YMBOID
22117-060000} WASHER 6 34-63] 1
22117-060000} WASHER 6 35~ 60 1
22117-080000] WASHER 8 5- 18{ 4
22117-080000] WASHER 8 10- 10f 3
22117-080000| WASHER 8 10- 271 4§
22117-080000 WASHER 8 13- 16 1
22117-080000| WASHER 8 46~ 33; 6 6
22117-100000] WASHER 10 S5~ 9 1
22117-100000{ WASHER 10 46- 34] 12 | 12
22117-200000 | WASHER 20 40- 25} 1 1
22137-060000 | WASHER 6 1- 35 6
22137-060000 | WASHER 6 10- 401 4
22137-060000 | WASHER 6 S0- 39| 8 8
22137-080000 | WASHER 8 $1- 10} 2 2
22137-080000{ WASHER 8 2- 16| 13
22137-080000 WASHER 8 3-19] 1
22137-080000{ WASHER 8 15- 11} 1
22137-080000] WASHER 8 20~ 5§ 2 2
22137-080000| WASHER 8 21- 11§ 3 3
22137-080000] WASHER 8 21- 28] 4 4
22137-080000] WASHER 8 34~ 4] 2
22137-080000| WASHER 8 35~ 38 2
22137-080000| WASHER 8 42- 35) 2 2
22137-080000| WASHER 8 42- 55| 2 2
22137-080000]| WASHER 8 46~ 35| 1 1
22137-080000] WASHER 8 49~ 56 2 2
22137-080000| WASHER 8 50- 21} 4 4
22137-100000| WASHER 10 21- 12 1 1
22137-100000| WASHER 10. 22- 28] 1 1
22137-100000{ WASHER 10 26~ 32 2
22137-100000| WASHER 10 32- 39 2
22137-100000] WASHER 10 33- 46 2
22137-100000{ WAHSER 10 49~ 34| 2 2
22137-100000] WAHSER 10 49~ 62]) 2 2
22137-100000| WASHER 10 50- 40§ 2 2
22137-100000] WASHER 10 S1- 191 1 1
22137-120000| WASHER 12 46- 36| 2 2
22137~160000| WASHER 16 29- 12 2
22137-270000{ WASHER 27 23- 18] 1
22157-060000| WASHER 6 49- 351 2 2

Nov., 1981 -242- Nov., 1981



NUMERICAL PART NO. LIST

Qry/Unit
Part No. Description Rt Remarks

YMI41 | YMIAED
22157-080000] WASHER 8 2a-29] 1] 1
22157-100000| WASHER 10 21-13) i{ 1
22157-100000| WASHER 10 49-36| 2| 2
22217-040000} SPRING WASHER 4 48- 83 2| 2
22217-050000| SPRING WASHER 5 15- 18] 1
22217-050000| SPRING WASHER 5 15- 18] 1
22217-060000| SPRING WASHER 6 25- 60| 8
22217-060000| SPRING WASHER 6 37-22) 4 4
22217-060000| SPRING WASHER 6 47-19f 2| 2
22217-080000| SPRING WASHER 8 s1- 11} 2| 2
22217-080000| SPRING WASHER 8 1- 41} 2
22217-080000] SPRING WASHER 8 2-17 4
22217-080000{ SPRING WASHER 8 4 26| 2
22217-080000| SPRING WASHER 8 4- 28] 2
22217-080000| SPRING WASHER 8 4- 31 2
22217-080000] SPRING WASHER 8 5-11 4| 4
22217-080000{ SPRING WASHER 8 9- 3| 1
22217-080000| SPRING WASHER 8 10- 26| 4
22217-080000| SPRING WASHER 8 13-15] 1
22217-080000| SPRING WASHER 8 27- 41 4
22217-080000| SPRING WASHER 8 30- 26{ 7
22217-080000| SPRING WASHER 8 31- 26 7
22217-080000| SPRING WASHER 8 32- 40{ 1
22217-080000| SPRING WASHER 8 33- 9 2
22217-080000| SPRING WASHER 8 33- 47 1
22217-080000| SPRING WASHER 8 - 3| 1
22217-080000| SPRING WASHER 8 34- 68 3
22217-080000} SPRING WASHER 8 35~ 39 7
22217-080000] SPRING WASHER 8 35- 65 3
22217-060000] SPRING WASHER 8 37-311 1| 1
22217-080000{ SPRING WASHER 8 37-83) 1| 1
22217-080000| SPRING WASHER 8 38- 23 1
22217-080000| SPRING WASHER 8 41- 10} 10 ] 10
22217-080000{ SPRING WASHER 8 42- 8] 61 6
22217-060000| SPRING WASHER 8 42-177 11 1
22217-080000} SPRING WASHER 8 43-21) 91 9
22217-080000] SPRING WASHER 8 46- 37} 4] 4
22217-100000| SPRING WASHER 10 S4- 14| 2| 2
22217-100000] SPRING WASHER 10 5- 8 1
22217-100000f SPRING WASHER 10 7-19] S

Nov., 1981 -243~ Nov., 1981

NUMERICAL PART NO. LIST

Q'ty/Unit
Part No. Description R;f,‘_" Remarks

Y41 [ YMIGD
22217-100000| SPRING WASHER 10 22-28) 1] 1
22217-100000| SPRING WASHER 10 23- 4} 4
22217-100000| SPRING WASHER 10 u- 4 4
22217-100000| SPRING WASHER 10 26- 33 3
22217-100000| SPRING WASHER 10 28- 12 20
22217-100000| SPRING WASHER 10 28- 13 16
22217-100000] SPRING WASHER 10 28- 31 8
22217-100000| SPRING WASHER 10 32- 8| ¢
22217-100000| SPRING WASHER 10 33- 10 6
22217-100000) SPRING WASHER 10 - 4] 12
22217-100000} SPRING WAHSER 10 - 5| ¢
22217-100000] SPRING WASHER 10 34- 45] 4
22217-100000} SPRING WASHER 10 35- 3 12
22217-100000} SPRING WAHSER 10 35- 4 4
22217-100000| SPRING WASHER 10 35- 40 ‘
22217-100000| SPRING WASHER 10 38- 24 4
22217-100000| SPRING WASHER 10 39-26| 4] 4
22217-100000] SPRING WASHER 10 40-10 8| 8
22217-100000] SPRING WASHER 10 -1 2| 2
22217-100000] SPRING WASHER 10 a-1| 2| 2
22217-100000| SPRING WASHER 10 3-22| 8] 8
22217-100000} SPRING WASHER 10 47-200 14 1
22217-100000| SPRING WASHER 10 49-63) 21 2
22217-100000| SPRING WASHER 10 s0-22) 6 6
22217-100000| SPRING WASHER 10 s0- 23} 2| 2
22217-120000| SPRING WASHER 12 2a-30) 1] 1
22217-120000{ SPRING WASHER 12 25- 3| 2
22217-120000| SPRING WASHER 12 28- 32 12
22217-120000{ SPRING WASHER 12 32- 9| 6
22217-120000] SPRING WASHER 12 33- 11 6
22217-120000{ SPRING WASHER 12 - ¢ 2
22217-120000{ SPRING WAHSER 12 34- 46| S
22217~120000| SPRING WASHER 12 35- 5 2
22217-120000] SPRING WAHSER 12 35- 41 s
22217-120000{ SPRING WASHER 12 s-15 2] 2
22217-140000] SPRING WASHER 14 s2- 31| 2| 2
22217-140000] SPRING WASHER 14 29- 0 ¢
22217-140000{ SPRING WASHER 14 M- 47| 3
22217140000 SPRING WASHER 14 35- 42 3
22217-140000] SPRING WASHER 14 317-54) 11 1

Nov., 1981

244 -

Nov., 1981



NUMERICAL PART NO. LIST

Q'ty/Unit
Part No. Description R;f,f"
Y26l jYMIGID
22217-140000 | SPRING WASHER 14 43-23) 4| 4
22217-140000| SPRING WASHER 14 -} 4} 4
22217-160000 | SPRING WASHER 16 s3+ 7] 2| 2
22217-160000 | SPRING WASHER 16 55- 12] 4
22217-160000 | SPRING WASHER 16 55- 221 4
22217-160000 | SPRING WASHER 16 56~ 17 ‘
22217-160000| SPRING WASHER 16 56- 27 4
22217-160000 | SPRING WASHER 16 25- 12§ 4
22217-160000 | SPRING WASHER 16 29- 13 2
22217-160000 | SPRING WASHER 16 “-16 2] 2
22217-160000 | SPRING WASHER 16 sg-25) 4] 4
22217-160000 | SPRING WASHER 16 sg- 35 4 ¢
22217-200000 | SPRING WASHER 20 30- 27| 1
22217-200000 | SPRING WASHER 20 31- 27 1
22242-000120 JCIRCLIP 12-S 37- 231 1 1
22242-000150 |CIRCLIP 15-S 38- 25 1
22242-000200 |CIRCLIP 20-§ -1 1] 1
22242-000240 |CIRCLIP 24-S 27- 34 4
22242-000240 |CIRCLIP 24-S 38- 26 2
22242-000240 |CIRCLIP 24-S 38- 27 1
22242-000300 |CIRCLIP 30-S 33- 26 1
22242-000300 |CIRCLIP 30-S 39- 6] 14 1
22242-000360 {CIRCLIP 36~ 36-54f 1] 1
22242-000450 [CIRCLIP 45-S 36- 35] 1 1
22242-000550 |CIRCLIP 55~§ 29- 28 2
22252-000170|CIRCLIP 17-H 6-12f 21 2
22252-000170|CIRCLIP 17-H 6-48] 4| 4
22252-000280 | CIRCLIP 28-H - 9} 171
22252-000420 | CIRCLIP 42-H 2-33) 1
22252-00047¢ |CIRCLIP 47-H 38- 28 1
22252-000520 | CIRCLIP 52-H 38- 29 1
22252-000680 | CIRCLIP 68-H 28- 33 4
22252-000720 |CIRCLIP 72-H 28- 34 2
22252-001000 | CIRCLIP 100-H 28- 35 2
22272-0000401 SNAP RING 4 46~ 38| 1 1
22272-000060 | SNAP RING 6 -5 1
22272-000060 | SNAP RING 6 46-39| 6] 6
22272-000090{ SRAP RING 9 s6-40] 1§ 1
22272-000120 | SKAP RING 12 -2 2] 2
22272-000190 |SNAP RING 19 a-3¢] 111
Nov., 1981 —245- Nov., 1981

NUMERICAL PART NO. LIST

Q'ty/Unit

YMI4Y | YM241D
22312-080160] PARALLEL PIN 8x16 1- 221 4
22312-100180) PARALLEL, PIN 10x18 28- 14 4
22312-100180] PARALLEL PIN 10x18 38- 30 2
22312-100180] PARALLEL PIN 10x18 43~ 24} 2 2
22312-160220 PARALLEL PIN 16x22 40- 371 ¢ 4
22322-030140] TAPER PIN 3x14 3-S51} 1
22322~030160; TAPER PIN 3x16 14- 29) 1
22322-030180| TAPER PIN 3x18 3- 50| 1
22322-030180{ TAPER PIN 3x18 14- 28§ 1
22351-0300121 SPRING PIN 3x12 47- 23] 2 2
22351-030020| SPRING PIN 3x20 37~ 24 1 1
22351-030020] SPRING PIN 3x20 37- 251 1 1
22351~030020( SPRING PIN 3x20 38- 31 1
22351-035014| SPRING PIN 3.5x14 34- 48] 1
22351-035014] SPRING PIN 3.5x14 35- 43 1
22351-035022| SPRING PIN 3,5x22 39~ 27| ¢ 4
22351-035032| SPRING PIN 3,5x32 32- 29§ 1
22351-035032] SPRING PIN 3,5x32 33~ 36 1
22351-035032| SPRING PIN 3.5x32 39- 15} 1 1
22351-040012] SPRING PIN 4x12 9- 6} 1
22351~040012| SPRING PIN 4x12 37- 26§ 3 3
22351-040014] SPRING PIN 4x14 52- 18] 4 4
22351040014} SPRING PIN 4x14 46~ 417 1 1
22351-040016| SPRING PIN 4x16 43~ 561 1 1
22351~-040016{ SPRING PIN 4x16 43- 571 1 1
22351-040018) SPRING PIN 4x18 37- 38} 1 1
22351-040022| SPRING PIN 4x22 52~ 16] 2 2
22351-040022] SPRING PIN 4x22 43- 58/ 1 1
22351-040024] SPRING PIN 4x24 §2- 7| 2 2
22351~040025{ SPRING PIN 4x25 27- 23 1
22351-050025| SPRING PIN S5x25 46- 42§ 1 1
22351-050036 | SPRING PIN 5x36 - 24) 1 1
22351-050040{ SPRING PIN 5x40 37- St 1 1
22351~050040] SPRING PIN S5x40 40~ 26 2 2
22351-050056 | SPRING PIN 5x56 4“4-17] 1 1
22351-060014| SPRING PIN 6x14 - 14) 2
22351~060014] SPRING PIN 6x14 34- 49 1
22351-060014} SPRING PIN 6xl4 35~ 44 1
22351-060016| SPRING PIN 6x16 36~ 44] 1 1
22351~060016} SPRING PIN 6x16 44~ 18] 1 1

Nov., 1981 - 246 - Nov., 198}



NUMERICAL PART NO. LIST

Part No.

Remarks

22351-060018
22351-060025
22351-060032
22351~060032
22351-060032

22351-060032
22351-060036
22351-060040
22351-080018
22351-080018

22351080018
22351-080018
22351-080018
22351-080018
22351-080020

22351-080020
22351-080020
22351-080040
22351-100020
22351~-100020

22351-100020
22360-060000
22360-080000
22360160000
22360~160000

22417-160180
22417-160180
22417-160180
22417-200120
22417-200120

22417-200120
22417-200200
22417-200200
22417-200200

22417-200300

22417-200300
22417200300
22417250250
22417-250400
22417-300200

Nov,, 1981

QyjUnit
Description Rﬁf,“
VM4 | YM241D
SPRING PIN 6x18 38- 32 1
SPRING PIN 6x25 39- 28 4 4
SPRING PIN 6x32 32- 30 1
SPRING PIN 6x32 33- 37 1
SPRING PIN 6x32 37-550 1| 1
SPRING PIN 6x32 9-16) 1] 1
SPRING PIN 6x36 8- 33 1
SPRING PIN 6x40 -3 14 1
SPRING PIN 8x18 27- 2
SPRING PIN 8x18 32- 10| 2
SPRING PIN 8x18 32-18| 3
SPRING PIN 8x18 33- 12 2
SPRING PIN 8x18 3-2 3
SPRING PIN 8x18 a-2af 1| 1
SPRING PIN 8x20 28- 15 4
SPRING PIN 8x20 28~ 36 4
SPRING PIN 8x20 28- 37 ‘
SPRING PIN 8x40 aw0-27) 2| 2
SPRING PIN 10x20 u- 7| 8
SPRING PIN 10x20 - 6 8
SPRING PIN 10x20 a-28] 2| 2
SNAP PIN 6 u- 37| 1
SNAP PIN 8 si-12] 1] 1
SNAP PIN 16 s2-17) 1| 1
SNAP PIN 16 s-24f 1 1
COTTER PIN 1.6x18 2- 4| ¢ 4
COTTER PIN 1.6x18 a-31 4| «
COTTER PIN 1.6x18 so-41) 8| 8
COTTER PIN 2x12 34- 64 1
COTTER PIN 2x12 35~ 61 1
COTTER PIN 2x12 09-371 2| 2
COTTER PIN 2x20 s1-13) 1| 1
COTTER PIN 2x20 u- 4| 4
COTTER PIN 2x20 M- 40| 2
COTTER PIN 2x30 32- 41 2
COTTER PIN 2x30 33- 48 2
COTTER PIN 2x30 41- 36 4
COTTER PIN 2.5x25 25- 52| 4
COTTER PIN 2.5x40 27-11 1
COTTER PIN 3x20 46- 43} 10 | 10
—247 -

Nov., 1981

NUMERICAL PART NO. LIST

Part No.

22417300250
22417-300250
22417-300250
22417-300250
22417-300250

22417-300250
22417-300250
22417-300280
22417-300280
22417-300350

22417-400400
22417400450
22417-450600
22451-100000
22512-070180

22512-070220
22512-070242
22512-070282
22512-070400
22512-100340

22512-100362
22522-030100
22522-030130
23010-038000
23010-050000

23010-055000
23061-070035
23061-070035
23061-070035
23061-070230

23065-090560
23414-060000
23414-060000
23414-080000
23414-080000

23414-080000
23414-080000
23414-080000
23414-080012
23414-100000

Nov., 1981

Qty/Unit
Description R:,f,‘_“
YM2el | Y2450
COTTER PIN 3x25 25~ 45§ 1
COTTER PIN 3x25 25- 51§ 1
COTTER PIN 3x25 26- 12 1
COTTER PIN 3x25 26- 18 1
COTTER PIN 3x25 30- 46) 1
COTTER PIN 3x25 30- 56) 1
COTTER PIN 3x25 31- 46 2
COTTER PIN 3x28 37- 39} 1 1
COTTER PIN. 3x28 37- 56} 1 1
COTTER PIN 3x35 52- 39 2 2
COTTER PIN 4x40 26~ 27 1
COTTER PIN 4x45 25- 27| 2
COTTER PIN 4,5x60 23- 16} 1
WIRE 1.0 4- 34 2
KEY 7x7x18 6- 3|1 1
KEY 7x7x22 29- 14 2
KEY Tx7x24 - 6] 1
KEY 7x7x28 7- 5] 1
KEY 7x7x40 41- 37 1 1
KEY 10x8x34 25- 28| 2
KEY 10x8x36 7- 41 1
WOODRUFF KEY 3x10 9- 4] 1
WOODRUFF KEY 3x13 46- 447 3 3
CLAMP 38 10- 221 6
CLAMP 50 26- 34 1
CLAMP 55 26~ 35 1
PIPE 7x35 49~ 38} 3 3
PIPE 7x35 50- 24 S S
PIPE 7x35 S0- 25{ 2 2
PIPE 7x230 10- 30§ 1
PIPE 9x560 1-371 1
PACKING 6 2- 38} 3
PACKING 6 19- 35| 3
PACKING 8 2- 71 5
PACKING 8 9- 21} 4
PACKING 8 19- 36f 13
PACKING 8 34~ 50] 1
PACKING 8 35- 45 1
PACKING 8 13- 38] 4
PACKING 10 9- 20f 2
—248 -

Nov., 198}



NUMERICAL PART NO. LIST

Part No.

Descripti

Refer.

Qty/Usit

No.

R {2

YMD|

23414~-100000{ PACKING 10
23414-180023| PACKING 18
23414-180023| PACKING 18
23414~200026] PACKING 20
23414-200026{ PACKING 20

23418~060000| PACKING 6

23873-010000] TAPER PLUG PT1/8
23873-010000] TAPER PLUG PT1/8
23873-010000| TAPER PLUG PT1/8
23873-010000; TAPER PLUG PT1/8

23873-010000{ TAPER PLUG PT1/8

23873~010000

TAPER PLUG PT1/8

23873-010000{ TAPER PLUG PT1/8

23873-020000
23873-040000

23883~100002
24101-060044
24101-060054
24101060084
24101-060094

24101060094
24101-060124
24101~06012¢
24101-060134
24101062044

24101-062044
24101-062054
24101-062054
24101-062054
24101062054

24101-062064
24101-062074
24101-062074
24101-062094
24101-062114

24101063044
24101-063044
24104-063074
24121-060064
24190-080003)

TAPER PLUG PT1/4
TAPER PLUG PT1/2

PLUG M10

BALL BEARING $6004
BALL BEARING #6005
BALL BEARING #6008
BALL BEARING #6009

BALL BEARING $6009
BALL BEARING #6012
BALL BEARING $6012
BALL BEARING #6013
BALL BEARING #6204

BALL BEARING $6204
BALL BEARING #6205
BALL BEARING #6205
BALL BEARING $6205
BALL BEARING §6205

BALL BEARING $6206
BALL BEARING $6207
BALL BEARING $6207
BALL BEARING #6209
BALL BEARING #6211

BALL BEARING #6304
BALL BEARING $6304

BALL BEARING $6006N
BALL 1/4

BALL BEARING $#6307UU

19- 37
42- 36
43~ 25
43~ 47
43- 7

13- 4
28~ 6
28- 6
38- 34
43~ 4

43- 9
43- 15
45~ 24
3- 24
3~ 5

- 3
2- 29
38- 35
29- 29
27- 12

27- 25
39- 7
39- 17
29~ 15
38~ 36

8- 37
29- 16
36~ 49
36~ 55
38- 38

6~ 8
27~ 35
36~ 56
40- 49
29- 30

36~ 13
36~ SO
40~ 32
33- 27
43~ 67

O TR I S [N

[

o

I R i N P N N

b b N

NN N

- N

NUMERICAL PART NO. LIST

Nov., 1981

- 249 -

Nov., 1981

Qty/Unit
Part No. Description Refer.
" M4t [ YHI61D
24190-100001} BALL 5/16 9- 121 1
24190-100001 BALL 5/16 26- 28 12
24190-100001 | BALL 5/16 -7 3 3
24190-100001 { BALL 5/16 37- 40 1 1
24190~100001] BALL 5/16 37-57 1 1
24190-100001 | BALL 5/16 38- 39 1
24190-110001 BALL 11/32 21- 15) 1 1
24211~035002] NUT M35 29- 31 2
24311-000050} O-RING 5-P 45- 25 1 1
24311-000050{ O~RING 5-~P 45~ 26§ 1 1
24311-000060{ O-RING 6-P 43- 59} 1 1
24311-000070| O~RING 7-P 3- 48] 1)
24311-000070{ O~RING 7-P 14- 30] 1
24311-000070{ O-RING 7-P 19- 30 2
24311-000090| O-RING 9-P 43- 60 1 1
24311-000090| O-RING 9-P 46— 45{ 3 3
24311-000110{ 0~RING 11-P 37- 28] 3 3
24311-000120] O~RING 12-P 22- 30 1 1
24311-000120{ O-RING 12-P 43- 48] 1 1
24311-000120] O-RING 12-P 43~ 68 1 1
24311~000120{ O-RING 12-P 5- 271 1 1
24311-000120} O~RING 12-P 45~ 28] 1 1
24311-000140] O~RING 14-p 1-29] 1
24311-000140{ O~RING 14-P 3- 55§ 2
24311-000140]{ O-RING 14-P 19- 31| 2
24311000140 O-RING 14-P M-51 3
24311-000140{ O-RING 14-P 35- 46 3
24311-000140| O-RING 14-P 37- 58 1 1
24311-000150{ O~-RING 15-P 46- 46 3 3
24311-000160| O~RING 16-P 8- 7 1
24311-000160| O~-RING 16-P 28- 38 2
24311-000160} O-RING 16-P 34-52f 1
24311-000160{ O-RING 16-P 35- 47 1
24311-000160; O-RING 16-P 31- 417 1 1
24311-000160] O~RING 16-P 37-59f 1 1
24311-000160] O-RING 16~P 38- 40 1
24311-000160] O-RING 16-P 38~ 41 1
24311-000160{ O~RING 16~P 40- 28] 2 2
24311-000200{ O~-RING 20-P 42- 371 2 2
24311-000210] O~RING 21-P 27- 13 1
Nov., 1981 -250 - Nov.,, 1981



NUMERICAL PART NO. LIST

NUMERICAL PART NO. LIST

Refer Q'ty/Unit
YM4E [ YMIAID
24311-000210] O~RING 21-P 38- 42 1
24311-000220| O-RING 22-P 28- 16 1
24311-000220] O-RING 22-P 28- 17 1
24311-000290| O-RING 29-P 40~ 33} 2 2
24311-000450| O-RING 45-P 22- 9§ 1 1
24311-000700} O-RING 70-P 44- 3] 1 1
24311-240100}0-RING 10A-P 13- 8] 1
24315-000070] 0-RING 7-P 45- 29] 1 1
24315-000110|O-RING 11-P 43- 26 2 2
24315-000110|O-RING 11-P 45- 301 3 3
24315-000140{O-RING 14-P 43- 27| 4 4
24321-000250}0-RING 25-G 32- 11 2
24321-000300]|O~RING 30-G 42- 38] 2 2
24321-000350{ O-RING 35-G 1-13) 1
24321-000350 | O-RING 35-G 2- 10} (1)
24321-000350 | 0~-RING 35-G 19- 321 1
24321-00040070-RING 40-G 29- 32 2
24321-000450| O~RING 45-G 40- 50| 2 2
24321-000500{0-RING 50-G 30- 28] 1
24321-000500} O-RING 50-G 31- 28 1
24321-000500 |0-RING 50-G 34- 65) 1
24321-000500|O~RING 50-G 35- 62 1
24321-000550 ] O-RING 55-G 4- 19 4 4
24321-000600 }0-RING 60-G 26~ 36 1
24321-000600}0-RING 60-G 26~ 37 1
24321-000600]O-RING 60-G 34~ 66| 1
24321-000600 | 0-RING 60-G 35~ 63 1
24321-000850|0-RING 85-G 28- 39 2
24321-001150 |O~RING 115-G 39- 29| 2 2
24321-001250 | O~RING 125-G 38~ 43 1
24325-000750 | O-RING 75-G 43- 28] 1 1
24341-000250} O-RING 25-S 27- 14 1
24341-000250 |O~-RING 25-S 32- 12| 2
24341-000320 | O-RING 32-S 34- 53] 1
24341-000320j0-RING 32-S 35- 48 1
24341-000630}0~RING 63-S 27- 42 1
24550-012150|BUSH 12x15 46- 23} 2 2
24550-018200 | BUSH 18x20 47- 12| 1 1
24761-010000{ GREASE NIPPLE M6F 21- 32| 1 1
24761-010000| GREASE NIPPLE M6F 23- 17 2
Nov., 1981 -~ 251 - Nov,, 1981

Q'y/unit
Part No. Description Rﬁ‘:‘ Remarks

¥MI4S | YMISID
24761~010000| GREASE NIPPLE M6F 32- 42 1
24761-010000| GREASE NIPPLE M6F 33- 13 2
24761~010000| GREASE NIPPLE M6F 13- 49 1
24761-010000| GREASE NIPPLE M6F 41- 38} 1 1
24761060000 GREASE NIPPLE MT6x1 52- 81 1 1
24761~060000] GREASE NIPPLE MT6xl 52- 18] 1 1
24761-060000| GREASE NIPPLE MTéxl 52- 40f 2 2
24761-060000] GREASE NIPPLE MT6xl 30~ 47 1
24761-060000{ GREASE NIPPLE MT6x1 30- 55| 1
24761-060000| GREASE NIPPLE MT6x1 - @7 2
24764-010000) GREASE NIPPLE M6F 47- 26 1 1
26011-060122) BOLT M6x12 49- 58] 3 k]
26013-060162| BOLT M6x16 S1- 14| 2 2
26013-060162] BOLT M6x16 49~ 39| 4 4
26013-060352] BOLT M6x35 42- 39] 4 4
26013-060402| BOLT M6x40 42- 40| 3 3
26013-080122] BOLT M8x12 21- 371 2 2
26013-080162} BOLT M8x16 22- 16] 4 4
26013-080162] BOLT M8x16 32-19] 6
26013-080162] BOLT M8x16 33- 22 6
26013-080162] BOLT MBx16 34- 54] 2
26013-080162| BOLT M8x16 35~ 49 2
26013-080202| BOLT M8x20 20-33] 1 1
26013-080202| BOLT M8x20 42- 41| 10 | 10
26013-080222) BOLT M8x22 40- 517 6 (1
26013-080252| BOLT M8x25 Si~ 15{ 4 4
26013-100162{ BOLT M10x16 48- 67] 4 4
26013-100162| BOLT M10x16 49- 40] 2 2
26013-100202| BOLT M10x20 42~ 42| 1 1
26013-100202| BOLT M10x20 49- 57} 2 2
26013-100202| BOLT M10x20 50- 26] 8 8
26013-100202{ BOLT M10x20 S0- 42| 4 4
26013-100252} BOLT M10x25 49- 41] 2 2
26013-100252] BOLT M10x25 50~ 431 4 4
26013-100282{ BOLT M10x28 26~ 3 6
26013-100382| BOLT M10x38 42- 43} 1 1
26013-120302] BOLT M12x30 23- 5] 14
26013-120302{ BOLT M12x30 24~ 5 14
26013-120302| BOLT M12x30 U4~ 12
26013-120402} BOLT M12x40 23~ 18] 8

Nov., 1981 -252 ~ Nov., 1981



NUMERICAL PART NO. LIST

Refer Qty/Unit
Part No. Description No.. Remarks
ML [YMI4ID
26013-120402| BOLT M12x40 42- 44} 2 2
26013-140252| BOLT M14x25 29~ 313 8
26013-140252] BOLT M14x25 34- 55] 4
26013~140252]| BOLT M14x25 35~ SO 4
26013-140302{ BOLT M14x30 53- 8] ¢ 4
26021-050122) SCREW M5x12 49- 42] & 6
26116-050142{ BOLT M5x14 15- 17 1
26116-050142] BOLT M5x14 21- 38] 1 1
26116-060082| BOLT M6x8 47- 27} 2 2
26116-060102} BOLT M6x10 3- 47 4
26116-060102] BOLT M6x10 13- 22} 2
26116-060122| BOLT M6x12 10- 45] 3
26116-100202} BOLT M10x20 49~ 57| 2 2
26116-060122{ BOLT M6x12 25- 61| 8
26116-060142| BOLT M6x14 1- 34 4
26116-060142| BOLT M6x14 1- 36§ 2
26116~060142) BOLT M6x14 45- 33} 1 1
26116-060162} BOLT M6x16 2- 36 2
26116-D60162} BOLT M6x16 37- 29} 4 4
26116-060162] BOLT M6x16 42- 45 2 2
26116-060202} BOLT M6x20 10- 13| 4
26116~060202| BOLT M6x20 10- 39 1
26116-060222{ BOLT M6x22 9- 7 3
26116-060322{ BOLT M6x32 16- 36| 2
26116~060326| BOLT M6x32 2-371 1
26116-060402| BOLT M6x40 10- 8 4
26116-080122} BOLT M8x12 - 6| 2
26116-080122] BOLT M8x12 3-17 3
26116-080122| BOLT M8x12 S- 16§ 2
26116-080122| BOLT M8x12 10- S0f 2
26116-080122] BOLT M8x12 18- 8] 2
26116-080142) BOLT M8x14 3-18) 1
26116-080142| BOLT MBx14 22-31} 1 1
26116-080162| BOLT M8x16 2- 11§ (3)
26116-080162| BOLT M8x16 517 2
26116-080162] BOLT M8x16 10- 251 4
26116-080162{ BOLT M8x16 22- 17 2 2
26116-080162} BOLT M8x16 37- 421 1 1
26116-080162] BOLT MBx16 37- 60§ 1 1
26116-080162] BOLT M8x16 38~ 44 1
-253 - Nov., 1981

Nov., 1981

NUMERICAL PART NO. LIST

Qyfunit
Part No. Description Refer Remarks
Y241 | Ye4s0!

26116-080182{ BOLT M8x18 15~ 9] 2
26116-080182 BOLT M8x18 46- 470 1} 1
26116-080202] BOLT M8x20 4- 25| 2
26116-080202) BOLT M8x20 33- 14 2
26116-080202| BOLT M8x20 34-69] 3
26116-080202) BOLT M8x20 35~ 66 3
26116-0802021 BOLT M8x20 s0- 27} 2| 2
26116-080222}BOLT M8x22 1- 40] 2
26116-080222| BOLT M8x22 2- 12| 1)
26116-080222{ BOLT M8x22 27- 43 ]
26116-080222{BOLT M8x22 30~ 29] 7
26116~080222{BOLT M8x22 31- 29 7
26116-080222|BOLT M8x22 35~ 51 3
26116-080252|BOLT M8x25 1- 31} 16
26116-080252|BOLT M8x25 4- 27} 2
26116080252 BOLT M8x25 4-29] 2
26116-080252) BOLT M8x25 20- 6] 2] 2
26116-080252|BOLT M8x25 22-18] 2| 2
26116-080252| BOLT M8x25 41-12| 10 ] 10
26116-080302| BOLT M8x30 15- 8] 3
26116-080302| BOLT M8x30 20- 7| 44 4
26116-080352] BOLT M8x35 1- 14 2
26116-080352| BOLT M8x35 43-29] 1] 1
26116-080402| BOLT M8x40 10- 16} 1
26116-080402| BOLT M8x40 32- 43] 1
26116-080402] BOLT MBx40 33- 50 1
26116-080452] BOLT M8x4S 10- 15] 1
26116-080452| BOLT M8x45 35~ 52 4
26116-080452] BOLT M8x45 43- 30| 4] 4
26116~080502)BOLT M8xS0 si- 16] 2] 2
26116-080502{ BOLT M8x50 2-20f 2
26116-080502| BOLT MBx50 22-19] 2] 2
26116-080602] BOLT M8x60 2-21f 2
26116-080602] BOLT NBx60 46-48] 2| 2
26116-080702| BOLT M8x70 10- 9] 2
26116-080702( BOLT M8x70 13- 39 1
26116-080702} BOLT M8x70 46-28] 2| 2
26116-081002| BOLT M8x100 2-19) S
26116-081052} BOLT M8x105 4- 300 2
26116~100162] BOLT M10x16 54~ 15| 2

Nov., 1981

Nov., 1981



NUMERICAL PART NO. LIST NUMERICAL PART NO. LIST

Refer, | /0 . Refer, | TV/Us
Part No. Description No. Remarks Part No. Description No. Remarks
Y4 | Y20 YHI [ VIAD,

26116-100162| BOLT M10x16 28~ 40 2 26126-140452| BOLT M14x45 41~ 28| 2 2
26116-100202| BOLT M10x20 23- 6| 4 26126-140552{ BOLT M14x55 a-29] 21 2
26116~100202|BOLT M10x20 24- 6 4 26126-140652| BOLT M14x65 43- 33f 2 2
26116-100202| BOLT M10x20 49- 571 2 2 26216-080142] STUD MBx14 2- 5] 2
26116-100252|BOLT M10x25 J- 18} 5 26216-080202| STUD M8x20 M- 8} 23
26116-100252| BOLT M10x25 28- 18 20 26216-080222] STUD M8x22 1-16] 2
26116-100252| BOLT M10x25 S1- 18} 1 1 26216-080222 | STUD M8x22 2- 14} ¢
26116~100282|BOLT M10x28 28- 19 16 26216-080222 | STUD M8x22 s- 10 ¢« ¢
26116-100302|BOLT M10x30 28~ 41 4 26216-080452]STUD N8x45 43- si 2 2
26116-100302|BOLT M10x30 38- 45 4 26216-080502| STUD MBxS50 - 9} 4
26116-100302|BOLT M10x30 39- 30| 4 4 26216-080602 | STUD MBx60 3- 20 ¢«
26116-100302{ BOLT Mi0x30 40~ 12| 2 2 26216-080752| STUD M8x75 3- 221 4
26116-100302|BOLT M10x30 40- 21} 1 1 26216-100252|STUD M10x25 M- 10| 8
26116-100322} BOLT M10x32 1- 49 9 26216-100252| STUD M10x25 35- 7 8
26116100352 BOLT M10x35 40-13 8] 8 26216-100302|STUD M10x30 3¢- 11| 4
26116-100352| BOLT M10x35 43- 31 3 3 26216-100302{STUD M10x30 35- 8 I
26116-100452|BOLT M10x45 28- 42 4 26216-100322| STUD M10x32 34- 171 S
26116-100552] BOLT M10x55 34- 56] 4 26216-100322)STUD M10x32 35~ 13 [
26116-100552} BOLT M10xS5 35- 53 4 26216-100452] STUD M10x45 34 12| ¢
26116-100652{ BOLT M10x6€5 S- 6 1 26216~-100452| STUD M10x45 35- 9 4
26116-100652| BOLT M10x65 32- 13} 4 26216-120322! STUD M12x32 34~ 13 2
26116-100652| BOLT ¥10x65 33- 15 4 26216-120322|STUD M12x32 35- 10 2
26116-100702| BOLT M10x70 39-18f 6| 6 26286-100162} STUD M10x16 33- 18 2
26116-100802] BOLT ¥10x80 32- 14} 2 26346-040002{ U~-NUT M4 42- 8711 2 2
26116-100802| BOLT M10x80 33- 16 2 26346-050002| U-NUT MS 48~ 93] 1 1
26116-120282| BOLT M12x28 44- 20] 2 2 26346-060002U-NUT M6 - 67 1
26116-120352| BOLT M12x35 28- 43 12 26346-060002| U-NUT M6 35~ 64 1
26116~120352| BOLT ¥12x35 32- 15| ¢ 26346-120002{ U-NUT K12 s0-3¢) z! 2
26116~120352{ BOLT ¥12x35 33- 17 6 26356-120002| G-NUT M12 30- 38| 1
26116-120352) BOLT M12x35 - 57] 5 26356-120002 | U-NUT M12 31- 38 1
26116-120352{ BOLT M12x35 35~ 54 5 26450-080182| BROACHED BOLT M6x18 27- 26 6
26116-120452| BOLT M12x45 21- 34| 1 1 26450-080202| BROACHED BOLT M6x20 45~ 35} 3 3
26116-120602| BOLT M12x60 25- 32| 2 26557-030062| SCREW M3x6 22- 8| 2 2
26116-120652} BOLT M12x65 2-30] 1 26557-040082] SCREW Mdx8 17- 17| 3
26116-160652} BOLT M16x65 25- 13| 4 26557-040122 | SCREW M4x12 16- 28] 2
26116-160902( BOLT M16x90 53- 9} 2 2 26557-040202| SCREW M4x20 17- 16f 2
26117-050163| BOLT M5x16 17- 18} 1 26557-040202| SCREW M4x20 17~ 21] 3
26126-080252; BOLT M8x25 42- 10] 6 6 26557-050122| SCREW M5x12 49~ 43) 4 4
26126-100162| BOLT M10x16 26- 38 3 26557-0501221 SCREW M5x12 49- 44! 6 I3
26126-140452| BOLT M14x45 43- 32§ 2 2 26557-050122| SCREW M5x12 49~ 45 4 )

Nov., 1981 ~ 265~ Nov., 1981 Nov., 1981 - 256 - Nov,, 198}



NUMERICAL PART NO. LIST

NUMERICAL PART NO. LIST

Q'ty/Unit
Part No. Description Refer. Remarks
YMe | vaaerd
26557-050162 [ SCREW M5x16 w9 1] 1
26557-060082 [ SCREW M6x8 1-2| 1
26557-060082 | SCREW M6x8 u- 22| 1
26557-060082 | SCREW Méx8 18- 3| 2
26557-060102 | SCREW M6x10 - 35| 2
26557-060122 | SCREW M6x12 a-1) 2 2
26557-060122 | SCREW M6x12 w-95 2] 2
26557-060122 | SCREW M6x12 so- 28 4| 4
26557-060302| SCREW M6x30 w-89) 2| 2
26577-080202 [ SCREW M8x20 -3 1] 1
26577-080252 | SCREW MEx25 2-2| 2| 2
26587-060162 SCREW M6x16 9-s8 3| 3
26587-060162 | SCREW M6x16 s0-29) 8/ 8
26587-060202 | SCREW M6x20 w-3| 2| 2
26587-080122 | SCREW M8x12 6- 9| 1
26587-080122| SCREW Mx12 so- 30| 4| 4
26587-080162 | SCREW M8x16 5-19) 1|1
26587-080162 | SCREW M8x16 -5 2| 2
26635-080002|WING NUT MB 6-09) 1|1
26657-060002|CAP HUT M6 u-af 2
26667-080002(CAP NUT M8 u-16f 1
26716-040002| NUT M4 42- 56| 1 1
26716-040002 NUT M4 w-a4) 2] 2
26716-060002|UT M6 a-17) 2 2
26716-080002|NUT M8 - 1| 2
26716-080002|NUT M8 - 15| 6
26716-080002 NUT M8 32 4
26716-080002|NUT M8 -2 4
26716-080002 NUT M8 s-14| 4| 4
26716-080002 | NUT M8 s- 5| 1
26716080002 NUT M8 15- 10| 2
26716-080002| NUT M8 2a-18 2| 2
26716-080002NUT N8 2-2 4| 4
26716-080002|WUT M8 M- 14 7
26716-080002| NUT N8 43- 34F 4 4
26716-080002) NUT M8 s-50 71| 7
26716-080002| NUT M8 s-50) 5| s
26716-080002 NUT M8 w9-46) 2| 2
26716-100002|WUT M10 54- 16 2
26716-100002| NUT M1 - 7 1
-1- Nov, 1981

Nov,, 1981

Qtyfumit
Part No. Description Refer. Remarks
Y24t { YMISID:

26716-100002 NUT M10 2a-19 2| 2
26716-100002| NUT M10 22-32] 11 1
26716-100002} KUT M10 23- 7| 4

26716-100002| NUT M10 u- 1 4
26716-100002] NUT M10 32- 44 1

26716-100002| NUT M10 33- 51 1
26716~100002{ NUT M10 34- 15} 16

26716-100002] NUT M10 35- 11 16
26716-100002{ NUT M10 40-22{ 1| 1
26716~100002{ NUT M10 41-13] 2] 2
26716-100002| NUT M10 a-39 2] 2
26716-100002| NUT M10 43-35] 5] 5
26716-100002) NUT M10 s0-31) 6] ¢
26716-100002{ NUT M10 s0-32] 2] 2
26716-120002{ NUT M12 1- 48] 2

26716-120002| NUT M12 23- 19| 8

26716-120002} NUT M12 34- 16 2

26716-120002| NUT M12 35- 12 2
26716-120002| NUT M12 37-43) 1] 1
26716~120002{NUT M12 38- 46 1
26716-120002( NUT M12 46- 51 2| 2
26716-120002|KuT M12 46- 511 1] 1
26716-120002{ KUT M12 49-41 2| 2
26716-140002{NUT M14 s52- 4] 2| 2
26716-140002{ NUT M14 29- 34 4
26716-140002|NUT M14 47-32] 1} 1
26716-160002{ NUT M16 s3-10f 2| 2
26716-160002|NUT M16 25~ 14 ¢

26716-160002{ NUT M16 29- 17 2
26726~120002{ NUT M12 46-54 1] 1
26726-~140002| NUT M14 -3 2] 2
26726-140002|NUT M14 471- 30} 1 1
26726-140002| NUT M14 4a7-31 1} 1
26736~140002{ NUT M14 34- 58] 3

26736-140002| NUT M14 35- 55 3
26736-140002| KUT M14 37-61f 1] 1
26736-160002| NUT M16 -2y 21 2
26736-200002| NUT M20 30- 30| 1

26736-200002{ NUT M20 31- 30 1
26756-050002| LOCK NUT M5 3- 48] 2

Nov., 1981 ~ 258~ Nov., 1981



NUMERICAL PART NO. LIST

Qy/Unit
Part No. Description Refer. Remarks
Y241 § YMRGID
26756-050002] LOCK NUT M5 14~ 14 2
26756-050002] LOCK NUT M5 14- 15} 1
26756-050002} LOCK NUT M5 15- 16] 1
26756-050002| LOCK NUT M5 21- 39 1 1
26756-060002| LOCK NUT M6 45- 31 2 2
26756-060002{ LOCK NUT M6 45- 31 1 1
26756-080002{ LOCK NUT M8 3-29] 2
26756~080002| LOCK NUT M8 3-33] 2
26756-080002| LOCK NUT M8 10- 34] 4
26756-080C02| LOCK NUT M8 15- 5) 1
26756-080002] LOCK NUT M8 46- 52 2 2
26756-100002] LOCK NUT MLO 46~ 53} 2 2
26756-140002| LOCK NUT M14 52- 42 2 2
26756~200002] LOCK NUT M20 52- 191 1 1
26756-240002| LOCK NUT M24 52- 9| 1 1
26776-100002]| LOCK NUT M10 30- 31 1
26776-100002| LOCK NUT M10 31- 31 1
26776~120002] LOCK NUT M12 48- 31 1 1
26786-120002] LOCK NUT M12 48- 49 2 2
26786-120002{ LOCK NUT M12 48~ S} 2 2
26817-160002 ] CASTLE NUT M16 52- 43] 2 2
26837-100002} CASTLE NUT M10 25- 53 4
26877-270002{CASTLE NUT M27 23- 20 1
27233~-350000} PLUG 35 5-13] 1 1
27233-400000] PLUG 40 1- 20f 1
27233-400000) PLUG 40 1- 25 1
27233-400000{ PLUG 40 23-21) 1
27310-080000| COTTER, valve spring 3- 127 ¢
27310-080001] COTTER, valve spring 3-12] ¢
28110-080100{ WRENCH 8x10 S4- 6 1 1
28110-100130{WRENCH 10x13 S4- 71 1 1
28110-170190{ WRENCH 17x19 S4- 8] 1 1
28110-220240WRENCH 22x24 S4- 9} 1 1
28110-260320 | WRENCH 26x32 54- 10 1 1
28110~-270300|WRENCH 27x30 S4- 11| 1 1
28170-001500{ PLIER 150 S4- 12f 1 1
43400-500390| SEAL WASHER 6 13- 291 1
43400-500400 | SEAL WASHER 6 14- 42} 2
43400-500400 SEAL WASHER 6 19- 33} 2
43400-500410 SEAL WASHER 8 1- 18] 2
Nov., 1981 - 269 - Nov., 1981

NUMERICAL PART NO. LIST

Q'ty/Usit
Part No. Description R,',L‘_"
YM141 { Y2010
43400-500410} SEAL WASHER 8 14- 171 2
43400-500410{ SEAL, WASHER 8 19~ 34] 4
711100-51540{ ROLLER ASS'Y, plunger guide 11- 9] 2
721257-55540{COCK ASS'Y, fuel 13- 2§ 1
2- 724160-01612| HOUSING ASS'Y, gears - 14 1
724240-51530{ RACK ASS'Y, fuel control 11- 20} 1
724450-11650] ARM ASS'Y, rocker 3- 26§ 2
724450-11660] ARM ASS'Y, rocker 3- 30 2
724450-23100] ROD ASS'Y, connecting 8- 9§ 2
724450-61520| SUPPORT ASS'Y, governor weight{14- 1| 1
2- 724460-1152]1| BONNET ASS'Y, cyl. -3 1
2- 724465-01541{PAN ASS'Y, lub. oil 1- 26} 1
2- 724465-01561}BLOCK ASS'Y, cylinder I- 1} 1
724465-02500| HOUSING ASS'Y, main bearing 7- 101 1
724465~14580] CAMSHAFT ASS'Y 6- 1} 1
724550-51520{ GUIDE ASS'Y, plunger 1~ 74 2
724761-51701| PUMP ASS'Y, fuel injection 11- 14 1
724763-01900] LINER w/PACKING, cyl. 1- 42 2
724763-22500| RING SET, piston 8- 3 2
2- 724764~-11700| HEAD ASS'Y, cylinder 3- 141
724764-21700] CRANKSHAFT ASS'Y - 1 1
724764-92600] GASKET KIT 19- 11 1
724767-13700] 2nd SILENCER ASS'Y, exhaust S~ 2 1
724768-22721 ) PISTON w/RING 8- 1] 2
724770~53100| VALVE ASS'Y, fuel injection 12- 1 2
724790-32100{ PUMP ASS'Y, lub, oil 9- 1 1
774307~51490| PINION(B), fuel control 11- 23] 1
794080-12950] TIRE w/TUBE 4.00-15 55~ 3} 2
794080-34930 | TIRE w/TUBE 9~-24 $5- 13} 1
794080-34930 | TIRE w/TUBE 9-24 §5~ 23] 1
794080-34930| TIRE w/TUBE 9-24 56~ 18 1
794080~34930| TIRE w/TUBE 9-~24 56- 28 1
794081-12950]{ TIRE w/TUBE 5.00-15 58- 3} 2
794081-54101| LIGHT ASS'Y, work 48~ 69] 1 1
794130-71410{ PIN ASS'Y, ball socket §2- 3§ 2
794130-71410{ PIN ASS'Y, ball socket 52- 11} 1 1
794130-71410{ PIN ASS'Y, ball socket 52- 21} 1 1
794130-71410]{PIN ASS'Y, ball socket 52- 26 4 4
794130-71410] PIN ASS'Y, ball socket 33- 1 2 2
794150-21400{DISC ASS'Y, clutch 32~ 16§ 1
Nov., 1981 - 260 - Nov,, 1981



NUMERICAL PART NO. LIST

Qty/Unit
Part No. Description Refer. Remarks
YM141 | YMIUD
794150-21400| DISC ASS'Y, clutch 33- 19 1
794150-21700| PLATE ASS'Y, pressure 32-171 1
794150-21700{ PLATE ASS'Y, pressure 33- 2 1
794150-22150| SLEEVE w/BEARING ASS‘'Y 32- 211 1
794150-22150| SLEEVE w/BEARING ASS'Y 33- 28 1
794150-25900{GEAR ASS'Y, reverse 36- 40§ 1 1
X- 794150-27100|LEVER ASS'Y, gear shift 37- 2| 1 1
X- 794150-37471 ] PEDAL(R) 41- 22{ 1 1
794150-82100TOOL KIT S4- 1| 1 1
X- 794161-21110/HOUSING ASS'Y, clutch 32- 1| 1
P~ 794166-14700|TIRE ASS'Y(L), front wheel 56- 1 1
P- 794166-14800] TIRE ASS'Y(R), front wheel S6- 6 1
P~ 794171-14700|TIRE ASS'Y(L), front wheel 58~ 6 1
P- 794171-14800{ TIRE ASS'Y(R), front wheel 58- 11 1
P~ 79424034800 |WHEEL ASS'Y DCW7x24W §5- 7| 1
P- 794240-34800 |WHEEL ASS'Y DCW7x24W 55- 17 1
P~ 794240-34800 |WHEEL ASS'Y DCW7x24W 56- 12 1
P- 794240-34800 | WHEEL ASS'Y DOW7x24W 56- 22 1
P- 794240-35100|TIRE ASS'Y(L), rear wheel 55- 6| 1
P- 794240-35100]| TIRE ASS'Y-(L), rear wheel 56- 11 1
P~ 794240-35110|TIRE ASS'Y(R), rear wheel 55- 16} 1
P~ 794240-35110|TIRE ASS'Y(R), rear wheel 56~ 21 1
P~ 794240-35210|TIRE ASS'Y(L), rear wheel 58- 16} 1 1
P- 794240-35220|TIRE ASS'Y(R), rear wheel 58~ 26| 1 1
P~ 794242-12900!TIRE ASS'Y, front wheel 5S5- 1 2
X- 794284-72100[LINK ASS'Y(R), lift 52- 18] 1 1
X~ 794284-72210|LINK ASS'Y(L), lift S2- 20] 1 1
X- 794284~73110{LINK ASS'Y, lower 52- 25| 2 2
X~ 794284-74600 |CHAIN ASS‘'Y, check 52- 28} 2 2
X- 794286-71100|LINK ASS'Y, top 52- 1} 1 1
X- 794730-57122|TIE-ROD END ASS'Y(RL) 25- 40{ 1
X- 794730-57122| TIE-ROD END ASS'Y(RL) 26- 7 1
X- 794730-57122| TIE-ROD END ASS‘'Y(RL) 30~ 51} 1
X- 794730-57132{ TIE-ROD END ASS'Y(LR) 25~ 46| 1
X- 794730-57132| TIE-ROD END ASS*Y(LR) 26- 13 1
Nov., 1981 -21- Nov., 1981



